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1. CERTIFICATION

PRODUCT: 2x2 802.11A/B/G/N/AC WiFi + Bluetooth Module
BRAND NAME: Qualcomm Atheros
MODEL NO.: QCNFA324
TEST SAMPLE: R&D SAMPLE
APPLICANT: Qualcomm Atheros, Inc.
TESTED: Aug. 27 to Oct. 17, 2014
STANDARDS: FCC Part 15, Subpart E (Section 15.407)
ANSI C63.10-2009

The above equipment (Model: QCNFA324) has been tested by Bureau Veritas
Consumer Products Services (H.K.) Ltd., Taoyuan Branch, and was in
compliance with the requirement of the above standards. The test record, data
evaluation & Equipment Under Test (EUT) configurations represented herein are true
and accurate accounts of the measurements of the sample’s EMC characteristics
under the conditions specified in this report.

PREPAREDBY : < < , DATE: Oct. 24, 2014
( Claire Kuan, Specialist )

APPROVED BY : ) L% , DATE: Oct. 24, 2014
7 ( May Chen, Manager )
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2. SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC PART 15, SUBPART E (SECTION 15.407)

STANDARD

SECTION TEST TYPE RESULT REMARK

Meet the requirement of limit.
15.407(b)(6) |AC Power Conducted Emission PASS |Minimum passing margin is
-16.78dB at 0.15000MHz

Meet the requirement of limit.

15.407 Radiated Emissions & Band Edge PASS Minimum passing margin is
(b)(1/2/3/4/6) Measurement -3.1dB at 15960.00MHz
&17160.00MHz
15.407(a/1/2/3) |Transmit Power PASS |Meet the requirement of limit.
15.407(a/1/2/3) |Peak Power Spectral Density PASS |Meet the requirement of limit.
15.407(e) 6dB bandwidth PASS Meet the requirement of limit.

(U-NI11-3 Band only)
15.407(g) Frequency Stability PASS |Meet the requirement of limit.

Antenna connector is IPEX not a
standard connector.

15.203 Antenna Requirement PASS

NOTE: 1. For WLAN: The EUT was operating in 2400 ~ 2483.5MHz, 5.15~5.35GHz,
5.47~5.725GHz and 5.725~5.850GHz frequencies band. This report was recorded
the RF parameters including 5.15~5.35GHz, 5.47~5.725GHz and 5.725~5.850GHz.
For the 2400 ~ 2483.5MHz RF parameters was recorded in another test report.

2. The DFS report was recorded in another test report.
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2.1 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2:

This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

Measurement Value

Conducted emissions 2.86 dB
Radiated emissions (30MHz-1GHz) 5.43 dB
Radiated emissions (1GHz -6GHz) 3.65dB
Radiated emissions (6GHz -18GHz) 3.88 dB
Radiated emissions (18GHz -40GHz) 4.11 dB
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3. GENERAL INFORMATION
3.1 GENERAL DESCRIPTION OF EUT (WLAN)

PRODUCT 2x2 802.11A/B/G/N/AC WiFi + Bluetooth Module
MODEL NO. QCNFA324
POWER SUPPLY DC 3.3V from host equipment

CCK, DQPSK, DBPSK for DSSS

MODULATION TYPE 64QAM, 16QAM, QPSK, BPSK for OFDM
256QAM for OFDM in 11ac mode and VHT (20/40) mode in 2.4GHz

MODULATION

TECHNOLOGY DSSS, OFDM

802.11b: up to 11Mbps
802.11a/g: up to 54Mbps
802.11n : up to 400Mbps
802.11ac: up to 866.7Mbps

TRANSFER RATE

For 15.407
OPERATING 5.18 ~ 5.24GHz, 5.26 ~ 5.32GHz, 5.5~5.72GHz, 5.745 ~ 5.825GHz
FREQUENCY For 15.247

2.412 ~ 2.462GHz

For 15.407

25 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)
12 for 802.11n (HT40), 802.11ac (VHT40)

NUMBER OF CHANNEL |6 for 802.11ac (VHT80)
For 15.247

11 for 802.11b, 802.11g, 802.11n (HT20),VHT20
7 for 802.11n (HT40), VHT40

For 15.407

802.11a: 80.808 mW
802.11ac (VHT20): 65.326mW
802.11ac (VHT40): 50.052mwW
802.11ac (VHTS80): 44.691mW

For 15.247
MAXIMUM OUTPUT 802.11b: 250.042mwW
POWER 802.11¢g: 485.327mW

802.11n (HT20): 482.537mW
802.11n (HT40): 205.692mwW
802.11a: 236.375mW

802.11ac (VHT20): 212.131mW
802.11ac (VHT40): 183.279mW
802.11ac (VHT80): 117.83mW
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ANTENNA TYPE See item 3.2

DATA CABLE NA

I/0 PORTS Refer to user’s manual
ASSOCIATED DEVICES |NA

NOTE:
1. There are Bluetooth technology and WLAN technology used for the EUT.

2. QCNFA324 supports two digital interfaces (USB and UART) for Bluetooth digital end data
communication. The Bluetooth RF end is exactly same in both implementations.

Variant No. Interface
SKU #1 USB interface for BT
SKU #2 UART interface for BT

From the above Variants, SKU #1 was selected as representative model for the test and its
data was recorded in this report.
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3. The EUT incorporates a 2T2R function.

MODULATION MODE

DATA RATE (MCS)

TX & RX CONFIGURATION

802.11b 1~ 11Mbps 2TX CDD / Beamforming 2RX
802.119g 6 ~ 54Mbps 2TX CDD / Beamforming 2RX
802.11n (HT20) MCS 0~7 2TX CDD / Beamforming 2RX
(2.4GHz) MCS 8~15 2TX / Beamforming 2RX
802.11n (HT40) MCS 0~7 2TX CDD / Beamforming 2RX
(2.4GHz) MCS 8~15 2TX / Beamforming 2RX
VHT20 MCS 0~8, Nss=1 2TX CDD / Beamforming 2RX
(2.4GHz) MCS 0~8, Nss=2 2TX / Beamforming 2RX
VHT40 MCS 0~9, Nss=1 2TX CDD / Beamforming 2RX
(2.4GHz) MCS 0~9, Nss=2 2TX / Beamforming 2RX
802.11a 6 ~ 54Mbps 2TX CDD / Beamforming 2RX
802.11n (HT20) MCS 0~7 2TX CDD / Beamforming 2RX
(5GH?2) MCS 8~15 2TX / Beamforming 2RX
802.11n (HT40) MCS 0~7 2TX CDD / Beamforming 2RX
(5GH?2) MCS 8~15 2TX / Beamforming 2RX
802.11ac (VHT20) MCS 0~8, Nss=1 2TX CDD / Beamforming 2RX
(5GH?z) MCS 0~8, Nss=2 2TX / Beamforming 2RX
802.11ac (VHT40) MCS 0~9, Nss=1 2TX CDD / Beamforming 2RX
(5GH?z) MCS 0~9, Nss=2 2TX / Beamforming 2RX
802.11ac (VHTS0) MCS 0~9, Nss=1 2TX CDD / Beamforming 2RX
(5GH?2) MCS 0~9, Nss=2 2TX / Beamforming 2RX

4. The EUT was pre-tested under the following modes:

Test Mode Data rate
Mode A 400ns Gl
Mode B 800ns Gl

From the above modes, the worst case was found in Mode B. Therefore only the
test data of the mode was recorded in this report.

5. Spurious Emission (conducted & radiated emission) of the simultaneous operation (WiFi
<5GHz> & Bluetooth) have been evaluated and no non-compliance found. The detalil
combinations of transmitters / frequencies / modes as below table

Modulati
Mode Available Channel] Tested Channel oduiation
Technology

5GHz 149 to 165 165 OFDM

(802.11a)
+
7 0 FHSS
Bluetooth (GFSK) 0to78

6. The above EUT information was declared by manufacturer and for more detailed
features description, please refer to the manufacturer's specifications or user's manual.
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3.2 DESCRIPTION OF ANTENNA

The antenna gain was declared by client; please refer to the following table:
Antenna set 1

. 24GHz Gain | 2CHZGaAN | 5 4chz | 56 cable Cable
Transmitter Antenna . with Connector
Circuit Brand Model Type with _ cable loss Cable _ Loss Type Length
cable loss (dBi) (dBi) Loss (dBi) (dBi) (mm)
Band 1&2: Band
: 3.08 1&2:1.70
Chain (0) | WNC | 81-EBJ15.005 PIFA 3.62 Band 3: 4.76 1.15 Band 3: 1.74 IPEX 300
Band 4. 4.76 Band 4. 1.79
Band 1&2: Band
: 3.08 1&2:1.70
Chain (1) | WNC | 81-EBJ15.005 PIFA 3.62 Band 3: 4.76 1.15 Band 3: 1.74 IPEX 300
Band 4: 4.76 Band 4: 1.79
Antenna set 2
Transmitter Antenna | 2.4GHz Gain with 5GHz Gain with Cable Loss | Connector Celliz
A Brand Model . . - Length
Circuit Type cable loss (dBi) cable loss (dBi) (dBi) Type (mm)
Band 1&2: 3.002
Chain (0) | Tongda T'543('§rftoi)044'A PIFA 3.572 Band 3: 4.546 NA IPEX 77
Band 4: 4.416
Band 1&2: 2.942
Chain (1) | Tongda T‘543(‘§rft°;)044'A PIFA 3.325 Band 3: 4.622 NA PEX | 71
Band 4: 4.586

Note: 1. Above antenna gains of antenna are Total (H+V).
2. All of antenna can be application for WLAN and Bluetooth.
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3.3 DESCRIPTION OF TEST MODES

Operated in 5150MHz ~ 5350MHz bands:
8 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

CHANNEL FREQUENCY CHANNEL FREQUENCY
36 5180 MHz 52 5260 MHz
40 5200 MHz 56 5280 MHz
44 5220 MHz 60 5300 MHz
48 5240 MHz 64 5320 MHz

4 channels are provided for 802.11n (HT40), 802.11ac (VHT40):

CHANNEL FREQUENCY
38 5190 MHz
46 5230 MHz
54 5270 MHz
62 5310 MHz

2 channels are provided for 802.11ac (VHT80):

CHANNEL FREQUENCY
42 5210 MHz
58 5290 MHz

Report No.: RF140808E04-1
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Operated in 5470MHz ~ 5725MHz bands:
12 channels are provided for 802.11a and 802.11n (HT20), 802.11ac (VHT20):

), 802.11ac (VHT40)

CHANNEL FREQUENCY
100 5500 MHz
104 5520 MHz
108 5540 MHz
112 5560 MHz
116 5580 MHz
120 5600 MHz
124 5620 MHz
128 5640 MHz
132 5660 MHz
136 5680 MHz
140 5700 MHz
144 5720 MHz

6 channels are provided for 802.11n (HT40

CHANNEL FREQUENCY
102 5510 MHz
110 5550 MHz
118 5590 MHz
126 5630 MHz
134 5670 MHz
142 5710 MHz

3 channels are provided for 802.11ac (VHT80):

CHANNEL FREQUENCY
106 5530 MHz
122 5610 MHz
138 5690 MHz

Note : The listed channels in the DFS band (5250~5350MHz and 5470~5725MHz) are

passive scan o

nly.
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Operated in 5725

~ 5850MHz band:

5 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

CHANNEL FREQUENCY CHANNEL FREQUENCY
149 5745 MHz 161 5805 MHz
153 5765 MHz 165 5825 MHz
157 5785 MHz

2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):

CHANNEL FREQUENCY
151 5755 MHz
159 5795 MHz

1 channel is provided

for 802.11ac (VHT80):

CHANNEL

FREQUENCY

155

5775 MHz
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3.3.1 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE PLC UE < 1G UE 3 1G APCM
1 S S S v Antenna set 1
2 - \ \ - Antenna set 2
Where  PLC: Power Line Conducted Emission UE < 1G: Unwanted Emission below 1GHz
UE 3 1G: Unwanted Emission above 1GHz APCM: Antenna Port Conducted Measurement

Note 1. “”means no effect.

AC POWER LINE CONDUCTED EMISSION TEST:
XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE TESTED MODULATION | DATA RATE

MODE
o CHANNEL CHANNEL | TECHNOLOGY (Mbps)

802.11a 36 to 165 157 OFDM 6

UNWANTED EMISSION TEST (BELOW 1 GH2z):

X] Radiated versus Conducted Measurements

XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE TESTED MODULATION | DATA RATE

MODE
o CHANNEL CHANNEL | TECHNOLOGY (Mbps)

802.11a 36 to 165 157 OFDM 6
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UNWANTED EMISSION TEST (ABOVE 1 GHz):

X Radiated versus Conducted Measurements
XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION DATA RATE
MODE TESTED CHANNEL
CHANNEL TECHNOLOGY (Mbps)
36, 40, 48, 52, 60, 64,
802.11a 360165 | 100, 120, 140, 144, 149, OFDM 6
157, 165
36, 40, 48, 52, 60, 64,
802.11ac (VHT20) | 36t0165 | 100, 120, 140, 144, 149, OFDM 6.5
157, 165
38, 46, 54, 62, 102, 118
2.11ac (VHT4 38to 159 40, 9% B2, U8, 128 OFDM 13.5
802.11ac (VHT40) ° 134, 142, 151, 159
42,58, 106, 122, 138,
802.11ac (VHT80) | 4210155 el OFDM 29.3

ANTENNA PORT CONDUCTED MEASUREMENT:

XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X Following channel(s) was (were) selected for the final test as listed below.

Ve AVAILABLE TESTED CHANNEL MODULATION DATA RATE
CHANNEL TECHNOLOGY (Mbps)
36, 40, 48, 52, 60, 64,
802.11a 36 to 144 100, 120, 140, 144, 149, OFDM 6
157, 165
36, 40, 48, 52, 60, 64,
802.11ac (VHT20) 36 to 144 100, 120, 140, 144, 149, OFDM 6.5
157, 165
38, 46, 54, 62, 102, 118,
802.11ac (VHT40) 38 to 142 OFDM 13.5
134, 142, 151, 159
42, 58, 106, 122, 138,
802.11ac (VHT80) 4210 138 155 OFDM 29.3
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TEST CONDITION:

APPL-:-%ABLE ENVIRONMENTAL CONDITIONS INT;JSF_:_OE\’(AV)ER TESTED BY
PLC 30deg. C, 70%RH 120Vac, 60Hz Mike Hsieh
RE<1G 19deg. C, 65%RH 120Vac, 60Hz Andy Ho
RE31G 23deg. C, 69%RH 120Vac, 60Hz Robert Cheng
APCM 25deg. C, 60%RH 120Vac, 60Hz James Chan
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3.4 DUTY CYCLE OF TEST SIGNAL
If duty cycle of test signal is < 98 %, duty factor is not required.

802.11a: Duty cycle = 21.325 ms/28.35 ms = 0.752, Duty factor = 10 * log( 1/0.752) = 1.24

802.11ac (VHT?20): Duty cycle = 19.75 ms/26.7 ms = 0.74, Duty factor = 10 * log( 1/0.74) = 1.31
802.11ac (VHT40): Duty cycle = 9.501 ms/16.557 ms = 0.574, Duty factor = 10 * log( 1/0.574) = 2.41
802.11ac (VHT80): Duty cycle = 4.361 ms/6.567 ms = 0.664, Duty factor = 10 * log( 1/0.664) = 1.8

REW 10 MHZ [T1] MP YIEW Marker 1 [T1] REW 10 MHZ [T1] MP YIEW Marker 1 [T1]
VBW 10 MHz 16.70 dBm VBW 10 MHz 16.59 dBm
15 Fef 25 cBm At 3048 SWT100ms 114175000 ms 15 Fef 25 cBm At 3048 SWT100ms 19.325000 ms
Offset 1.5 0 Defta 2 (T1] Offset 115 d0 Deta 2[T1]
042d8 047 dB
1 2 3 21 325000 ms 1 2 3 18.750000 ms
Defta 3 [T1] — Defta 3 [T1]
i R il 0338 0478
28350000 ms. 26700000 ms.
e
.l 2 el
B85 T T T < > B85 T T T < >
Certer 5.7 GHz A0 msf A D T Certer 5.7 GHz A0 msf A D T
REW 10 MHZ [T1] MP YIEW Marker 1 [T1] REW 10 MHZ [T1] MP YIEW Marker 1 [T1]
VBW 10 MHz 1279 ¢Bm VBW 10 MHz £.82 dbN
15 Fef 25 cBm At 3048 SWT 50133 ms 16481000 ms 15 Fef 25 cBm At 3048 SWT 50133 ms 5955000 m:
Offset 1.5 0 Defta 2 (T1] Offset 115 d0 Deta 2[T1]
3708 3.27dB
2 9.501000 ms 4 361000 m:
T Defta 3 [T1] S Defta 3 [T1]
i R 03938 1058
i B 16 567000 ms 10 1 ? 4 6567000 mS
by sy i WM i
B85 T T T T < > B85 T T T < >
Certer 567 GHz 50133 ms/ A D T Certer 5775 GHz 50133 ms/ A D T
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3.5 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF product. According to the specifications of the manufacturer, it
must comply with the requirements of the following standards:

FCC Part 15, Subpart E (Section 15.407)

789033 D02 General UNII Test Procedures New Rules vO1
662911 DO1 Multiple Transmitter Output v02rO1

644545 D03 Guidance for IEEE 802.11ac vO1

ANSI C63.10-2009

All test items have been performed and recorded as per the above standards.
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3.6 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used
to form a representative test configuration during the tests.

No. Product Brand Model No. Serial No. FCC ID Remark
NOTEBOOK
A DELL E6420 H62T3R1 FCC DoC Provided by Lab
COMPUTER
ualcomm
B PCI-E Test tool Q NA NA NA Supplied by Client
Atheros
c 500hm terminal NA NA NA NA Provided by Lab
resistor NA NA NA NA Provided by Lab
NOTE: All power cords of the above support units are non-shielded (1.8 m).
Shielded Cores
No. Cable Qty. Length (m) (Yes/ No) (Number) Remark
1 RF cable 1 0.1 No 0 Provided by Lab
2 RF cable 1 0.2 No 0 Provided by Lab
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3.7 CONFIGURATION OF SYSTEM UNDER TEST

For Unwanted Emission test (Radiated Measurement)

NOTEBOOK PCI-E Test tool (B)

COMPUTER (A) EUT

Note: Support unit C is 500hm terminal resistor.

For other test items:

NOTEBOOK PCI-E Test tool (B)
COMPUTER (A)

EUT
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4, TEST TYPES AND RESULTS
4.1 TRANSMIT POWER MEASUREMENT

4.1.1 LIMITS OF OUTPUT TRANSMIT POWER MEASUREMENT

OpBe;ﬁt(;on EUT Category LIMIT
1 Watt (30 dBm)
Outdoor Access Point | (G0 E0 e e apove 30 degrees as
measured from the horizon)
U-NIl-1 Fixed point-to-point Access Point 1 Watt (30 dBm)
Indoor Access Point 1 Watt (30 dBm)
o] Mobile and Portable client device 250mW (24 dBm)
U-NII-2A 250mW (24 dBm) or 11 dBm+10 log B*
U-NII-2C 250mW (24 dBm) or 11 dBm+10 log B*
U-NII-3 1 Watt (30 dBm)

Note: Where B is the 26dB emission bandwidth in MHz.

Per KDB 662911 D01 Multiple Transmitter Output Method of conducted output power
measurement on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for NANT < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths =2 40 MHz for any NANT;

Array Gain = 5 log(NANT/NSS) dB or 3 dB, whichever is less for 20-MHz channel widths
with NANT = 5.
For power measurements on all other devices: Array Gain = 10 log(NANT/NSS) dB.
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4.1.2 TEST INSTRUMENTS

FOR POWER OUTPUT MEASUREMENT
For channel straddling 5725MHz:

DESCRIPTION &

MODEL NO.

SERIAL NO.

CALIBRATED
DATE

CALIBRATED
UNTIL

MANUFACTURER
SPECTRUM
ANALYZER

R&S

Note:
1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.
2. Tested date : Oct. 17, 2014

FSP 40 100060 May 08, 2014 May 07, 2015

For other channels:
DESCRIPTION & SERIAL CALIBRATED | CALIBRATED
MODEL NO.

MANUFACTURER NO. DATE UNTIL

Power Meter ML2495A 1014008 Apr. 30, 2014 Apr. 29, 2015
Anritsu

Power Sensor MA2411B 0917122 Apr. 30, 2014 Apr. 29, 2015
Anritsu

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.
2. Tested date : Oct. 17, 2014

FOR 26dB OCCUPIED BANDWIDTH
DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
EZECTRUM ANALYZER FSP 40 100060 May 08, 2014 May 07, 2015
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.
2. Tested date : Oct. 17, 2014
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4.1.3 TEST PROCEDURE

FOR AVERAGE POWER MEASUREMENT
For channel straddling 5725MHz:

Follow FCC KDB 789033 UNII test procedure:
Method SA-1
1. Set span to encompass the entire emission bandwidth (EBW) of the signal.

Set RBW =1MHz.

Set the VBW = 3 x RBW.

Number of points in sweep = 2 Span / RBW.

Sweep time = auto.

Set trigger to free run (duty cycle = 98 percent) ; Set video trigger (duty
cycle < 98 percent)

Detector = RMS.

8. Trace average at least 100 traces in power averaging mode

9. Compute power by integrating the spectrum across the 26 dB EBW of the
signal.

o gk wN

For other channels:

Method PM is used to perform output power measurement, trigger and gating
function of wide band power meter is enabled to measure max output power of TX on
burst. Duty factor is not added to measured value.

FOR 26dB BANDWIDTH

1) Set RBW = approximately 1% of the emission bandwidth.
2) Set the VBW > RBW.

3) Detector = Peak.

4) Trace mode = max hold.

5) Measure the maximum width of the emission that is 26 dB down from the peak of
the emission. Compare this with the RBW setting of the analyzer. Readjust RBW
and repeat measurement as needed until the RBW/EBW ratio is approximately
1%.

4.1.4 DEVIATION FROM TEST STANDARD
No deviation
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4.1.5 TEST SETUP

FOR POWER OUTPUT MEASUREMENT

For channel straddling 5725MHz:

SPECTRUM

EUT Atenuator | ANALYZER

For other channels:

EUT | Average Power Sensor Power Meter

Attenuator

FOR 26dB OCCUPIED BANDWIDTH

SPECTRUM
Attenuator |  ANALYZER

EUT

4.1.6 EUT OPERATING CONDITIONS

The software (QCRT Version3.0 29.0) provided by client to enable the EUT under
transmission condition continuously at specific channel frequencies individually.
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4.1.7 TEST RESULTS

802.11a
POWER OUTPUT
CHAN. AVERAGE POWER (dBm) TOTAL TOTAL POWER —
CHAN. FREQ. POWER | POWER LIMIT -
(MHz) CHAIN 0 CHAIN 1 (mw) (dBm) (dBm)
36 5180 14.02 14.65 54.409 17.36 23.91 PASS
40 5200 15.11 16.50 77.102 18.87 23.91 PASS
48 5240 15.36 16.67 80.808 19.07 23.91 PASS
52 5260 15.20 16.21 74.896 18.74 23.80 PASS
60 5300 15.39 15.87 73.231 18.65 23.80 PASS
64 5320 13.69 13.74 47.047 16.73 23.66 PASS
100 5500 14.01 13.55 47.823 16.80 21.97 PASS
120 5600 15.02 15.50 67.25 18.28 22.15 PASS
140 5700 13.35 13.35 43.254 16.36 21.99 PASS
144
(UNII-2¢ 5720 10.52 11.08 32.041 15.06 20.81 PASS
Band)
144
(UNII-3 5720 3.97 4.30 6.898 8.39 28.23 PASS
Band)
149 5745 13.95 13.75 48.545 16.86 28.23 PASS
157 5785 15.03 15.51 67.405 18.29 28.23 PASS
165 5825 15.02 15.14 64.428 18.09 28.23 PASS
Note:

5150~5250MHz: The directional gain is 6.09dBi > 6dBi, therefore the limit needs to
reduce, so the power limit shall be reduced to 24-(6.09-6) = 23.91dBm.
5250~5350MHz: The directional gain is 6.09dBi > 6dBi, therefore the limit needs to
reduce, so the power limit shall be reduced to “Determined Conducted
Limit-(6.09-6)".
5470~5725MHz: The directional gain is 7.77dBi > 6dBi, therefore the limit needs to
reduce, so the power limit shall be reduced to “Determined Conducted
Limit-(7.77-6)".
5725~5825MHz: The directional gain is 7.77dBi > 6dBi, , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(7.77-6) = 28.23dBm.
For CH144: Total power (dBm)= Average power <Chain 0 +1>(dBm) + Duty Factor (1.24dB)
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802.11a
26dB OCCUPIED BANDWIDTH
26dBc BANDWIDTH (MHz)
CHANNEL CHANNEL FREQUENCY (MHz)
CHAIN O CHAIN 1
36 5180 21.62 20.07
40 5200 37.36 35.06
48 5240 33.73 23.95
52 5260 37.10 28.92
60 5300 36.61 22.43
64 5320 21.65 19.95
100 5500 20.89 19.14
120 5600 26.03 20.16
140 5700 19.66 19.10
144 (UNII-2c Band) 5720 19.28 16.57

Note: For U-NII-2A, U-NII-2C, U-NII-3 Band output power limitation is determined based on
26dBc bandwidth.

Power Limit = 11dBm + 10logB < U-NII-2A, U-NII-2C >
ﬁﬁ?gg Freq.(MHz) | Min. B(MHz) DEterTiir?ﬂetd(g;r?]‘;“Cted
52 5260 28.92 25.61 > 24
60 5300 22.43 245 > 24
64 5320 19.95 23.99 < 24
100 5500 19.14 23.81 < 24
120 5600 20.16 24.04 > 24
140 5700 19.10 23.81 < 24
144 (UNII-2c 5720 16.57 2319 < 24
Band)
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Chain(0)

: CH36

Chain(0)

: CH40

T
Center 5.3 GHz

6 MHz/

T
Span B0 MHZ

T
Center 5.32 GHz

6 MHz/

T
Span B0 MHZ

REVY 300 kHz [TIMBVEN e ) REVY 300 kHz [TIMBVEN e )
VEIW 1 MHz 30,35 dEm VEIW 1 MHz 2816 dBm
21 5. Ret 215 Bm At 20 0B ST 20ms Stgsssotr | g g Rel215d8m At 0 cE SWT 201ms 518126 GHE
Cifset 11508 Detta 2(11] Cifset 11508 Detta 2(11]
0.00 48 0.00 48
2182 MHz 3736 MHZ
blASEn MMM I
. 020 35 4B /'} \‘ . 02 815 dBm
) g ° W
y Lo U MM y
T
- | 1 @ - | i @
785 ; ; : T 785 T T
Center 518 GHz 6 MHzF Span 80 MHz Canter 5.2 GHz 6 MHzF Span 80 MHz
REVY 300 kHz [TIMBVEN e ) REVY 300 kHz [TIMBVEN e )
VEW 1 hHz _29.45 dBm VBW 1 hHz -28.50 dBm
21 5. Ret 215 Bm At 20 0B ST 20ms sazeToHr | g5 Rel215dEm At 0 cE SWT 201ms 524132 GHE
Cifset 11508 Detta 2(11] Cifset 11508 Detta 2(11]
0.00 8 0.00 8
33TIMHZ FTADMHZ
DI -2450Em /MMM e WWW
039945 dBm M M |_02-3850dBm _}M MVM“
E 4 E
. MM . ) W
- | | @ - | | @
785 ; ; ; 2 785 ; ; .
Center 524 GHz 6 MHzF Span 80 MHz Center 526 GHz 6 MHzF Span 80 MHz
REVY 300 kHz [TIMBVEN e ) REVY 300 kHz [TIMBVEN e )
VEIW 1 MHz 3875 dEm VEIW 1 MHz 30564 B
21 5. Ret 215 Bm At 20 0B ST 20ms stz | g 5. Rel215dEm At 0 cE SWT 201ms 530801 GHE
Cifset 11508 Detta 2(11] Cifset 11508 Detta 2(11]
0.00 8 0.00 8
3651 MHZ 2185 MHZ
[T 277 dEm /MMWWWW DI -464 dBin M""WWVWM
P CE TN .M M \»M E 03 -30.644E: ‘/
ket sy
- ) i @ - | 1 @
785 ; 785 ; .
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Chain(0) : CH100

Chain(0) : CH120

D1 -4.32dBm

D2-3022 By

; i,
l.M WM L
T PR

REVY 300 kHz [TIMBVEN e ) REVY 300 kHz [TIMBVEN e )
VEW 1 hHz 3022 dBm VBW 1 hHz -28.90 dBm
21 5. Ret 215 Bm At 20 0B ST 20ms seanzacz | o g Rel215d8m Att 20 81 ST 20ms 5 28816 GHz
Cifset 11508 Detta 2[T1] Cifset 11508 Detta 2(11]
0.00 48 0.00 48
2089 MHZ 2603 MHZ
O CorEn

D2-2890 dBm

o
o

@

R i (@) F i
785 T T T T . 85 T T T T
Center 5.5 GHz 6 MHzf Span B0 MHz Genter 5.6 GHz B MHz/ Span 60 MHz
Chain(0) : CH140 Chain(0) : CH144 (UNII-2c Band) / Chain(0) :
CH144 (UNII-3 Band)
P\?/m C:U;::Z [T WP VIEW Marker 1 [T1] P\?/m ::U;::Z [T WP VIEW Marker 1[T1]
Offset 11.5d8 Defta 2[T1] . Offset 11.5d8 Defta 2[T1] co0dm
19.66 MHZ 30.26 MHZ
D16 7000, M“’M
D1 -509dBn
Wm“‘
[ \ D3 -19.30 dBm M’/ Mk
. ", M
TP |
[t l T Y
i i (@) | i (@)
TE5 T T T T 5 785 T T T T 5
Center 5.7 GHz 6 MHzf Span B0 MHz Genter 572 GHz B MHz/ Span 60 MHz

NOTE:
For CH144 (UNII-2c Band) = 5725 - Marker 1
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Chain(1) : CH36

Chain(1) : CH40

75

Ref 215 dBim

Att 208

REYY 300 kHz
VEW 1 Hz
ST 20ms

[T11MP VEEW

Offse 11508

D1528dBm

Marker 1 [T1]
2072 dBm
517015 GHz

Detta 2[T1]
00068
2007 MHz

()

75

Ref 215 dBim

Att 2008

REYY 300 kHz
VEW 1 Hz
ST 20ms

[T11MP VEEW

Offse 11508

D2-17.83 dBm

A

o

Marker 1 [T1]
763 dBm
516234 GHz

Detta 2[T1]
00048
35.06 MHZ

()

B i R B
TE5 T T T T 785 T T
Center 5.18 GHz 6 MHZ! Span 60 hHz Genter 5.2 GHz B MHz/ Span 60 MHz
REWY 300 kHz [T WP VIEW Marker 1 [T1] REWY 300 kHz [T WP VIEW Marker 1[T1]
WEW 1 hHz 18.55 dBm WEW 1 hHz 18.75 dBm
215 Rel21 S8 At 0 cE SWT 201ms 5271 GHr | 5y 5 Fel21568m At 0 cE SWT 201ms 524509 GHr
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
23.95 MHZ 28.92 MHZ
DT 735 dEm T B
D3 12,55 dEm f‘/ \'\ D2 1875 dBm - MV/ \"‘M
= ¥ = W\‘""
- i i @ - i i @
TE5 T T T T 5 785 T T T 5
Center 5.24 GHz 6 MHZ! Span 60 hHz Genter 525 GHz B MHz/ Span 60 MHz
REWY 300 kHz [T WP VIEW Marker 1 [T1] REWY 300 kHz [T WP VIEW Marker 1[T1]
WEW 1 hHz 18,99 dBm WEW 1 hHz 2105 dBm
215 Rel21 S8 At 0 cE SWT 201ms samTaHr | 5 5. Fel215dm At 0 cE SWT 201ms 531038 GHr
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
22.43 MHZ 19.95 MHZ
01495 dBm
. 021899 dBm ,/""} W g pogiocan )j \‘
E - _M M -
- | i @ - i i @
785 T T T T 785 T T T T
Genter 5.3 GHz 6 MHZ! Span 60 hHz Genter 532 GHz B MHz/ Span 60 MHz
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Chain(1) : CH100

Chain(1) : CH120

REVY 300 kHz [TIMBVEN e ) REVY 300 kHz [TIMBVEN e )
VEW 1 hHz 2088 dBm VBW 1 hHz 1816 dBm
21 5. Ret 215 Bm At 20 0B ST 20ms seasztz | g g Rel215d8m At 20 0B ST 20ms 5 59013 GHE
Cifset 11508 Detta 2(11] Cifset 11508 Detta 2(11]
0.00 8 0.00 8
1914 MHZ 2016 MHZ
Bt BB
D1512dBm R WWMMW
[j \ 02 -18.16 dBm \.
o008 4E:
] )r W/W WM
| W M | | »/"M M\‘wk |
M e QTN
| i (@ | i (@
785 ; i F 85 T T T T :
Canter 5 5 GHE 6 MHzF Span 80 MHz Center 56 GHZ 6 MHzF Span 80 MHz
REVY 300 kHz [TIMBVEN e ) REVY 300 kHz [TIMBVEN e )
VEW 1 hHz 2065 dBm VBW 1 hHz 1882 dBm
21 5. Ret 215 Bm At 20 0B ST 20ms seansztz | g g Rel215d8m At 20 0B ST 20ms 570893 GHE
Cifset 11508 Detta 2(11] Cifset 11508 Detta 2(11]
0.00 8 0.00 48
1910 MHZ 2406 MHZ
pLoS A WWWWW’\'M o WM\\
[15. 001 A5 4F; / | 021882 dBm Vf‘/ \\A
) V\M W MMN.,M
E G (% i;) i [;: (@)
78S T T T T = 785 T T T T T =
Canter 5.7 GHz 6 MHzF Span 80 MHz Center 572 GHz 6 MHzF Span 80 MHz

NOTE:
For CH144 (UNII-2c Band) = 5725 - Marker 1
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802.11ac (VHT20)

CHAN. AVERAGE POWER (dBm) TOTAL TOTAL POWER —
CHAN. FREQ. POWER | POWER LIMIT -
(MHz) CHAIN 0 CHAIN 1 (mw) (dBm) (dBm)
36 5180 14.02 14.45 53.096 17.25 23.91 PASS
40 5200 14.13 15.02 57.651 17.61 23.91 PASS
48 5240 14.19 15.92 65.326 18.15 23.91 PASS
52 5260 14.53 15.44 63.374 18.02 23.91 PASS
60 5300 14.38 14.93 58.533 17.67 23.91 PASS
64 5320 14.28 14.07 52.319 17.19 23.91 PASS
100 5500 13.98 13.02 45.048 16.54 22.23 PASS
120 5600 14.14 14.29 52.795 17.23 22.23 PASS
140 5700 13.10 13.04 40.554 16.08 22.23 PASS
144
(UNII-2¢ 5720 9.67 9.91 25.761 14.11 21.02 PASS
Band)
144
(UNII-3 5720 3.35 3.45 5.914 7.72 28.23 PASS
Band)
149 5745 13.81 13.58 46.847 16.71 28.23 PASS
157 5785 14.14 14.32 52.982 17.24 28.23 PASS
165 5825 14.56 14.63 57.616 17.61 28.23 PASS
Note:

5150~5250MHz: The directional gain is 6.09dBi > 6dBi, therefore the limit needs to
reduce, so the power limit shall be reduced to 24-(6.09-6) = 23.91dBm.
5250~5350MHz: The directional gain is 6.09dBi > 6dBi, therefore the limit needs to
reduce, so the power limit shall be reduced to “Determined Conducted
Limit-(6.09-6)".
5470~5725MHz: The directional gain is 7.77dBi > 6dBi, therefore the limit needs to
reduce, so the power limit shall be reduced to “Determined Conducted
Limit-(7.77-6)".
5725~5825MHz: The directional gain is 7.77dBi > 6dBi, , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(7.77-6) = 28.23dBm.
For CH144: Total power (dBm)= Average power <Chain 0 +1>(dBm) + Duty Factor (1.31dB)
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802.11ac (VHT20)
26dB OCCUPIED BANDWIDTH

26dBc BANDWIDTH (MHz)
CHANNEL CHANNEL FREQUENCY (MHz)
CHAIN O CHAIN 1
36 5180 20.78 20.67
40 5200 28.96 21.54
48 5240 36.99 22.48
52 5260 32.41 21.43
60 5300 32.34 21.27
64 5320 27.43 20.74
100 5500 20.91 20.21
120 5600 20.72 20.50
140 5700 20.51 20.25
144 (UNII-2c Band) 5720 15.78 15.12

Note: For U-NII-2A, U-NII-2C Band output power limitation is determined based on 26dBc

bandwidth.

Power Limit = 11dBm + 10logB < U-NII-2A, U-NII-2C >
Channel . Determined Conducted
N - Freq.(MHz) Min. B(MHz) Limit (dBm)

52 5260 21.43 24.31 > 24
60 5300 21.27 24.27 > 24
64 5320 20.74 24.16 > 24
100 5500 20.21 24.05 < 24
120 5600 20.50 24.11 > 24
140 5700 20.25 24.06 > 24
144 (UNII-2c
Band) 5720 15.12 22.79 < 24
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Chain(0) : CH36

Chain(0) : CH40

REWY 300 kHz [T WP VIEW Marker 1 [T1] REWY 300 kHz [T WP VIEW Marker 1[T1]
WEW 1 hHz 3107 dBm WEW 1 hHz .30.24 cBm
215 Rel21 S8 At o0 cE SWT 201ms SieaBGHT | 5 5 Fel215d8m At 0 cE SWT 201ms 548523 GHr
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
20,78 MHZ 28.96 MHZ
D1 -507 dBim | D1-424dBm
= 0331 0748, r/ = 02302448 &/ \Mm
WW
"
- ¥ - b
N g 1 i
R i '
) E B ) i B
755 : T T 85 T T T
Center 5.18 GHz 6 MHZ! Span 60 hHz Genter 5.2 GHz B MHz/ Span 60 MHz
REWY 300 kHz [T WP VIEW Marker 1 [T1] REWY 300 kHz [T WP VIEW Marker 1[T1]
WEW 1 hHz 2867 dBm WEW 1 hHz 28.2% dBm
215 Rel21 S8 At 0 cE SWT 201ms sammanr | 5 5. Fel215dn At 0 cE SWT 201ms 530452 GHr
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
36.99 MHZ 32.41 MHZ
D1 -367dBm DI -333 dBm
30022067 dEm 4.,«M‘M W\-«M a0 022923 dBn
) E B ) E B
TE5 T T T 785 T T T
Center 5.24 GHz 6 MHZ! Span 60 hHz Genter 525 GHz B MHz/ Span 60 MHz
REWY 300 kHz [T WP VIEW Marker 1 [T1] REWY 300 kHz [T WP VIEW Marker 1[T1]
WEW 1 hHz 3001 cBm WEW 1 hHz 30,39 cBm
215 Rel21 S8 At 0 cE SWT 201ms sammaHr | 5 5. Fel215dn At 0 cE SWT 201ms 530526 GHr
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
32.34 MHZ 27.43 MHZ
DI 401 dBn
p 023001 dBm p
y IA“M .
) i B ) E B
TE5 T T T 785 T T T T
Genter 5.3 GHz 6 MHZ! Span 60 hHz Genter 532 GHz B MHz/ Span 60 MHz
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Chain(0) : CH100

Chain(0) : CH120

REWY 300 kHz [T WP VIEW Marker 1 [T1] REWY 300 kHz [T WP VIEW Marker 1[T1]
VEW bz -30.55 cBm VEW bz -30.28 cBm
21 5. Fel 215 dBm Att 2008 ST 20 ms 548985 GHz s Att 2008 ST 20 ms 558992 GHz
Offset 11.5d8 Defta 2[T1] Defta 2[T1]
0.00 8 0.00 8
20.91 MHZ 20.72 MHZ
e T R A P
0% =90 58 d B
ey n M’m
L g o
PRz LT T
| i (@) - i i (@)
TE5 T T T T 5 785 T T T 5
Genter 5.5 GHz 6 MHZ! Span 60 hHz B MHz! Span 60 MHz
REWY 300 kHz [T WP VIEW Marker 1 [T1] REWY 300 kHz [T WP VIEW Marker 1[T1]
VEW bz 3151 cBm VEW bz 20,52 B
21 5. Fel 215 dBm Att 2008 ST 20 ms 568980 GHz s Att 2008 ST 20 ms 570922 GHz
Offset 11.5d8 Defta 2[T1] Defta 2[T1]
0.00 8 0.00 8
20.51 MHZ 23.29 MHZ
D1 -551 4B — / \
MWM |
W W i W
Ly
| i (@) - | i (@)
785 T T T T 5 785 T T T T 5
Genter 5.7 GHz 6 MHZ! Span 60 hHz Genter 572 GHz B MHz/ Span 60 MHz

NOTE:

For CH144 (UNII-2c Band) = 5725 - Marker 1
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Chain(1) : CH36

Chain(1) : CH40

21 5. Fel 215 dBm

REYY 300 kHz
VEW 1 Hz

Att 208 ST 20 ms

[T11MP VEEW

Offse 11508

D1494dBm

02015 an,

Marker 1 [T1]
2106 dBm
516978 GHz

Detta 2[T1]
00068
2087 MHZ

()

75

Ref 215 dBim

REYY 300 kHz

VEW 1 Hz

Att 208

ST 20ms

Offse 11508

TINPVEN e )
1963 dBm
518941 GHz
Detta 2[T1]
00068
21.54 MHz

D1617dBm

D2-19.83 dBm

A

[t

()

DI 656 dBm

o P

D2 -19.04 dBm

Syl

7 Tl

4]

i [ | [
78S T T T T T 78S T T T
Center 5.18 GHz 6 MHZ! Span 60 hHz Genter 5.2 GHz B MHz/ Span 60 MHz

REVY 300 kHz [TIMBVEN e ) REVY 300 kHz [TIMBVEN e )
VEW bz -19.04 B VEW bz -20.02 B
21 5. Ret 215 Bm At 20 0B ST 20ms s2z060Hz | 5 5. Rel215dBm At 0 cE ST 20ms 520994 GHE

Cifset 11508 Detta 2(11] Cifset 11508 Detta 2(11]

0.00 8 0.00 8
2245 MHZ 21.43MHz

D159 dBm

P )

D2-2002 dBm

w7

oA

4]

D15.52dBm

A ET I e,

D300 47 AR

L
s

755

T
Center 5.3 GHz

6 MHz/

T
Span B0 MHZ

()

F i | B
785 T T T T T 785 T T T
Center 5.24 GHz 6 MHZ! Span 60 hHz Genter 525 GHz B MHz/ Span 60 MHz

REWY 300 kHz [T WP VIEW Marker 1 [T1] REWY 300 kHz [T WP VIEW Marker 1[T1]
WEW 1 hHz 20,47 cBm WEW 1 hHz 2073 dBm
215 Rel21 S8 At 0 cE SWT 20 1ms s2s3GHT | 5 5 Fel215d8m At 20 cE SWT 201ms 530984 GHE

Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]

0.00 8 0.00 8
21.27 MHZ 20.74 MHZ

D1527dBm

755

()

T
Center 5.32 GHz

6 MHz/

T
Span 80 MHz
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Chain(1) : CH100

Chain(1) : CH120

o ot |y

REVY 300 kHz [TIMBVEN e ) REVY 300 kHz [TIMBVEN e )
VEW 1 hHz 2161 dBm VBW 1 hHz -20.07 dBm
21 5. Ret 215 Bm At 20 0B ST 20ms sessancz | o g Rel215d8m At 20 0B ST 20ms 558979 GHz
Cifset 11508 Detta 2[T1] Cifset 11508 Detta 2(11]
0.00 8 0.00 8
2021 MHZ 2050 MHZ
D14.39d4Bm — T D1593dBm WM
/ 02 0007 dBm
. MWW/' 1
Pl Mg | My
4 |y I, i
| E: (% i;) i : (@)
78S T T T T = 785 T T T T T =
Canter 5 5 GHE 6 MHzF Span 80 MHz Center 56 GHZ 6 MHzF Span 80 MHz
REVY 300 kHz [TIMBVEN e ) REVY 300 kHz [TIMBVEN e )
VEW 1 hHz 21 40 cBm VBW 1 hHz -20.37 dBm
21 5. Ret 215 Bm At 20 0B ST 20ms seases otz | o g Rel215d8m At 20 0B ST 20ms 570988 GHz
Cifset 11508 Detta 2[T1] Cifset 11508 Detta 2(11]
0.00 8 0.00 48
2025 MHZ 21.00MHz
D1 460 dBm . | D1563dBm
PEPITS \ 090037 dBy \

i i (@) i i
TE5 T T T T 5 785 T T
Genter 5.7 GHz 6 MHZ! Span 60 hHz Genter 572 GHz B MHz/ Span 60 MHz

[oplear™™

@

NOTE:
For CH144 (UNII-2c Band) = 5725 - Marker 1
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802.11ac (VHT40)
POWER OUTPUT

CHAN. AVERAGE POWER (dBm) TOTAL TOTAL POWER —
CHAN. FREQ. POWER | POWER LIMIT -
(MHz) CHAIN 0 CHAIN 1 (mw) (dBm) (dBm)
38 5190 10.26 10.28 21.283 13.28 23.91 PASS
46 5230 13.46 14.08 47.768 16.79 23.91 PASS
54 5270 13.62 13.62 46.028 16.63 23.91 PASS
62 5310 10.97 10.45 23.595 13.73 23.91 PASS
102 5510 11.23 10.83 25.38 14.04 22.23 PASS
118 5590 13.34 13.66 44.804 16.51 22.23 PASS
134 5670 13.56 14.37 50.052 16.99 22.23 PASS
142
(UNII-2¢ 5710 9.30 9.56 30.57 14.85 22.23 PASS
Band)
142
(UNII-3 5710 -2.41 -2.29 2.0284 3.07 28.23 PASS
Band)
151 5755 11.77 11.66 29.686 14.73 28.23 PASS
159 5795 13.12 13.21 41.453 16.18 28.23 PASS
Note:

5150~5250MHz: The directional gain is 6.09dBi > 6dBi, therefore the limit needs to
reduce, so the power limit shall be reduced to 24-(6.09-6) = 23.91dBm.
5250~5350MHz: The directional gain is 6.09dBi > 6dBi, therefore the limit needs to
reduce, so the power limit shall be reduced to “Determined Conducted
Limit-(6.09-6)".
5470~5725MHz: The directional gain is 7.77dBi > 6dBi, therefore the limit needs to
reduce, so the power limit shall be reduced to “Determined Conducted
Limit-(7.77-6)".
5725~5825MHz: The directional gain is 7.77dBi > 6dBi, , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(7.77-6) = 28.23dBm.
For CH142: Total power (dBm)= Average power <Chain 0 +1>(dBm) + Duty Factor (2.41dB)
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802.11ac (VHT40)

26dB OCCUPIED BANDWIDTH

26dBc BANDWIDTH (MHz)
CHANNEL CHANNEL FREQUENCY (MHz)
CHAIN O CHAIN 1
38 5190 43.67 48.20
46 5230 46.16 41.71
54 5270 56.07 41.65
62 5310 45.35 42.85
102 5510 41.50 41.58
118 5590 41.90 42.73
134 5670 44.17 42.27
142 (UNII-2c Band) 5710 36.27 35.78

Note: For FCC output power limitation is determined based on 26dB bandwidth.

Power Limit = 11dBm + 10logB < U-NII-2A, U-NII-2C >
Channel ] Determined Conducted
N - Freq.(MHz) Min. B(MHz) Limit (dBm)
54 5270 41.65 27.19 > 24
62 5310 42.85 27.31 > 24
102 5510 41.50 27.18 > 24
110 5550 41.90 27.22 > 24
134 5670 42.27 27.26 > 24
142 (UNII-2c
Band) 5710 35.78 26.53 > 24
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Chain(0) : CH38

Chain(0) : CH46

REVY 1 MHZ [TIMBVEN e ) REVY 1 MHZ [TIMBVEN e )
VEW 3 bHz 2332 cBm VEW 3 hHz 1975 dBm
21 5. Ret 215 Bm At 20 0B ST 20ms steroncHz | 5 5. Ref215d8m At 20 0B ST 20ms 520847 GHE
Cifset 11508 Detta 2[T1] Cifset 11508 Detta 2(11]
0.00 68 0.00 8
4367 MHZ 4616 MHZ
01625 dBm
01268 dBm W %
T T
f . “’\ / \
E ./ E D2 1975 dBm ./ \
e / ) WM\A«.\,M
. | - ol
LN il T
o by Al “ | “‘J*""‘M ;
- ] i @ - | | @
78S T T T T T 78S T T T T
Center 519 GHz 10 MHz! Span 100 MHz Center 523 GHz 10 MHz! Span 100 MHz
REVY 1 MHZ [TIMBVEN e ) REVY 1 MHZ [TIMBVEN e )
VB3 bz -18.29 B VEW 3 bz 2201 B
21 5. Ret 215 Bm At 20 0B ST 20ms s2aHr | g 5. Rel215d8m At 20 0B ST 20ms 528827 GHE
Cifset 115 Detta 2[T1] Cifset 11508 Detta 2(11]
0.00 68 0.00 8
S6.07 MHZ 45.35 MHZ
01671 dBm
m 01393 dBm v
02 -19.39 dE; n .I/} \ / \
E - =TT
2 o]
_ N
I8
- 40
- ) | @ - | i @
78S T T T T 78S T T T T
Center 5 27 GHz 10 MHz! Span 100 MHz Center 531 GHz 10 MHz! Span 100 MHz
REVY 1 MHZ [TIMBVEN e ) REVY 1 MHZ [TIMBVEN e )
VEW 3 bHz 21 45 dBm VEW 3 hHz 1920 dBm
21 5. Ret 215 Bm At 20 0B ST 20ms Seasaachz | g g Rel215dBm At 20 0B ST 20ms 5 58678 GHE
Cifset 11508 Detta 2[T1] Cifset 11508 Detta 2(11]
0.00 8 0.00 48
41.50MHZ 41,90 MHZ

D14.55dBm

755 :
Center 5.51 GHz

10 WHz!

T
Span 100 MHz

4]

DI 6 E0dEm

T T

D3-19.30 dBm

'w

755 :
Center 5.59 GHz

10 WHz!

T
Span 100 MHz

4]
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Chain(0) : CH142 (UNII-2c Band) / Chain(0) :

Chain(0) : CH134 CH142 (UNII-3 Band)

REVY 1 MHZ TINPVEN e ) REVY 1 MHZ TINPVEN e )

VEW 3 Hz 19.67 dBm VEW 3 Hz 16,86 dBm
21 5. Ret 215 Bm At 20 0B ST 20ms Seas34 Gtz | o 5. Rel215dBm At 20 0B ST 20ms 5 68873 GHE
Cifset 11508 Detta 2(11] Cifset 11508 Detta 2(11]
0.00 68 0.00 48
44T MHZ 43,30 MHZ
DI 633 dBm ) ALK i

021967 dB \ D2 18,06 dBm. \4
g, W.‘ . ™

Sl e

— F o — F o

T T T T T T T
Center 5 67 GHz 10 MHz! Span 100 MHz Genter 571 GHz 10 MHz! Span 100 MHz

NOTE:
For CH142 (UNII-2c Band) = 5725 - Marker 1
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Chain(1) : CH38

Chain(1) : CH46

D14.56dBm

755

T
Center 5.51 GHz

10 WHz!

T
Span 100 MHz

()

1) WA Wi i

D2 -12.50 dBm

755

T
Center 5.59 GHz

10 WHz!

T
Span 100 MHz

REWY 1 MHZ [T WP VIEW Marker 1 [T1] REWY 1 MHZ [T WP VIEW Marker 1[T1]
WEW 3 hHz 2214 dBm WEW 3 hHz 18.29 dBm
215 Rel21 S8 At 0 cE SWT 20 1ms siemcHr | 5 5. Fel215dm At 0 cE SWT 201ms 520866 GHr
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
48.20 MHZ 41.71 MHZ
LT TE
D1386dBm — e m
[ ' \ / \
f \ 0321839 dBm /
g jerarr LAy 7 - \'L\M
p | W T p i b il |
. wiu‘!"’w " \l \ | .
- | i @ - i i @
755 : T T 85 T T T T
Center 5.19 GHz 10 MHz! Span 100 MHz Genter 523 GHz 10 MHz! Span 100 MHz
REWY 1 MHZ [T WP VIEW Marker 1 [T1] REWY 1 MHZ [T WP VIEW Marker 1[T1]
WEW 3 hHz 18.64 dBm WEW 3 hHz 22 50 dBm
215 Rel21 S8 At 0 cE SWT 201ms saaToHr | 5 5 Fel215dm At 0 cE SWT 201ms 578755 GHr
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
41.85 MHZ 42.85 MHZ
DT 735 dBm
/’MWWM‘\ D1 350 dBm
M M
/ \ [ ) ‘\
D2 -18.64 dBm /
- - DZ - T OB 7
) . [ ) [
i My ) WL W
- | i @ - | i @
785 T T T T 785 T T T T
Center 5.27 GHz 10 MHz! Span 100 MHz Genter 531 GHz 10 MHz! Span 100 MHz
REWY 1 MHZ [T WP VIEW Marker 1 [T1] REWY 1 MHZ [T WP VIEW Marker 1[T1]
VEW 3 bz 21 44 B VEW 3 bz -18.59 cBm
215 Rel21 S8 At 0 cE SWT 20 1ms sigmmoHr | 5 5 Fel215dm At 0 cE SWT 201ms 555809 GHr
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
41.58 MHZ 42.73 MHZ

()
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Chain(1) : CH142 (UNII-2c Band) / Chain(1) :
CH142 (UNII-3 Band)

REVY 1 MHZ [TIMBVEN e )
VEW 3 bz -18.00 cBm
21 5. Ret 215 Bm At 20 0B ST 20 ms 564855 GHE
Cifset 11508 Detta 2(11]
0.00 68
4227 MHz
02 18,00 dBm ;
. i Mo
'"" Yy
k
| i (@)
78S T T T T T =
Center 567 GHz 10 MHz/ Span 100 MHz

REVY 1 MHZ [T11MP VEEW

Merker 1 (1]
VEIN S btz 8.45 dBm
21 5. Ret 215 Bm Att 208 SWT 20 1ms 553922 OHr
OTe=t 1505 Detta 2171]
0008
4200 Wz
FLLE /’MMMW
02 -12.48 dBm

T ke
N

@

T T
Center 571 GHz. 10 WHz! Span 100 MHz

NOTE:
For CH142 (UNII-2c Band) = 5725 - Marker 1
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802.11ac (VHT80)
POWER OUTPUT

CHAN. AVERAGE POWER (dBm) TOTAL TOTAL POWER —
CHAN. FREQ. POWER | POWER LIMIT -
(MHz) CHAIN 0 CHAIN 1 (mw) (dBm) (dBm)
42 5210 9.64 9.84 18.842 12.75 23.91 PASS
58 5290 9.34 9.28 17.062 12.32 23.91 PASS
106 5530 10.62 10.18 21.958 13.42 22.23 PASS
122 5610 13.24 13.73 44.691 16.50 22.23 PASS
138
(UNII-2¢ 5690 8.67 8.68 22.2 13.46 22.23 PASS
Band)
138
(UNII-3 5690 -7.37 -7.47 0.5456 -2.63 28.23 PASS
Band)
155 5775 10.85 10.58 23.591 13.73 28.23 PASS
Note:

5150~5250MHz: The directional gain is 6.09dBi > 6dBi, therefore the limit needs to
reduce, so the power limit shall be reduced to 24-(6.09-6) = 23.91dBm.
5250~5350MHz: The directional gain is 6.09dBi > 6dBi, therefore the limit needs to
reduce, so the power limit shall be reduced to “Determined Conducted
Limit-(6.09-6)".
5470~5725MHz: The directional gain is 7.77dBi > 6dBi, therefore the limit needs to
reduce, so the power limit shall be reduced to “Determined Conducted
Limit-(7.77-6)".
5725~5825MHz: The directional gain is 7.77dBi > 6dBi, , therefore the limit needs to
reduce, so the power limit shall be reduced to 30-(7.77-6) = 28.23dBm.
For CH138: Total power (dBm)= Average power <Chain 0 +1>(dBm) + Duty Factor (1.78dB)
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802.11ac (VHT80)

26dB OCCUPIED BANDWIDTH

26dBc BANDWIDTH (MHz)
CHANNEL CHANNEL FREQUENCY (MHz)
CHAIN O CHAIN 1
42 5210 83.21 82.64
58 5290 83.44 82.49
106 5530 82.20 82.85
122 5610 89.46 84.35
138 (UNII-2c Band) 5690 93.89 75.53

Note: For U-NII-2A, U-NII-2C Band output power limitation is determined based on 26dBc

bandwidth.
Power Limit = 11dBm + 10logB < U-NII-2A, U-NII-2C >

Channel . Determined Conducted

N - Freq.(MHz) Min. B(MHz) Limit (dBm)
58 5290 82.49 30.16 > 24
106 5530 82.20 30.14 > 24
122 5610 84.35 30.26 > 24

138 (UNIl-2c 5690 75.53 29.78 > 24
Band)
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Chain(0) : CH42

Ch

ain(0)

. CH58

REVY 1 MHz [T1]MP VIEW Marker 1[T1] REVY 1 MHz [T1]MP VIEW Marker 1[T1]
WVEW 3 hiHz _26.5% cBm WVEW 3 hiHz 2645 cBm
21 5. Ret 215 Bm At 0 cE SWT 201ms SissHr | 5 5 Fel215dm At 0 cE SWT 201ms 524823 GHr
Offeet 115 dB Defta 2[T1] Offeet 115 dB Defta 2[T1]
0.00 B 0.00 B
83.21 MHZ B3.44 MHZ
N1 -05%dF) D1 -0.15dBm
M f‘""'«m T SV haud W
03 -36.53 dBm D2 -96.15 dBm
T lhiM ‘N’l'm‘n.hlm.m bt M M
SRt iy ey
f f (@ f f
755 : T 785 T T
Center 521 GHz 16 MHz! Span 160 MHz A ] Center 528 GHz 16 MHz! Span 160 MHz
REVY 1 MHz [T1]MP VIEW Marker 1[T1] REVY 1 MHz [T1]MP VIEW Marker 1[T1]
WVEW 3 hiHz 2375 dBm WVEW 3 hiHz 21 45 dBm
21 5. Ret 215 Bm At 0 cE SWT 201ms sasmachr | 5 5 Fel215dm At 0 cE SWT 201ms 558157 GHr
Offeet 115 dB Defta 2[T1] Offeet 115 dB Defta 2[T1]
0.00 B 0.00 B
82.20 MHZ 89.46 MHZ
D1 4.5 dB:
D127 4B e A AV e
f”ﬂw vy WW“\ [ ‘\
03 2373 4Em ] ) W o
WM \M”‘MI»MM N
Fl B Fl 3
755 : T 785 T T
Center 553 GHz 16 MHz! Span 160 MHz Center 561 GHz 16 MHz! Span 160 MHz

CH138 (UNII-3 Band)

Chain(0) : CH138 (UNII-2c Band) / Chain(0) :

75

REWY 1 MHZ (TP VIEWY
WEW 3 hHz
Ref 215 dBm At 2008 SWT 203
Offset 115 dB
01324 dm
;
Fl B
‘ .
Center 563 GHz 16 MHz/ Span 160 MHz

Marker 1 [T1]
2276 dBm
563111 GHz

Detta 2[T1]
00048
108.99 MHz

@

A

NOTE:

For CH138 (UNII-2c Band) = 5725 - Marker 1
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Chain(1) : CH42 Chain(1) : CH58
REWY 1 MHZ [T WP VIEW Marker 1 [T1] REWY 1 MHZ [T WP VIEW Marker 1[T1]
VEW 3 bHz 2544 cBm VEW 3 hHz -26.04 dBm
215 Rel21 S8 At 0 cE SWT 201ms SismacHr | 5 5 Fel215dm At 0 cE ST 20ms 524911 OHE
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
B2.64 MHZ 8§2.49 MHZ
D105 4B D1 -0.04 4B
032 -25.44 dBm 02 26,04 dBm
|I\J1M V“M“H i L M k"%\lln |
R e s P 1Ty o g | YR
j i (@) i i (@)
785 : T 3 45 T T 2
Center 5.21 GHz Span 160 MHz Genter 529 GHz 16 MHz! Span 160 MHz
Chain(1) : CH106 Chain(1) : CH122
REWY 1 MHZ [T WP VIEW Marker 1 [T1] REWY 1 MHZ [T WP VIEW Marker 1[T1]
VEW 3 bz 2457 B VEW 3 bz -20.89 cBm
215 Rel21 S8 At 0 cE SWT 201ms sasmaTHr | 5 5 Fel215d8m At 0 cE ST 20ms 555741 OHE
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
82.85 MHZ §4.35 MHZ
01501 4B
D1113dBm i e
f | o |l \
D2 -24.67 dBm M
| bt
T
n ”LM W“\Mﬁ
K LT
R B R B (@)
785 : T 785 T T T
Center 553 GHz 16 MHz/ Span 160 MHz A D T Center 561 GHz 16 MHz/ Span 160 MHz
Chain(1) : CH138 (UNII-2c Band) / Chain(1) :
CH138 (UNII-3 Band)
REWY 1 MHZ [T WP VIEW Marker 1[T1]
VEW 3 bz -20.35 cBm
25 Ref 215 dBm Att 20 B SWT 203 564947 GHT.
Offset 11.5d8 Defta 2[T1]
0.00 8
52.80 MHZ
D155 dBm —
022035 4By \
‘ ot
oY ¥ "'IVWM,MWVHW
i i (@)
785 . ; ; -
Center 563 GHz 16 MHzZT Span 160 MHz

NOTE:

For CH138 (UNII-2c Band) = 5725 - Marker 1
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4.2 PEAK POWER SPECTRAL DENSITY MEASUREMENT

4.2.1 LIMITS OF PEAK POWER SPECTRAL DENSITY MEASUREMENT

OpBe;t(;on EUT Category LIMIT

Outdoor Access Point

Fixed point-to-point Access Point 17dBm/ MHz
NI Indoor Access Point

o] Mobile and Portable client device 11dBm/ MHz

U-NII-2A 11dBm/ MHz

U-NII-2C 11dBm/ MHz

U-NII-3 30dBm/ 500kHz

4.2.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
EEECTRUM ANALYZER FSP 40 100060 May 08, 2014 May 07, 2015
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.
2. Tested date : Oct. 17, 2014
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4.2.3 TEST PROCEDURES

For U-NII-1, U-NII-2A & U-NII-2C:

1. Set span to encompass the entire emission bandwidth (EBW) of the signal.

2. Set RBW =1 MHz, Set VBW 2 3 MHz, Detector = RMS

3. Sweep time = auto, trigger set to “free run”.

4. Trace average at least 100 traces in power averaging mode.

5. Record the max value and for duty cycle of test signal is < 98% add 10 log
(1/duty cycle)

For U-NII-3:

1. Set span to encompass the entire emission bandwidth (EBW) of the signal.

2. Set RBW =300 kHz, Set VBW = 1 MHz, Detector = RMS

3. Use the peak marker function to determine the maximum power level in any
300 kHz band segment within the fundamental EBW.

4. Scale the observed power level to an equivalent value in 500 kHz by
adjusting (reducing) the measured power by a bandwidth correction factor
(BWCF) where BWCF = 10log(500 kHz/300kHz)

5. Sweep time = auto, trigger set to “free run”.

6. Trace average at least 100 traces in power averaging mode.

7. Record the max value and for duty cycle of test signal is < 98% add 10 log

(1/duty cycle)
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4.2.4 DEVIATION FROM TEST STANDARD

No deviation

4.2.5 TEST SETUP

O VE

BUQE
5L\

1828

EUT Attenuator |

SPECTRUM
ANALYZER

4.2.6 EUT OPERATING CONDITIONS
Same as the 4.1.6
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4.2.7 TEST RESULTS

For U-NII-1, U-NII-2A & U-NII-2C:

802.11a
PSD W/O DUTY L
CHANNEL FACTOR DUTY
CHANNEL | FREQUENCY (dBm) FAaCTOR |WITH DUTY | MAX. LIMIT PASS/
FACTOR (dBm) FAIL
(MHz) (dB) (dBm)
CHAINO | CHAIN1

36 5180 0.67 1.08 1.24 5.13 10.91 PASS
40 5200 2.56 3.87 1.24 7.51 10.91 PASS
48 5240 2.05 3.26 1.24 6.95 10.91 PASS
52 5260 2.29 2.76 1.24 6.78 10.91 PASS
60 5300 2.52 2.65 1.24 6.83 10.91 PASS
64 5320 0.92 0.63 1.24 5.03 10.91 PASS
100 5500 1.32 1.14 1.24 5.48 9.23 PASS
120 5600 2.46 3.21 1.24 7.10 9.23 PASS
140 5700 0.90 1.45 1.24 5.43 9.23 PASS
144

(UNII-2¢ 5720 1.04 1.47 1.24 5.51 9.23 PASS

Band)

1. Method 1 of power density measurement of KDB 662911 is using for calculating total
NOTE: power density. Total power density is summing entire spectra across corresponding
frequency bins on the various outputs by computer.
2. 5150~5250MHz: Directional gain = 3.08dBi + 10log(2) = 6.09dBi > 6dBi , so the power
density limit shall be reduced to 11-(6.09-6) = 10.91dBm.
3. 5250~5350MHz: Directional gain = 3.08dBi + 10log(2) = 6.09dBi > 6dBi, so the power
density limit shall be reduced to 11-(6.09-6) = 10.91dBm.

4. 5470~5725MHz: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dB, so the power
density limit shall be reduced to 11-(7.77-6) = 9.23dBm.

5. Refer to section 3.4 for duty cycle spectrum plot.
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REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bz 085 dBm VEW 3 bz 271 B
215 Rel21 S8 At 0 cE SWT 1 ms SimmaecHr | 5 5 Fel215d8m At 0 cE SWT 1 ms 549820 GHr
Offset 11.5d8 Offset 11.5d8
1
SyWP 100 of 100 SyWP 100 of 100
765 : T £ 85 T T 3
Center 5.18 GHz 6 MHZ! Span 60 hHz Genter 5.2 GHz B MHz/ Span 60 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bz 236 dEm VEW 3 bz 261 dEm
215 Rel21 S8 At 0 cE SWT 1 ms saaTaecHr | 5 5. Fel215d0m At 0 cE SWT 1 ms 525656 GHr
Offset 11.5d8 Offset 11.5d8
SyWP 100 of 100 SyWP 100 of 100
755 : T 85 T T
Center 5.24 GHz 6 MHZ! Span 60 hHz Genter 525 GHz B MHz/ Span 60 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz 252 dBm WEW 3 hHz 0.82 dBm
215 Rel21 S8 At 0 cE SWT 1 ms saumsaHr | 5 5 Fel215dm At 0 cE SWT 1 ms 531760 GHr
Offset 11.5d8 Offset 11.5d8
T
/WW\ F L \
SyWP 100 of 100 SyWP 100 of 100
TE5 T T 785 T T
Genter 5.3 GHz 6 MHZ! Span 60 hHz Genter 532 GHz B MHz/ Span 60 MHz
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Chain(0) : CH100 Chain(0) : CH120

REVY 1 MHz [T1]RM YIEW Marker 1 [T1] REWY 1 MHZ [T1]RM YIEW Marker 1[T1]
VEIW 3 MHz 15 dBm VEIW 3 MHz 256 dBm
21 5. Fel 215 dBm Att 2008 ST 1 ms 549772 GH 21 5. Fel 215 dBm Att 2008 ST 1 ms 559844 GH
Offeet 115 dB Offeet 115 dB
1 1
o, b e

WP 10001 100 WP 10001 100
785 : T 785 7 T T T ( )
Center 5.5 GHz B MHzf Span 80 MHz Center 5 6 GHz B MHZ/ Span 80 MHz
REVY 1 MHZ TIRMVEN ey ) REWY 1 MHZ [THRMVEN e )
VEIW 3 Hz 123 dem VEIW 3 MHz .23 dm
21 5. Ret 215 Bm At 20 0B SWT 1 ms seaTasiz | o g Rel215d8m At 20 0B ST 100 ms 572500 GHz
Cifset 11508 Cifset 11508 Marker 2 [T1]
1.04 dBim
571594 GHZ
i B Marker 3 [TH]
0.29 d8m
[_ P S \ // — W 572500 GHz
WP 10001 100 WP 10001 100
1 (@>
785 : T 785 7 T T T T
Center 5.7 GHz B MHzf Span 80 MHz Center 572 GHz B MHz Span 80 MHz
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REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bz 114 B VEW 3 bz 387 dEm
215 Rel21 S8 At 0 cE SWT 1 ms sims2GHr | 5 5. Fel215d8m At 0 cE SWT 1 ms 549804 GHr
Offset 11.5d8 Offset 11.5d8
t
1
SyWP 100 of 100 SyWP 100 of 100
TE5 T T 785 T T
Genter 5.18 GHz B MHz/ Span 60 MHz Center 5.2 GHr. B MHz/ Span 60 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz 326 dBm WEW 3 hHz 287 dBm
215 Rel21 S8 At 0 cE SWT 1 ms samncHr | 5 5 Fel215dm At 0 cE SWT 1 ms 528132 GHr
Offset 11.5d8 Offset 11.5d8
T 1
SyWP 100 of 100 SyWP 100 of 100
755 : T 85 T T
Genter 524 GHz B MHz/ Span 60 MHz Center 526 GHz. B MHz/ Span 60 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz 267 dBm WEW 3 hHz 143 dBm
215 Rel21 S8 At 0 cE SWT 1 ms sasecHr | 5 5 Fel215dm At 0 cE SWT 1 ms 531852 GHr
Offset 11.5d8 Offset 11.5d8
! 1
SyWP 100 of 100 SyWP 100 of 100
755 : T 85 T T
Genter 5.3 GHz B MHz/ Span 60 MHz Center 532 GHz. B MHz/ Span 60 MHz
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Chain(1) : CH100

Chain(1) :

CH120

REVY 1 MHZ TIRMVEN ey ) REWY 1 MHZ [THRMVEN e )
VEIW 3 Hz 1146 dem VEIW 3 Hz 326 dem
21 5. Ret 215 Bm At 20 0B SWT 1 ms seaoncz | o 5. Rel215d8m At 20 0B SWT 1 ms 5 59652 GHE
Cifset 11508 Cifset 11508
T
1
WP 10001 100 WP 10001 100
785 ; T 785 T T
Certer 5.5 GHz B MHz! Span 60 MHz A_D_ T Certer 5.6 GHz B MHz! Span 60 MHz A_D_ T
REVY 1 MHZ TIRMVEN ey ) REWY 1 MHZ [THRMVEN e )
VEIW 3 Hz 145 dem VEIW 3 MHz .69 dEm
21 5. Ret 215 Bm At 20 0B SWT 1 ms seaaaoHr | o g Rel215d8m At 20 0B ST 100 ms 572500 GHz
Cifset 11508 Cifset 11508 Marker 2 [T1]
1.49 dBm
571556 GHZ
] ) Marker 3 [TH]
(.69 dBm
/{ RS \\\ f/d% \ 572500 GHz
WP 10001 100 WP 10001 100
785 ; T 785 T T
Certer 5.7 GHz B MHz! Span 60 MHz Genter 572 GHz B MHz! Span 60 MHz
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802.11ac (VHT?20)

PSD W/O DUTY oL 55D
CHANNEL FACTOR DUTY
CHANNEL | FREQUENCY (dBm) FACTOR |WITH DUTY MAX. LIMIT | PASS /
FACTOR (dBm) FAIL
(MHz) (dB) (dBm)
CHAINO | CHAIN1

36 5180 0.55 0.96 1.31 5.08 10.91 PASS
40 5200 0.72 2.45 1.31 5.99 10.91 PASS
48 5240 1.89 2.98 1.31 6.79 10.91 PASS
52 5260 1.02 2.01 1.31 5.86 10.91 PASS
60 5300 1.68 1.45 1.31 5.88 10.91 PASS
64 5320 0.97 1.14 1.31 5.37 10.91 PASS
100 5500 0.72 0.43 1.31 4.90 9.23 PASS
120 5600 1.58 1.25 1.31 5.74 9.23 PASS
140 5700 0.74 0.54 1.31 4.96 9.23 PASS
144

(UNII-2¢ 5720 0.03 0.25 1.31 4.46 9.23 PASS

Band)

1. Method 1 of power density measurement of KDB 662911 is using for calculating total
NOTE: power density. Total power density is summing entire spectra across corresponding
frequency bins on the various outputs by computer.
2. 5150~5250MHz: Directional gain = 3.08dBi + 10log(2) = 6.09dBi > 6dBi , so the power
density limit shall be reduced to 11-(6.09-6) = 10.91dBm.
3. 5250~5350MHz: Directional gain = 3.08dBi + 10log(2) = 6.09dBi > 6dBi, so the power
density limit shall be reduced to 11-(6.09-6) = 10.91dBm.

4. 5470~5725MHz: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dB, so the power
density limit shall be reduced to 11-(7.77-6) = 9.23dBm.

5. Refer to section 3.4 for duty cycle spectrum plot.
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REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bz 076 dBm VEW 3 bz 101 B
215 Rel21 S8 At 0 cE SWT 1 ms SigaGHT | 5 5 Fel215dm At 0 cE SWT 1 ms 519604 GHr
Offset 11.5d8 Offset 11.5d8
1
SyWP 100 of 100 SyWP 100 of 100
765 : T £ 85 T T 3
Center 5.18 GHz 6 MHZ! Span 60 hHz Genter 5.2 GHz B MHz/ Span 60 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bz 204 B VEW 3 bz 142 dEm
215 Rel21 S8 At 0 cE SWT 1 ms s2meaHr | 5 5 Fel215dm At 0 cE SWT 1 ms 525860 GHr
Offset 11.5d8 Offset 11.5d8
1 1
SyWP 100 of 100 SyWP 100 of 100
755 : T 85 T T
Center 5.24 GHz 6 MHZ! Span 60 hHz Genter 525 GHz B MHz/ Span 60 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bz 177 dEm VEW 3 bz 1 04 B
215 Rel21 S8 At 0 cE SWT 1 ms saaToncHr | 5 5 Fel215dm At 0 cE SWT 1 ms 531520 GHr
Offset 11.5d8 Offset 11.5d8
1
SyWP 100 of 100 SyWP 100 of 100
755 : T 85 T T
Genter 5.3 GHz 6 MHZ! Span 60 hHz Genter 532 GHz B MHz/ Span 60 MHz
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Chain(0) : CH100

Chain(0)

: CH120

REVY 1 MHZ TIRMVEN ey ) REWY 1 MHZ [THRMVEN e )
VEIW 3 Hz 072 dem VEIW 3 Hz 1 55 dem
21 5. Ret 215 Bm At 20 0B SWT 1 ms Sestonhz | o g Rel215d8m At 20 0B SWT 1 ms 553796 GHE
Cifset 11508 Cifset 11508
1 1
WP 10001 100 WP 10001 100
785 ; ; 785 : T T (@>
Center 5.5 GHz B MHzf Span 80 MHz Center 5 6 GHz B MHZ/ Span 80 MHz
REVY 1 MHZ TIRMVEN ey ) REWY 1 MHZ [THRMVEN e )
VEIW 3 Hz 074 dEm VEIW 3 MHz 067 dem
21 5. Ret 215 Bm At 20 0B SWT 1 ms sToteacHz | 5 5. Rel215d8m At 20 0B ST 100 ms 572500 GHz
Cifset 11508 Cifset 11508 Marker 2 [T1]
0.04 dBim
571594 GHZ
1 Marker 3 [TH]
2 -067 dBm
[/ 4 \“\ F ' 572500 GHz
WP 10001 100 WP 10001 100
1 (@
785 : i 785 7 T T
Center 5.7 GHz B MHzf Span 80 MHz Center 572 GHz B MHz Span 80 MHz

Report No.: RF140808E04-1

58 of 320

Report Format Version 5.3.0




REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bz 1 0% B VEW 3 bz 245 dBm
215 Rel21 S8 At 0 cE SWT 1 ms S1gm0GHT | 5 5 Fel215d8m At 0 cE SWT 1 ms 549852 GHr
Offset 11.5d8 Offset 11.5d8
T
SyWP 100 of 100 SyWP 100 of 100
785 : T 785 : T (@>
Genter 518 GHz B Mz San 60 MHz Center 5.2 GHz B MHz! San 60 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz 2.5 dBm WEW 3 hHz 226 dBm
215 Rel21 S8 At 0 cE SWT 1 ms saummncHr | 5 5 Fel215dm At 0 cE SWT 1 ms 528266 GHr
Offset 11.5d8 Offset 11.5d8
T 1
SyWP 100 of 100 SyWP 100 of 100
785 : T 785 : T (@>
Genter 524 GHz B Mz San 60 MHz Center 526 GHz B Mz San 60 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bz 175 dEm VEW 3 bz 131 dEm
215 Rel21 S8 At 0 cE SWT 1 ms soa0ecHr | 5 5 Fel215dm At 0 cE SWT 1 ms 532266 OHr
Offset 11.5d8 Offset 11.5d8
1 1
SyWP 100 of 100 SyWP 100 of 100
785 : T 785 : T (@>
Genter 53 GHz B Mz San 60 MHz Center 532 GHz B Mz San 60 MHz
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Chain(1) : CH100

Chain(1) : CH120

REVY 1 MHZ TIRMVEN ey ) REWY 1 MHZ [THRMVEN e )
VEIW 3 Hz .53 dem VEIW 3 Hz 125 dem
21 5. Ret 215 Bm At 20 0B SWT 1 ms Ssoaaacz | o g Rel215dBm At 20 0B SWT 1 ms 560180 GHz
Cifset 11508 Cifset 11508
1 1
[,,,- ‘\‘\ (v "*"“W
WP 10001 100 WP 10001 100
785 ; T 785 T T
Certer 5.5 GHz B MHz! Span 60 MHz A_D_ T Certer 5.6 GHz B MHz! Span 60 MHz A_D_ T
REVY 1 MHZ TIRMVEN ey ) REWY 1 MHZ [THRMVEN e )
VEIW 3 Hz 072 dem VEIW 3 MHz 0,46 dBm
21 5. Ret 215 Bm At 20 0B SWT 1 ms seanHr | o g Rel215dEm At 20 0B ST 100 ms 572500 GHz
Cifset 11508 Cifset 11508 Marker 2 [T1]
0.25 deim
571832 GHz
1 Marker 3 [TH]
2 -0.96 dBm
[/ 4 \\ K +— 572500 GHz
WP 10001 100 WP 10001 100
785 ; T 785 T T
Certer 5.7 GHz B MHz! Span 60 MHz Genter 572 GHz B MHz! Span 60 MHz
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802.11ac (VHT40)

PSD W/O DUTY L
CHANNEL FACTOR DUTY
CHANNEL | FREQUENCY (dBm) FACTOR |WITH DUTY]MAX. LIMIT PASS /
FACTOR (dBm) FAIL
(MHz) (dB) (dBm)
CHAINO | CHAIN1

38 5190 -7.81 -7.14 241 -2.04 10.91 PASS
46 5230 -4.02 -3.23 241 1.81 10.91 PASS
54 5270 -3.89 -3.73 241 1.61 10.91 PASS
62 5310 -6.54 -7.26 241 -1.46 10.91 PASS
102 5510 -5.96 -6.60 2.41 -0.85 9.23 PASS
118 5590 -4.20 -3.56 241 1.55 9.23 PASS
134 5670 -4.39 -3.19 241 1.67 9.23 PASS
142

(UNII-2¢ 5710 -3.96 -3.80 241 1.54 9.23 PASS

Band)

1. Method 1 of power density measurement of KDB 662911 is using for calculating total
NOTE: power density. Total power density is summing entire spectra across corresponding
frequency bins on the various outputs by computer.
2. 5150~5250MHz: Directional gain = 3.08dBi + 10log(2) = 6.09dBi > 6dBi , so the power
density limit shall be reduced to 11-(6.09-6) = 10.91dBm.
3. 5250~5350MHz: Directional gain = 3.08dBi + 10log(2) = 6.09dBi > 6dBi, so the power
density limit shall be reduced to 11-(6.09-6) = 10.91dBm.

4. 5470~5725MHz: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dB, so the power
density limit shall be reduced to 11-(7.77-6) = 9.23dBm.

5. Refer to section 3.4 for duty cycle spectrum plot.
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Chain(0) : CH38

Chain(0) : CH46

REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz 764 cBm WEW 3 hHz -4.07 cBm
215 Rel21 S8 At 0 cE SWT 1 ms s1gancHr | 5 5 Fel215dn At 0 cE SWT 1 ms 522680 GHr
Offset 11.5d8 Offset 11.5d8
1
1
P m
r ' \\ / \
SyWP 100 of 100 M SyWP 100 of 100
765 : T £ 85 T T 3
Genter 519 GHz 10 MHz! Span 100 MHz Center 523 GHz. 10 MHz! Span 100 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bHz 374 dBm VEW 3 hHz -5.54 dBim
215 Rel21 S8 At 0 cE SWT 1 ms saancHr | 5 5. Fel215dm At 0 cE SWT 1 ms 530500 GHr
Offset 11.5d8 Offset 11.5d8
1
T
SyWP 100 of 100 SyWP 100 of 100
755 : T 85 T T
Genter 527 GHz 10 MHz! Span 100 MHz Center 531 GHz 10 MHz! Span 100 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz 5.6 cBm WEW 3 hHz 3,86 dBm
215 Rel21 S8 At 0 cE SWT 1 ms ssioncHr | 5 5 Fel215dm At 0 cE SWT 1 ms 559360 GHr
Offset 11.5d8 Offset 11.5d8
1
SyWP 100 of 100 SyWP 100 of 100
755 : T 85 T T
Genter 5 51 GHz 10 MHz! Span 100 MHz Center 5 53 GHz. 10 MHz! Span 100 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz 4.3 cBm WEW 3 hHz 540 cBm
1 5 Fel 215 dBm At 208 ST 1 ms 5 67540 GH 21 5. Fel 215 dBm Att 2008 ST 100 ms 572500 GH
Offset 11.5d8 Offset 11.5d8 Marker 2 [T1]
-3.96 dBm
5.70780 GHZ.
Marker 3[T1]
-6.10 dBm
1 2 5.72500 GHz.
SyWP 100 of 100 SyWP 100 of 100
F|
755+ : T P85 T T T
Genter 5 67 GHz 10 MHz! Span 100 MHz Center 571 GHz. 10 MHz! Span 100 MHz

Report No.: RF140808E04-1

62 of 320

Report Format Version 5.3.0




REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz 5,80 cBm WEW 3 hHz 3.09 dBim
215 Rel21 S8 At 0 cE SWT 1 ms StssancHr | 5 5 Fel215d8m At 0 cE SWT 1 ms 573200 GHr
Offset 11.5d8 Offset 11.5d8
1
T m
SyWP 100 of 100 SyWP 100 of 100
755 : T 85 T T
Genter 519 GHz 10 MHz! Span 100 MHz Center 523 GHz. 10 MHz! Span 100 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bz _3.08 dBm VEW 3 bz 334 dBm
215 Rel21 S8 At 0 cE SWT 1 ms szmncHr | 5 5. Fel215dm At 0 cE SWT 1 ms 578520 GHr
Offset 11.5d8 Offset 11.5d8
1
SyWP 100 of 100 SyWP 100 of 100
755 : T 85 T T
Genter 523 GHz 10 MHz! Span 100 MHz Center 527 GHz. 10 MHz! Span 100 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz 5.20 cBim WEW 3 hHz .3.56 cBm
215 Rel21 S8 At 0 cE SWT 1 ms ssoancHr | 5 5 Fel215dm At 0 cE SWT 1 ms 5 58400 GHr
Offset 11.5d8 Offset 11.5d8
T
SyWP 100 of 100 SyWP 100 of 100
765 : T £ 85 T T 3
Genter 5 51 GHz 10 MHz! Span 100 MHz Center 5 53 GHz. 10 MHz! Span 100 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bz 281 dBm VEW 3 bz _5.97 dBm
1 5 Fel 215 dBm At 208 ST 1 ms 567350 GH 21 5. Fel 215 dBm Att 2008 ST 100 ms 572500 GH
Offset 11.5d8 Offset 11.5d8 Marker 2 [T1]
-3.75 dBm
5.70540 GHZ.
Marker 3[T1]
-5.97 dBm
! 5.72500 GHz
SyWP 100 of 100 SyWP 100 of 100
F
755 : T 5 T T T
Genter 5 67 GHz 10 MHz! Span 100 MHz Center 571 GHz. 10 MHz! Span 100 MHz
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802.11ac (VHT80)

PSD W/O DUTY oL 55D
CHANNEL FACTOR DUTY
CHANNEL | FREQUENCY (dBm) FACTOR |WITH DUTY MAX. LIMIT | PASS /
FACTOR (dBm) FAIL
(MHz) (dB) (dBm)
CHAINO | CHAIN1
42 5210 -11.27 -11.10 1.78 -6.40 10.91 PASS
58 5290 -11.01 -11.34 1.78 -6.38 10.91 PASS
106 5530 -9.74 -10.85 1.78 -5.47 9.23 PASS
122 5610 -7.01 -6.71 1.78 -2.07 9.23 PASS
138
(UNII-2¢ 5690 -7.90 -7.87 1.78 -3.10 9.23 PASS
Band)

1. Method 1 of power density measurement of KDB 662911 is using for calculating total
NOTE: power density. Total power density is summing entire spectra across corresponding
frequency bins on the various outputs by computer.
2. 5150~5250MHz: Directional gain = 3.08dBi + 10log(2) = 6.09dBi > 6dBi , so the power
density limit shall be reduced to 11-(6.09-6) = 10.91dBm.
3. 5250~5350MHz: Directional gain = 3.08dBi + 10log(2) = 6.09dBi > 6dBi, so the power
density limit shall be reduced to 11-(6.09-6) = 10.91dBm.

4. 5470~5725MHz: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dB, so the power
density limit shall be reduced to 11-(7.77-6) = 9.23dBm.

5. Refer to section 3.4 for duty cycle spectrum plot.
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REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz 4127 dBm WEW 3 hHz 40.8% dBm
21 5. Ret 215 Bm At 20 0B SWT 1 ms S13i0ecHr | 5 5 Fel215d8m At 0 cE SWT 1 ms 529866 GHr
Offset 11.5d8 Offset 11.5d8
1 1
SyWP 100 of 100 SyWP 100 of 100
785 : T 785 : T (@>
Genter 521 GHz 12 MHz! Span 120 MHz Center 529 GHz. 12 MHz! Span 120 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
WEW 3 hHz .9.52 cBm WEW 3 hHz 5.59 cBm
21 5. Ret 215 Bm At 20 0B SWT 1 ms ssas2cHr | 5 5 Fel215d8m At 0 cE SWT 1 ms & B16a8 GHr
Offset 11.5d8 Offset 11.5d8
T
1
N i
SyWP 100 of 100 SyWP 100 of 100
785 : T 785 : T (@>
Genter 5 53 GHz 12 MHz! Span 120 MHz Center 5 61 GHz. 12 MHz! Span 120 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 hHz -10.96 cBm
25 Ref 215 dBm Att 20 B SWT 100 ms 5.72500 GHT.
Offset 11.5d8 Marker 2 [T1]
-7.86 dBm
569504 GHZ
Marker 3[T1]
-10.96 cBm
5.72500 GHz.
2
SyWP 100 of 100
i
785 ; T T
Center 563 GHz 12 MHz/ Span 120 MHz
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Chain(1) : CH42

Chain(1) : CH58

REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 hHz -10.85 B VEW 3 hHz 145 B
21 5. Ret 215 Bm At 20 0B SWT 1 ms S13176GHE | 5 5 Fel215m At 0 cE SWT 1 ms 578408 GHr
Offset 11.5d8 Offset 11.5d8
1
SyWP 100 of 100 SyWP 100 of 100
785 : T 785 : T (@>
Genter 521 GHz 12 MHz! Span 120 MHz Center 529 GHz. 12 MHz! Span 120 MHz
REWY 1 MHZ [T1] Rmt VIEW Marker 1 [T1] REWY 1 MHZ [T1] Rmt VIEW Marker 1[T1]
VEW 3 bz 10,70 dBm VEW 3 bz 671 dBm
21 5. Ret 215 Bm At 20 0B SWT 1 ms ssumecHr | 5 5 Fel215d8m At 0 cE SWT 1 ms & 60448 GHr
Offset 11.5d8 Offset 11.5d8
1
I e ———
m [ v
SyWP 100 of 100 SyWP 100 of 100
785 : T 785 : T (@>
Genter 5 53 GHz 12 MHz! Span 120 MHz Center 5 61 GHz. 12 MHz! Span 120 MHz

Chain(1) : CH138 (UNII-2c Band)

T
Center 5.69 GHz

12 WHz!

REVY 1 MHz [T1]RM YIEW
WVEW 3 hiHz
25 Ref 21 5 cdBm Att 20 B SWT 100 ms
Offeet 115 dB
S
SWP 10001100
TE5

T
Span 120 MHz

Marker 1 [T1]
A1.07 dm
572500 GHz

Marker 2 [T1]
786 dBim
68064 GHZ

Marker 3 [T1]
-11.07 dBm
572500 GHz
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For U-NII-3:

802.11a
TOTAL PSD
TX | canneL [FREQUENCY PSD WIO DUTY FACTOR 18'_%9 FAI?CL:J:rrgR WITHDUTY|  LimIT PASS
CHAIN (MHz) (1=7) FACTOR |(dBm/500kHz)| /FAIL
(dBm/300kHz) | (dBm/500kHz)| dB (dB) (dBm/500kHz)
144
(UNII-3 5720 -7.97 -5.75 3.01]| 124 -1.50 28.23 PASS
Band)
0 149 5745 -4.28 -2.06 3.01]| 124 2.19 28.23 PASS
157 5785 -3.28 -1.06 3.01]| 124 3.19 28.23 PASS
165 5825 -2.90 -0.68 3.01]| 124 3.57 28.23 PASS
144
(UNII-3 5720 -8.04 -5.82 3.01]| 124 -1.57 28.23 PASS
Band)
1 149 5745 -4.19 -1.97 3.01]| 124 2.28 28.23 PASS
157 5785 -2.72 -0.50 3.01]| 124 3.75 28.23 PASS
165 5825 -2.73 -0.51 3.01]| 124 3.74 28.23 PASS

NOTE: 1. 5725~5825MHz: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dB, so the power
density limit shall be reduced to 30-(7.77-6) = 28.23dBm.

2. Refer to section 3.4 for duty cycle spectrum plot.

Chain(0) : CH144 (UNII-3 Band)

Chain(0) : CH149

REYY 300 kHz
VEW 1 Hz
ST 100 ms

[T1] R VIEW

Ref 215 dBim Att 2008

75

Offse 11508

SWP 100 01 100

755

T T
Center 572 GHz. 6 MHz/ Span B0 MHZ

Marker 1 [T1]
-7.57 dbim
572500H | 4 5 Fel 215 dBm At 2068

REYY 300 kHz
VEW 1 Hz
ST 1 ms

(THRMYEN . orker 1 [14]
-4.25 dBm
574416 GHz

Marker 2[T1] Offset 11508

-7 46 dBm
572525 GHz

1000t 100

@

755

@

T
Center 5 745 GHz

T
B MHz! Span 60 MHz

Chain(0) : CH157

Chain(0) : CH165
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REWY 300 kHz [T1] Rmt VIEW Marker 1 [T1] REWY 300 kHz [T1] Rmt VIEW Marker 1[T1]
WEW 1 hHz 3,28 cBm WEW 1 hHz 2.0 dBm
215 Rel21 S8 At 0 cE SWT 1 ms sTEsGHE | 5 5 Fel215d8m At 0 cE SWT 1 ms & 2572 GHr
Offset 11.5d8 Offset 11.5d8
1 1
SyWP 100 of 100 SyWP 100 of 100
755 : T 85 T T
Genter 5.785 GHz 6 MHZ! Span 60 hHz Genter 5 825 GHz B MHz/ Span 60 MHz
REWY 300 kHz [T1] Rmt VIEW Marker 1 [T1] REWY 300 kHz [T1] Rmt VIEW Marker 1[T1]
VEWA bz _8.04 dBm VEWA bz 419 dBm
215 Rel21 S8 At 0 cE ST 100 ms sTasmGHr | 5 5 Fel215d8m At 0 cE SWT 1 ms & 74832 GHr
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
-6.05 dBm
§.72168 GHZ.
Marker 3[T1]
-6.99 dBm
572516 GHz 1
SyWP 100 of 100 0 of 100
F
765 : T £ 85 T T 3
Center 572 GHz 6 MHZ! Span 60 hHz Genter 5745 GHz B MHz/ Span 60 MHz
REWY 300 kHz [T1] Rmt VIEW Marker 1 [T1] REWY 300 kHz [T1] Rmt VIEW Marker 1[T1]
WEW 1 hHz 272 dBm WEW 1 hHz 273 cBm
215 Rel21 S8 At 0 cE SWT 1 ms sTas2GHr | 5 5 Fel215d8m At 0 cE SWT 1 ms & 62426 GHr
Offset 11.5d8 Offset 11.5d8
1 1
SyWP 100 of 100 SyWP 100 of 100
755 : T 85 T T
Genter 5.785 GHz 6 MHZ! Span 60 hHz Genter 5 825 GHz B MHz/ Span 60 MHz
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802.11ac (VHT20)

TOTAL PSD

TX | canneL [FREQUENCY PSD WO DUTY FACTOR 1(8':;? FAI?CL:J:rrgR WITH DUTY LIMIT PASS

CHAIN (MH2) | 4Bm/300kHz)| (dBm/500kHz)|  dB @8) | dgﬁggﬁz) (dBm/S00kHz)| /FAIL
144

(UNII-3 5720 -8.84 -6.62 3.01 1.31 -2.30 28.23 PASS
Band)

0 149 5745 -4.56 -2.34 3.01 1.31 1.98 28.23 PASS

157 5785 -4.29 -2.07 3.01 1.31 2.25 28.23 PASS

165 5825 -3.44 -1.22 3.01 1.31 3.10 28.23 PASS
144

(UNII-3 5720 -8.76 -6.54 3.01 1.31 -2.22 28.23 PASS
Band)

1 149 5745 -4.43 -2.21 3.01 1.31 2.11 28.23 PASS

157 5785 -3.67 -1.45 3.01 1.31 2.87 28.23 PASS

165 5825 -3.15 -0.93 3.01 1.31 3.39 28.23 PASS

NOTE: 1. 5725~5825MHz: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dB, so the power
density limit shall be reduced to 30-(7.77-6) = 28.23dBm.

2. Refer to section 3.4 for duty cycle spectrum plot.

Chain(0) : CH144 (UNII-3 Band) Chain(0) : CH149
REWY 300 kHz [T1] Rmt VIEW Marker 1[T1] REWY 300 kHz [T1] Rmt VIEW Marker 1[T1]
VEWA bz -5.84 dBm VEW A iz -4.56 dBm
215 Rel21 S8 At 0 cE ST 100 ms sTasmnGHr | 5 5 Fel215dm At 0 cE SWT 1 ms & 74632 GHr
Offzet 11 5dB Marker 2 [T1] Offset 11.5d8
<751 dBm
S5.71784 GHZ.
Marker 3[T1]
-8.30 dBm
572504 GHz. 1
7
i i A
SMP 100 of 100 “WG{;UU
TE5 T T T 3 785 T T 5
Genter 572 GHz B MHz/ Span 60 MHz Center 5 745 GHz B MHz/ Span 60 MHz
Chain(0) : CH157 Chain(0) : CH165
REWY 300 kHz [T1] Rmt VIEW Marker 1[T1] REWY 300 kHz [T1] Rmt VIEW Marker 1[T1]
WEW 1 hHz _4.29 cBm WEW 1 hHz 344 dBm
215 Rel21 S8 At 0 cE SWT 1 ms sTasGHE | 5 5 Fel215d8m At 0 cE SWT 1 ms & 2808 GHr
Offset 11.5d8 Offset 11.5d8
| 1
%wu SWP 10001100
785 T T (@> 785 T T (@>
Genter 5785 GHz B MHz/ Span 60 MHz Center 5 825 GHz B MHz/ Span 60 MHz
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Chain(1) : CH144 (UNII-3 Band)

Chain(1) : CH149

REWY 300 kHz [T1] Rmt VIEW Marker 1 [T1] REWY 300 kHz [T1] Rmt VIEW Marker 1[T1]
WEW 1 hHz 876 cBm WEW 1 hHz _4.43 cBm
21 5. Ret 215 Bm At 0 cE ST 100 ms sTastnGHr | 5 5. Fel215d8m At 0 cE SWT 1 ms & 74586 GHr
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
-7.45 dBm
§.72120 GHz.
Marker 3[T1]
-8.47 dBm
572528 GHz 1
H
o /.NW
100 01100 00of 100
1 (@>
785 : T T T 5 T T
Genter 572 GHz B MHz! San 60 MHz Genter 5745 GHZ B MHz! San 60 MHz
REWY 300 kHz [T1] Rmt VIEW Marker 1 [T1] REWY 300 kHz [T1] Rmt VIEW Marker 1[T1]
WEW 1 hHz 367 cBm WEW 1 hHz 345 cBm
21 5. Ret 215 Bm At 20 0B SWT 1 ms sTam2cHr | 5 5. Fel215dm At 0 cE SWT 1 ms & 2608 GHr
Offset 11.5d8 Offset 11.5d8
1 1
SvWP 100 of 100 SyWP 100 of 100
785 : T 785 : T (@>
Genter 5785 GHZ B MHz! San 60 MHz Genter 5825 GHZ B MHz! San 60 MHz

Report No.: RF140808E04-1

70 of 320

Report Format Version 5.3.0




802.11ac (VHT40)

TOTAL PSD
TX | canneL [FREQUENCY PSD WO DUTY FACTOR 1(8':;? FAI?CL:J:rrgR WITH DUTY LIMIT PASS
CHAIN (MH2) | 4Bm/300kHz)| (dBm/500kHZ)|  dB @8) | dgﬁggﬁz) (dBm/S00kHz)| /FAIL
142
(UNII-3 5710 -14.73 -12.51 3.01 2.41 -7.09 28.23 PASS
Band)
0
151 5755 -10.65 -8.43 3.01 2.41 -3.01 28.23 PASS
159 5795 -9.45 -7.23 3.01 2.41 -1.81 28.23 PASS
142
(UNII-3 5710 -14.66 -12.44 3.01 2.41 -7.02 28.23 PASS
Band)
1
151 5755 -11.09 -8.87 3.01 2.41 -3.45 28.23 PASS
159 5795 -9.34 -7.12 3.01 2.41 -1.70 28.23 PASS

NOTE: 1. 5725~5825MHz: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dB, so the power

density limit shall be reduced to 30-(7.77-6) = 28.23dBm.

2. Refer to section 3.4 for duty cycle spectrum plot.
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REVY 300 kHz TIRMVEN ey ) REVY 300 kHz TIRMVEN ey )
VB Mz 1473 dBm VB Mz D85 dBm
21 5. Fel 215 dBm At 2068 ST 100ms s7asoncHz | 5 g Rel215d8m At 20 0B ST 1,367 ms 575360 GHz
Offset 11508 Marker 2 [T1] Offset 11508
1179 dBim
£.70800 GHz
Marker 3 [T1]
-14.24 oBm
572520 GHz
2 1
[ ' \ J u 1
SMP 100 of 100 10001100
1 (@
785 : : T 785 T T
Center 5.71 GHz 10 MHz! Span 100 MHz Ceniter 5 755 GHE 10 MHz/ Span 100 MHz
REVY 300 kHz TIRMVEN ey )
VB Mz 3,45 dBim
21 5. Fel 215 dBm At 20 0B ST 1,367 ms 579300 GHz
Offset 11508
1
T
SMP 100 of 100
785 : T
Certer 5795 GHz 10 MHz/ Span 100 MHz
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Chain(1) : CH142 (UNII-3 Band)

Chain(1) : CH151

REVY 300 kHz TIRMVEN ey ) REVY 300 kHz [THRMVEN e )
VEWA bz 1456 B VEWA Mz -11.08 B
21 5. Ret 215 Bm At 20 0B ST 100ms s7asonchz | 5 g Ret215d8m At 20 0B ST 1,367 ms 574760 GHz
Cifset 11508 Marker 2 [T1] Offset 11508
17 dem
570500 GHZ
Marker 3 [TH]
-14.20 dBm
572520 GHz
2
, ' \ J u 1
WP 10001 100 at 100
1 (@
785 ; : T 785 T T
Center 5.71 GHz 10 MHz/ Span 100 MHz Center 5755 GHr 10 MHz/ Span 100 MHz
REVY 300 kHz [THRMVEN e )
VEIW 1 MHz -3.34 dBm
21 5. Fel 215 dBm At 20 0B ST 1,367 ms 579840 GHE
Cifset 11508
1
n
10001 100
785 : T
Certer 5795 GHz 10 Wz Span 100 MHz
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802.11ac (VHT80)

TOTAL PSD
TX | canneL [FREQUENCY PSD WO DUTY FACTOR 1(82? FAI?CL:J:%R WITH DUTY LIMIT PASS
CHAIN (MHz) (dBm/300kHz) | (dBm/500kHz)| dB (dB) ( dgﬁggﬁz) (dBm/S00kH2)f /FAIL
138
(UNII-3 5690 -19.54 -17.32 3.01] 1.78 -12.53 28.23 |PASS
0 Band)
155 5775 -15.18 -12.96 3.01] 1.78 -8.17 28.23 |PASS
138
(UNII-3 5690 -19.60 -17.38 3.01] 1.78 -12.59 28.23 |PASS
1 Band)
155 5775 -14.47 -12.25 3.01] 1.78 -7.46 28.23 |PASS
NOTE: 1. 5725~5825MHz: Directional gain = 4.76dBi + 10log(2) = 7.77dBi > 6dB, so the power
density limit shall be reduced to 30-(7.77-6) = 28.23dBm.
2. Refer to section 3.4 for duty cycle spectrum plot.
Chain(0) : CH138 (UNII-3 Band) Chain(0) : CH155
| e e
[ V ] I U |
) \ M/ lk

T T
Center 5.69 GHz Span 120 MHz

T
Center 5.775 GHZ

T
Span 120 MHz

12 MHz! 12 MHz!
REWY 300 kHz [T1] Rmt VIEW Marker 1 [T1] REWY 300 kHz [T1] Rmt VIEW Marker 1[T1]
VEWA bz -19.60 cBm VEWA Mz -14.47 B
21 5. Fel 215 dBm Att 2008 ST 100 ms 572500 GH 21 5. Fel 215 dBm Att 2008 ST 1567 ms 576252 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
-16.07 cBm
S BTS84 GHZ
Marker 3[T1]
-19.55 dBm
572528 GHz
1
)
i — M [T ———.
SyWP 100 of 100 SYWP 100 of 100
] . ; ; : 755 ; T g
Genter 5 63 GHz 12 MHz! Span 120 MHz Center 5775 GHz 12 MHz! Span 120 MHz
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4.3 6dB BANDWIDTH MEASUREMENT

4.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

4.3.2 TEST INSTRUMENTS

DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. SERIAL NO.
MANUFACTURER DATE UNTIL
SPECTRUM
ANALYZER FSP 40 100060 May 08, 2014 May 07, 2015
R&S
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. Tested date : Oct. 17, 2014

4.3.3 TEST PROCEDURE
1. Set resolution bandwidth (RBW) = 100kHz.
2. Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.
3. Trace mode = max hold.

4. Sweep = auto couple.

5. Measure the maximum width of the emission that is constrained by the frequencies
associated with the two amplitude points (upper and lower) that are attenuated by
6 dB relative to the maximum level measured in the fundamental emission

4.3.4 DEVIATION FROM TEST STANDARD
No deviation

4.3.5 TEST SETUP

EUT SPECTRUM
Attenuator | ANALYZER

4.3.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.
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4.3.7 TEST RESULTS

802.11a

CHANNEL

CHANNEL
FREQUENCY
(MHz)

6dB BANDWIDTH (MHz)

CHAIN O

CHAIN 1

MINIMUM
LIMIT (MHz)

PASS / FAIL

144 (UNII-3
Band)

5720

15.36

15.12

0.5

PASS

149

5745

15.52

15.29

0.5

PASS

157

5785

16.31

14.20

0.5

PASS

165

5825

14.40

14.40

0.5

PASS

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 261 dBm VEW 300 kHz 445 dBm
215 Rel21 S8 At 0 cE SWT 201ms sTiz2cHr | 5 5. Fel215dm At 0 cE ST 20ms 57373 OHE
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
15.36 MHZ 15.52 MHZ
LB T Tl D11554Bm .
[—CZZETaEn AL ‘”UJ s i), 02 -4.45dEn . WMW"MMVJ'V\"MMNW'W\’W o
N/ \VV\'\A/L J lﬁ
nr”/ }\‘\\N\ 4
i
f f (@) - i i (@)
785 T T T T . 785 T T T T T .
Genter 572 GHz 25 MHz! Span 25 MHz Center 5 745 GHz 25 MHz! Span 25 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 456 dBm VEW 300 kHz 204 dBm
215 Rel21 S8 At 0 cE SWT 201ms sTosaGHT | 5 5 Fel215dm At 0 cE ST 20ms 581761 OHE
Offset 11.5 d Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
16.31 MHZ 14.40 MHZ
01396 dBm
| __D1144dBm ot . [ - T L
D2 -4.56 4B | Auahbeg I T L\(/ b g, \J
t
- i i (@) - | i (@)
785 T T T T . 85 T T T T T .
Genter 5785 GHz 25 MHz! Span 25 MHz Center 5 825 GHz 25 MHz! Span 25 MHz
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Chain(1) : CH144 (UNII-3 Band)

Chain(1) : CH149

REVY 100 kHz. [T1]MP VIEW Marker 1[T1] REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VEMW 300 kHz 153 cBm VB 300 kHz -4.35 dBim
21 5 Fel TS B a0 dB SWT20ms srizencrr | g Ref2isdn a0 dB SWT20ms s 79727 Ot
Offeet 115 dB Defta 2[T1] Offeet 115 dB Defta 2[T1]
0.00 B 0.00 B
1812 MHZ 15.29 MHZ
014357 dBm D1 1624E
el afuselan poieidEn . ;
RS = i 02423 8En et MUWM\'WM b
AI‘[J \m. ) L
NWM/‘NVUW T ’t/{j VLVM
5 T T T 5 T T T
Genter 572 GHz 26 Mzt Shen 25 Wz Genter 5 745 GHz 26 Mzt Spen 25 Wz
REVY 100 kHz. [T1]MP VIEW Marker 1[T1] REVY 100 kHz. [T1]MP VIEW Marker 1[T1]
VB 300 kHz 475 dBm VB 300 kHz 144 B
21 5 Fel TS B att 208 ST 20ms srrmsorr | g Ref2isdn att 208 ST 20ms 581519 Oz
Offeet 115 dB Defta 2[T1] Offeet 115 dB Defta 2[T1]
0.00 B 0.00 B
14.20 MHZ 14.40 MHZ
D1 47548 D145 4Bm
[ I ! . | - I b I
J o | ) Y
5 T T T 5 T T T
Genter 5 765 GHz 26 Mzt Shen 25 Wz Genter 5 825 GHz 26 Mzt Spen 25 Wz
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802.11ac (VHT20)

CHANNEL

6dB BANDWIDTH (MHz)

MINIMUM

CHANNEL

FREQUENCY

PASS / FAIL

CHAIN O

CHAIN 1

LIMIT (MHz)

(MHz)

144 (UNII-3
Band)

5720

14.46

15.71

0.5

PASS

149

5745

15.13

15.04

0.5

PASS

157

5785

15.13

15.45

0.5

PASS

165

5825

15.05

14.75

0.5

PASS

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 259 dBm VWY 300 kHz 425 dBm
215 Rel21 S8 At 0 cE SWT 201ms sTimcHr | 5 5 Fel215dn At 0 cE ST 20ms 573758 OHE
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
14.46 MHZ 1813 MHZ
| T — D1175dBm i —
[ el ‘U A D2 425 4B antdrrtortetrsgonn Reterplonell el
i i (@) | i (@)
785 T T T T . 785 T T T T T .
Genter 572 GHz 25 MHz! Span 25 MHz Center 5 745 GHz 25 MHz! Span 25 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 258 dBm VWY 300 kHz _2.4% dBm
215 Rel21 S8 At 0 cE SWT 201ms sTiTsecHr | 5 5. Fel215d8m At 0 cE ST 20ms 581756 OHr
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
1813 MHZ 15.0% MHZ
D13.12dBm | D1357dBm I
I T |
T 2 R g Tt i [T ZEn e W |
e U
- f i (@) - | i (@)
785 T T T T 5 785 T i T T 5
Genter 5785 GHz 25 MHz! Span 25 MHz Center 5 825 GHz 25 MHz! Span 25 MHz
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REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 311 dBm VWY 300 kHz 315 dBm
215 Rel21 S8 At 0 cE SWT 201ms sTiztecHr | 5 5 Fel215d0m At 0 cE SWT 201ms 57375 GHE
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
18.71 MHZ 15.04 MHZ
01289 dBm D1225dBm
I I I I
D02 -31T dBm. 1) A MWWWUMWMW DZ-315dBm ‘VL‘ ¥ A' I T U L 1o T
4 M/ bu\l\’\«\.« \M"’f \m\ﬁ
Fas fr i M
f i i (@)
TE5 T T T T 785 T T T
Center 572 GHz 25 MHz/ Span 25 MHz Center 5745 GHz 25 MHz/ Span 25 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 301 dBm VWY 300 kHz 212 dBm
215 Rel21 S8 At 0 cE SWT 201ms sTiacHr | 5 5 Fel215dm At 0 cE SWT 201ms 551789 GHE
Offset 11.5d8 Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
15.45 MHZ 14.75 MHZ
D1299dBm [ D1388dBm
- - i1 | I
DT 20T Tn [l AL oy T Ve v 5 g 2 I U i
¥
1 i i (@)
755 : T T 85 T T I T
Center 5785 GHz 25 MHz/ Span 25 MHz Center 5825 GHz 25 MHz/ Span 25 MHz
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802.11ac (VHT40)

CHANNEL

CHANNEL
FREQUENCY

6dB BANDWIDTH (MHz)

(MHz)

CHAIN O

CHAIN 1

MINIMUM
LIMIT (MHz)

PASS / FAIL

142 (UNII-3
Band)

5710

30.27

33.14

0.5

PASS

151

5755

35.04

35.16

0.5

PASS

159

5795

30.61

33.83

0.5

PASS

Chain(0) : CH142 (UNII-3 Band)

Chain(0) : CH151

REYY 100 kHz

[T11MP VEEW

f

/

e

Fl

@

T
Center 5.795 GHZ

5 MHz/

T
Span 50 MHZ

Merker 1 [T1] REWY 100 kHz ITIVPVEN  eer s 1)
VBN 300 kHz 675 dEm VBN 300 kHz _8.05 dEm
91 5 RelZ1 580 At 2008 SAT 20 ms seassachy | 5. RelZiSdEm &t 2048 SMT20ms 573759 o
Offeet 115 dB Defta 2[T1] Offeet 11 5 0B Defta 2[T1]
0.00 B 0.00 B
30.27 MHZ 35.04 MHZ
0107548,
e DT 205 45
2675 dBn I T MM Dbt hgpben |
mi PRI TN o L
alt M \W'Mu
et :
) | (@ | (@
785 : T F 78.5 T T T 3
Genter 571 GHz 5 MHzs Span 50 MHz Center 5755 GHz 5 MHzs Span 50 MHz
REVY 100 kHz. [T WP VIEW Marker 1[T1]
VBN 300 kHz .57 dEm
25 Ref 21 5 cdBm Att 20 B SWT 203 577850 GHT.
Offeet 11 5 dl Defta 2[T1]
0.00 B
3081 MHZ
1 06748,
D2667dBn| | Leobdond st
i
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REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz 7A3dBm VEW 300 kHz _5.90dBm
215 Rel21 S8 At 0 cE ST 20ms seassacrz | o Ref2isdin att 208 ST 20ms 579747 Gtz
Offset 11.5d8 Defta 2[T1] Offset 11 5/dB Defta 2[T1]
0.00 8 0.00 8
3314 MHZ 3516 MHZ
FYREERT o
- TR ) S Aty ! doatogddneg
NI I H D2-800dB0 4 | . leid |
, l A0 U et
M M MA
i i i i (@
785 : T 785 T T T
Center 571 GHz Mz Span 50 WHz Center 5755 GHz Mz Span 50 MHz
REVY 100 kHz [T WP VIEW Marker 1[T1]
VEW 300 kHz _7.80dBm
25 Ref 215 dBm Att 20 B SWT 203 577753 GHT.
Offset 11508 Defta 2[T1]
0.00 8
33.83 MHZ
02 25010, ] e Bt oo sl
f
F B
785 T T
GCenter 5795 GHz 5 MHz# Span 50 MHz
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802.11ac (VHT80)

CHANNEL

6dB BANDWIDTH (MHz) MINIM

CHANNEL FREQUENCY

(MHz)

CHAIN O CHAIN 1

LIMIT (MHz)

UM PASS / FAIL

138 (UNII-3

Band) 5690

70.40 66.68 0.5

PASS

155 5775

75.07 70.45 0.5

PASS

REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz 1027 dEm VWY 300 kHz 12.05 dBm
1 5 Fel 215 dBm Att 2008 ST 20 ms 565745 GHr o1 5. Rl 215 B Att 2008 SATEEMS 573748 GH
Offset 11.5 d Defta 2[T1] Offset 11.5d8 Defta 2[T1]
0.00 8 0.00 8
70.40 MHZ 75.07 MHZ
D1 477 dBn
e DI 605 {Bn
A I A e Mty e g 4 1 [ i ™
Dt T T
| - bk
] { V ]
| i (@ - | i (@
765 : T £ 85 T T 3
Genter 5 63 GHz 10 MHz! Span 100 MHz Center 5775 GHz 10 MHz! Span 100 MHz
REVY 100 kHz [T WP VIEW Marker 1 [T1] REVY 100 kHz [T WP VIEW Marker 1[T1]
VWY 300 kHz _10.40 dBm VWY 300 kHz 4282 dBm
1 5 Fel 215 dBm Att 2008 ST 20 ms 565627 GHr 21 5. Fel 215 dBm Att 2008 ST 9.566667 ms 574223 GHr
Offset 115 Defta 2[T1] Offset 11 5 df Defta 2[T1]
0.00 8 0.00 8
B6.68 MHZ 70.45 MHZ
D1 -4.40 4E; Lo,
e i
D3 1040 dF T Jotheopedboe g A J1 1 . T R T -
= 2 T2 72 A5 [ o Do W U o e el W e, o, L\}
| i (@) - i i (@)
TE5 T T T 5 785 T T T 5
Genter 5 63 GHz 10 MHz! Span 100 MHz Center 5775 GHz 10 MHz! Span 100 MHz
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4.4 UNWANTED EMISSION MEASUREMENT(RADIATED VERSUS
CONDUCTED)

4.4.1 LIMITS OF RADIATED EMISSION AND BANDEDGE MEASUREMENT

Radiated emissions which fall in the restricted bands must comply with the
radiated emission limits specified as below table:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

NOTE:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uv/m).
3. For frequencies above 1000MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB.
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4.4.2 LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS

APPLICABLE TO LIMIT

FIELD STRENGTH AT 3m
789033 D02 General UNII Test

Procedures New Rules v0O1
PK:74 (dBuV/m) AV:54 (dBpV/m)
EQUIVALENT FIELD
APPLICABLE TO EIRP LIMIT STRENGTH AT 3m
15.407(b)(1)
15.407(b)(2) PK:-27 (dBm/MHz) PK:68.2(dBuV/m)
15.407(b)(3)
PK:-27 (dBm/MHz) * PK: 68.2(dBuVv/m) ~
15.407(0)(4) PK:-17 (dBm/MHz) PK:78.2 (dBuV/m) 2

NOTE: * beyond 10MHz of the band edge "2 within 10 MHz of band edge

The following formula is used to convert the equipment isotropic radiated power (eirp) to
field strength:
£ 1000000~/ 30P

3 MV/m, where P is the eirp (Watts).
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4.4.3 TEST INSTRUMENTS

Below 1GHz test:

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
I\AA;Fe r']EtM' Recelver N9038A MY51210105 | July 21, 2014 | July 20, 2015
Pre-Amplifier ZFL-1000VH2 | Vb 7F1-03 | Nov. 13, 2013 | Nov. 12, 2014
Mini-Circuits B
Trilog Broadband Antenna
; . Feb. 25, 201
SCHWARYBEGK VULB 9168 | 9168-360 Feb. 26, 2014 | Feb. 25, 2015
RF Cable NA CHGCAB 001 | Oct. 05, 2013 | Oct. 04, 2014
:'\IOST—A”te””a AIH.8018 0000320091110 | Aug. 27, 2014 | Aug. 26, 2015
Pre-Amplifier
: 84498 3008A02578 | June 24, 2014 | June 23, 2015
Agilent
131205
RF Cable NA 131214 Jan. 17, 2014 | Jan. 16, 2015
SNMY23684/4
igesc"um Analyzer FSV40 100964 July 05,2014 | July 04, 2015
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 13, 2013 | Nov. 12, 2014
SPACEK LABS 2 o
Horn_Antenna
LT ARSBECK BBHAO170 | 9170-424 Aug. 26, 2014 | Aug. 25, 2015
RF104-121
RF Cable NA ~Floaoos | Dec: 12,2013 | Dec. 11, 2014
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

~Nouhw

. The test was performed in 966 Chamber No. G.
The FCC Site Registration No. is 966073.
. The VCCI Site Registration No. is G-137.
. The CANADA Site Registration No. is IC 7450H-2.
. Tested Date: Aug. 27, 2014

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
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Above 1GHz test:

CT

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
I\AA;EEMI Recelver N9038A MY50010156 | Aug. 11, 2014 | Aug. 10, 2015
Pre-Amplifier ZFL-1000VH2 | Vb 7F1-04 | Nov. 13, 2013 | Nov. 12, 2014
Mini-Circuits B
Trilog Broadband Antenna
COIARTBECK VULB 9168 | 9168-361 Feb. 27, 2014 | Feb. 26, 2015
RF Cable NA CHHCAB_001 | Oct. 06, 2013 | Oct. 05, 2014
QIOST—Ame””a AIH.8018 0000220091110 | Aug. 26, 2014 | Aug. 25, 2015
Pre-Amplifier
: 84498 3008A01923 | Oct. 29, 2013 | Oct. 28, 2014
Agilent
131206
RF Cable NA 131215 Jan. 17, 2014 | Jan. 16, 2015
SNMY23685/4
igesc"um Analyzer FSV40 100964 July 05,2014 | July 04, 2015
Pre-Amplifier SLKKa-48-6 | 9K16 Nov. 13, 2013 | Nov. 12, 2014
SPACEK LABS 2 o
Horn_Antenna
LT ARSBECK BBHAO170 | 9170-424 Aug. 26, 2014 | Aug. 25, 2015
RF104-121
RF Cable NA ~Floaoos | Dec: 12,2013 | Dec. 11, 2014
ADT_Radiated
Software V87.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

N

frequency above 1GHz if tested.

(204 IS oV ]

. The test was performed in 966 Chamber No. H.
. The FCC Site Registration No. is 797305.
. The CANADA Site Registration No. is IC 7450H-3.
. Tested Date: Aug. 28, 2014

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission
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4.4.4 TEST PROCEDURES

Following FCC KDB 789033 D02 General UNII Test Procedures:

Radiated versus Conducted Measurements.

The unwanted emission limits in both the restricted and non-restricted bands are
based on antenna-port conducted measurements in conjunction with cabinet
emissions tests are permitted to demonstrate compliance.

The following steps was performed:

a. Cabinet emissions measurements. Radiated measurement was performed to

ensure that cabinet emissions are below the emission limits. For the
cabinet-emission measurements the antenna was replaced by a termination
matching the nominal impedance of the antenna.

. Conducted tests was performed using equipment that matches the nominal
impedance of the antenna assembly used with the EUT

. EIRP calculation. A value representative of an upper bound on out-of-band
antenna gain (in dBi) shall be added to the measured antenna-port conducted
emission power to compute EIRP within the specified measurement bandwidth.
(For emissions in the restricted bands, additional calculations are required to
convert EIRP to field strength at the specified distance.) The upper bound on
antenna gain for a device with a single RF output shall be selected as the
maximum in-band gain of the antenna across all operating bands or 2 dBi,
whichever is greater

. EIRP adjustments for multiple outputs. (Follow the procedures specified in FCC
KDB Publication 662911)

. For all of Radiation emission test

e-1. The EUT was placed on the top of a rotating table 0.8 meters above the
ground at a 3 meters chamber room. The table was rotated 360 degrees
to determine the position of the highest radiation.

e-2. The EUT was set 3 meters away from the interference-receiving antenna,
which was mounted on the top of a variable-height antenna tower.

e-3. The height of antenna is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

e-4. For each suspected emission, the EUT was arranged to its worst case and
then the antenna was tuned to heights from 1 meter to 4 meters and the
rotatable table was turned from O degrees to 360 degrees to find the
maximum reading.

e-5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

e-6. If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT
would be reported. Otherwise the emissions that did not have 10dB margin
would be re-tested one by one using peak, quasi-peak or average method
as specified and then reported in a data sheet.
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NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is
3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and the video bandwidth is
= 1/T (Duty cycle < 98%) or 10Hz (Duty cycle = 98%) for Average detection (AV) at frequency
above 1GHz.

4. All modes of operation were investigated and the worst-case emissions are reported.

4.4.5 DEVIATION FROM TEST STANDARD
No deviation
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4.4.6 TEST SETUP

For radiated configuration:

<Frequency Range below 1GHz>

Ant. Tower 1 -4m
ariable
EUT& |< 8m -
Support Units ]
N !
Turn Table
T Ve

soen | -
1

Ground Plane

Test Receiver

<Frequency Range above 1GHz>

EUT& 3m

1-4m
Variable
Support Units = ~] /
]
Turn Table
IJ:LI/ Absor ber

anem | AAMATAN —

= T

Ground Plane

Test Receiver
\ | —
o O OO
W] 0 0 0 o=y
For conducted configuration:
EUT | SPECTRUM
Attenuator ANALYZER

For the actual test configuration, please refer to the related item — Photographs of the
Test Configuration.
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4.4.7 EUT OPERATING CONDITION

1. Connect the EUT with the support unit A (Notebook Computer) which is placed
on a testing table.

2. The communication partner run test program “QCRT Version3.0 29.0” to enable
EUT under transmission/receiving condition continuously at specific channel
frequency.
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4.4.8 TEST RESULTS (RADIATED MEASUREMENT)

Radiated versus Conducted Measurement

[_]Conducted measurement X Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or
structure of the equipment with the antenna connector(s) terminated by a specified
load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load
(conducted spurious emissions).
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Radiated test was done with 500hm terminator on antenna port

BELOW 1GHz WORST-CASE DATA

802.11a
CHANNEL TX Channel 157 SETEe e _
FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE |Below 1GHz
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e AR
1 wH BuV. B
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 89.41 33.3QP 435 110.2 1.50 H 236 52.41 19.12
2 | 166.00 30.7 QP 435 128 1.50 H 215 44.17 [13.49
3 | 255.00 37.9QP 46.0 8.1 1.00 H 126 51.99 14.12
4 | 32843 37.4QP 46.0 8.6 1.00 H 139 48.89 [11.49
5 | 66651 36.1 QP 46.0 9.9 1.00 H 196 40.09 3.99
6 | 94582 35.7 QP 46.0 110.3 1.50 H 256 34.71 0.96
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
o] e [0 e [ o [ e e T o Tooweoa
1 wH BuV. B
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1| 3296 33.7QP 40.0 6.3 1.00V 249 48.15 “14.41
2 85.73 32.4 QP 40.0 7.6 1.00V 263 51.44 719.00
3 | 166.04 33.0 QP 435 105 1.00V 318 46.51 [13.49
4 | 33570 34.6 QP 46.0 114 1.50 V 129 45.97 1135
5 | 666.46 34.8 QP 46.0 112 1.00V 174 38.78 3.99
6 | 94068 30.7 QP 46.0 15.3 1.00V 322 20.87 0.86
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

Report No.: RF140808E04-1

92 of 320

Report Format Version 5.3.0




ABOVE 1GHz DATA

802.11a
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o] e [ | [ e [ o | e | oo
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 #10360.00 57.6 PK 74.0 -16.4 1.10H 40 48.17 9.43
> | #10360.00 | 45.1AV 54.0 8.9 1.10H 40 35.67 9.43
3 15540.00 63.3 PK 74.0 -10.7 1.22H 297 49.27 14.03
4 15540.00 50.2 AV 54.0 -3.8 1.22H 297 36.17 14.03
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R RS
MHZ) 1 aBuvm) | @BUVM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 4904.00 47.4 PK 74.0 -26.6 1.00V 37 44.01 3.39
> | 490400 | 335AV 54.0 20.5 1.00 V 37 30.11 3.39
3 | 735600 | 543PK 74.0 19.7 1.06 V 65 46.36 7.94
4 | 7356.00 | 40.8AV 54.0 13.2 1.06 V 65 32.86 7.94
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 40 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 #10400.00 57.1 PK 74.0 -16.9 1.12H 43 47.65 9.45
2 #10400.00 44.7 AV 54.0 -9.3 1.12H 43 35.25 9.45
3 | 15600.00 | 63.3PK 74.0 10.7 1.26 H 310 49.12 14.18
4 | 15600.00 | 50.3AV 54.0 3.7 1.26 H 310 36.12 14.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | #10400.00 | 59.1 PK 74.0 [14.9 1.56 V 290 49.65 9.45
> | #10400.00 | 45.5Av 54.0 8.5 1.56 V 290 36.05 9.45
3 | 15600.00 | 63.5PK 74.0 105 122V 176 49.32 14.18
4 15600.00 50.6 AV 54.0 -3.4 1.22V 176 36.42 14.18
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 48 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
( (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #10480.00 57.6 PK 74.0 -16.4 1.07H 29 47.93 9.67
2 #10480.00 44.9 AV 54.0 -9.1 1.07H 29 35.23 9.67
3 | 1572000 | 63.2PK 74.0 110.8 1.26 H 203 49.31 13.89
4 | 1572000 | 50.3AV 54.0 3.7 1.26 H 203 36.41 13.89
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
wo| FrEe | Flaer [ | owaren | AE AR S | vace | eacror
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | #10480.00 | 58.3PK 74.0 [15.7 151V 290 48.63 9.67
> | #10480.00 | 45.2 AV 54.0 8.8 151V 290 35.53 9.67
3 | 1572000 | 63.2PK 74.0 108 117V 163 49.31 13.89
4 | 1572000 | 50.6AV 54.0 3.4 117V 163 36.71 13.89
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 52 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
( (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #10520.00 57.6 PK 74.0 -16.4 1.10H 25 47.82 9.78
> | #10520.00 | 45.1AV 54.0 8.9 1.10H 25 35.32 9.78
3 | 15780.00 | 63.8PK 74.0 110.2 118 H 284 49.87 13.93
4 | 15780.00 | 50.4AV 54.0 3.6 118 H 284 36.47 13.93
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | SRR R | vatte | ractor
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | #10520.00 | 58.8PK 74.0 [15.2 151V 300 49.02 9.78
> | #10520.00 | 45.7AV 54.0 8.3 151V 309 35.92 9.78
3 | 15780.00 | 63.5PK 74.0 110.5 119V 169 49.57 13.93
4 | 15780.00 | 50.3AV 54.0 3.7 119V 169 36.37 13.93
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 60 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 10600.00 57.5 PK 74.0 -16.5 1.08 H 47 47.43 10.07
> | 10600.00 | 44.9Av 54.0 9.1 1.08 H 47 34.83 10.07
3 | 15900.00 | 63.1PK 74.0 110.9 1.26 H 303 48.88 14.22
4 | 15900.00 | 49.9AV 54.0 41 1.26 H 303 35.68 14.22
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 1060000 | 59.1PK 74.0 [14.9 159V 202 49.03 10.07
> | 1060000 | 45.7Av 54.0 8.3 159V 202 35.63 10.07
3 | 15900.00 | 63.6 PK 74.0 110.4 122V 160 49.38 14.22
4 | 15900.00 | 50.6AV 54.0 3.4 122V 160 36.38 14.22
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 64 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o] e [0 e [ o [ e e T o Toomeoa
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 10640.00 57.9 PK 74.0 -16.1 1.04 H 34 47.89 10.01
2 | 1064000 | 45.1AV 54.0 8.9 1.04 H 34 35.00 10.01
3 | 15960.00 | 63.5PK 74.0 105 1.19 H 293 49.35 14.15
4 | 15960.00 | 50.2AV 54.0 3.8 1.19 H 203 36.05 14.15
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
B EE R
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 10640.00 | 58.5PK 74.0 155 1.50 V 317 48.49 10.01
2 | 10640.00 | 45.1AV 54.0 8.9 1.50 V 317 35.00 10.01
3 | 15960.00 | 63.0PK 74.0 110 119V 150 48.85 14.15
4 | 15960.00 | 50.2AV 54.0 3.8 119V 150 36.05 14.15
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 100 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11000.00 57.7 PK 74.0 -16.3 1.05H 26 47.47 10.23
> | 1100000 | 45.2Av 54.0 8.8 1.05 H 26 34.97 10.23
3 #16500.00 63.3 PK 74.0 -10.7 1.27H 291 47.10 16.20
4 | #16500.00 | 50.2 AV 54.0 3.8 1.27H 201 34.00 16.20
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 1100000 | 58.8PK 74.0 [15.2 153V 318 48.57 10.23
> | 1100000 | 45.6AV 54.0 8.4 153V 318 35.37 10.23
3 | #16500.00 | 63.5PK 74.0 110.5 123V 155 47.30 16.20
4 | #16500.00 | 50.5AV 54.0 35 123V 155 34.30 16.20
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 120 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11200.00 57.4 PK 74.0 -16.6 1.12H 50 47.27 10.13
> | 1120000 | 45.0AV 54.0 9.0 112 H 50 34.87 10.13
3 | #16800.00 | 63.4PK 74.0 110.6 1.26 H 299 45.98 17.42
4 | #16800.00 | 50.3AV 54.0 3.7 1.26 H 299 32.88 17.42
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11200.00 59.1 PK 74.0 -14.9 157V 289 48.97 10.13
> | 1120000 | 45.7 AV 54.0 8.3 157V 289 35.57 10.13
3 #16800.00 63.7 PK 74.0 -10.3 1.29V 168 46.28 17.42
4 | #16800.00 | 50.6AV 54.0 3.4 129V 168 33.18 17.42
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 140 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11400.00 57.2 PK 74.0 -16.8 1.10H 28 47.23 9.97
2 11400.00 44.9 AV 54.0 -9.1 1.10H 28 34.93 9.97
3 #17100.00 63.1 PK 74.0 -10.9 1.26 H 308 45.38 17.72
4 | #17100.00 | 50.1AV 54.0 3.9 1.26 H 308 32.38 17.72
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 1140000 | 59.0PK 74.0 15.0 157V 320 49.03 9.97
> | 1140000 | 45.5Av 54.0 8.5 157V 320 35.53 9.97
3 #17100.00 63.5 PK 74.0 -10.5 1.20V 158 45.78 17.72
4 #17100.00 50.6 AV 54.0 -3.4 1.20V 158 32.88 17.72
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 144 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11440.00 57.1 PK 74.0 -16.9 1.15H 27 47.10 10.00
2 11440.00 44.7 AV 54.0 -9.3 1.15H 27 34.70 10.00
3 #17160.00 63.2 PK 74.0 -10.8 1.17H 294 45.04 18.16
4 #17160.00 50.4 AV 54.0 -3.6 1.17H 294 32.24 18.16
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 1144000 | 58.8PK 74.0 15.2 152V 333 48.80 10.00
> | 1144000 | 45.2AV 54.0 8.8 152V 333 35.20 10.00
3 #17160.00 63.3 PK 74.0 -10.7 1.17V 163 45.14 18.16
4 #17160.00 50.2 AV 54.0 -3.8 1.17V 163 32.04 18.16
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 149 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
( (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 1149000 | 55.4PK 74.0 [18.6 1.06 H 16 45.36 10.04
> | 1149000 | 43.1AV 54.0 110.9 1.06 H 16 33.06 10.04
3 #17235.00 51.5 PK 74.0 -22.5 1.05H 134 32.94 18.56
4 #17235.00 40.0 AV 54.0 -14.0 1.05H 134 21.44 18.56
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | SRR R | vatte | ractor
(MHz) (dBuv/my | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11490.00 56.6 PK 74.0 -17.4 1.49V 352 46.56 10.04
> | 1149000 | 432AV 54.0 110.8 149V 352 33.16 10.04
3 #17235.00 51.6 PK 74.0 -22.4 1.26 V 323 33.04 18.56
4 #17235.00 39.6 AV 54.0 -14.4 1.26 V 323 21.04 18.56
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 157 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
( (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11570.00 55.1 PK 74.0 -18.9 1.17H 5 45.02 10.08
2 11570.00 42.9 AV 54.0 -11.1 1.17H 5 32.82 10.08
3 | #17355.00 | 51.8 PK 74.0 22.2 1.00 H 130 32.90 18.90
4 | #17355.00 | 40.5AV 54.0 135 1.00 H 130 21.60 18.90
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | SRR R | vatte | ractor
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11570.00 56.3 PK 74.0 -17.7 146V 344 46.22 10.08
2 11570.00 42.9 AV 54.0 -11.1 146V 344 32.82 10.08
3 | #17355.00 | 52.1PK 74.0 21.9 1.25V 301 33.20 18.90
4 #17355.00 40.1 AV 54.0 -13.9 1.25V 301 21.20 18.90
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.

Report No.: RF140808E04-1

104 of 320

Report Format Version 5.3.0




CHANNEL TX Channel 165 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 11650.00 | 55.2PK 74.0 18.8 113 H 29 45.23 9.97
2 11650.00 42.6 AV 54.0 -11.4 1.13H 29 32.63 9.97
3 #17475.00 51.1 PK 74.0 -22.9 1.02H 126 31.99 19.11
4 #17475.00 40.0 AV 54.0 -14.0 1.02H 126 20.89 19.11
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 11650.00 | 56.5PK 74.0 175 1.48V 346 46.53 9.97
2 | 11650.00 | 435AV 54.0 105 148V 346 33.53 9.97
3 #17475.00 51.0 PK 74.0 -23.0 1.21V 331 31.89 19.11
4 #17475.00 39.3 AV 54.0 -14.7 1.21V 331 20.19 19.11
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5. " #": The radiated frequency is out of the restricted band.
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802.11ac VHT20

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R AR

(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | #10360.00 | 57.5PK 74.0 16,5 1.14 H 33 48.07 9.43
> | #10360.00 | 45.3AV 54.0 8.7 1.14H 33 35.87 9.43
3 | 15540.00 | 63.3PK 74.0 110.7 1.22H 306 49.27 14.03
4 | 15540.00 | 50.1AV 54.0 3.9 1.22H 306 36.07 14.03
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvmy | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | #10360.00 | 58.2 PK 74.0 5.8 1.56 V 334 48.77 9.43
> | #10360.00 | 45.0AV 54.0 9.0 1.56 V 334 35.57 9.43
3 | 15540.00 | 63.4PK 74.0 110.6 115V 170 49.37 14.03
4 | 15540.00 | 50.2AV 54.0 3.8 115V 170 36.17 14.03
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 40 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o] e [0 e [ o [ e e T o Toomeoa
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 #10400.00 57.2 PK 74.0 -16.8 1.07H 41 47.75 9.45
2 #10400.00 44.9 AV 54.0 -9.1 1.07H 41 35.45 9.45
3 15600.00 62.8 PK 74.0 -11.2 1.18 H 289 48.62 14.18
4 15600.00 49.9 AV 54.0 -4.1 1.18 H 289 35.72 14.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
B EE R
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | #10400.00 | 59.3 PK 74.0 14.7 1.62V 334 49.85 9.45
2 | #10400.00 | 45.7 AV 54.0 8.3 162V 334 36.25 9.45
3 15600.00 63.6 PK 74.0 -10.4 1.17V 158 49.42 14.18
4 | 15600.00 | 50.4AV 54.0 36 117V 158 36.22 14.18
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 48 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
( (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #10480.00 57.9 PK 74.0 -16.1 1.13H 43 48.23 9.67
> | #10480.00 | 45.4 AV 54.0 8.6 113 H 43 35.73 9.67
3 15720.00 63.0 PK 74.0 -11.0 1.26 H 294 49.11 13.89
4 | 1572000 | 50.1AV 54.0 3.9 1.26 H 204 36.21 13.89
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
wo| FrEe | Flaer [ | owaren | AE AR S | vace | eacror
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 #10480.00 59.1 PK 74.0 -14.9 1.52V 323 49.43 9.67
> | #10480.00 | 45.8 AV 54.0 8.2 152V 323 36.13 9.67
3 15720.00 63.7 PK 74.0 -10.3 1.21V 172 49.81 13.89
4 15720.00 50.7 AV 54.0 -3.3 1.21V 172 36.81 13.89
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 52 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
( (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #10520.00 57.9 PK 74.0 -16.1 1.09H 40 48.12 9.78
> | #10520.00 | 45.4AV 54.0 8.6 1.09 H 40 35.62 9.78
3 15780.00 62.9 PK 74.0 -11.1 1.26 H 282 48.97 13.93
4 | 15780.00 | 49.8AV 54.0 4.2 1.26 H 282 35.87 13.93
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | SRR R | vatte | ractor
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | #1052000 | 58.2PK 74.0 15.8 1.58 V 325 48.42 9.78
> | #10520.00 | 45.0AV 54.0 9.0 158V 325 35.22 9.78
3 | 15780.00 | 64.0PK 74.0 110.0 1.24V 152 50.07 13.93
4 | 15780.00 | 50.4AV 54.0 3.6 1.24V 152 36.47 13.93
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 60 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW |CORRECTION
NO. ':,\F;E?) LEVEL (dtslva/Tm) M'?:;'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 10600.00 58.1 PK 74.0 -15.9 1.15H 35 48.03 10.07
2 | 10600.00 45.3 AV 54.0 -8.7 1.15H 35 35.23 10.07
3 | 15900.00 63.5 PK 74.0 -10.5 1.28 H 307 49.28 14.22
4 | 15900.00 50.3 AV 54.0 -3.7 1.28 H 307 36.08 14.22
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN | ANTENNA TABLE RAW |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (d8) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 10600.00 58.7 PK 74.0 -15.3 157V 320 48.63 10.07
2 | 10600.00 45.2 AV 54.0 -8.8 157V 320 35.13 10.07
3 | 15900.00 63.3 PK 74.0 -10.7 1.25V 170 49.08 14.22
4 | 15900.00 50.4 AV 54.0 -3.6 1.25V 170 36.18 14.22
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

Report No.: RF140808E04-1

110 of 320

Report Format Version 5.3.0




CHANNEL TX Channel 64 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
o] e [0 e [ o [ e e T o Toomeoa
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 10640.00 | 57.5PK 74.0 16,5 1.05 H 30 47.49 10.01
2 | 10640.00 | 45.1AV 54.0 8.9 1.05 H 30 35.00 10.01
3 | 15960.00 | 63.9PK 74.0 110.1 123H 283 49.75 14.15
4 | 15960.00 | 50.5AV 54.0 35 1.23H 283 36.35 14.15
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
B EE R
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 10640.00 | 59.1PK 74.0 14.9 161V 316 49.09 10.01
2 | 10640.00 | 45.4AV 54.0 8.6 161V 316 35.39 10.01
3 15960.00 63.8 PK 74.0 -10.2 1.22V 172 49.65 14.15
4 15960.00 50.9 AV 54.0 -3.1 1.22V 172 36.75 14.15
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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CHANNEL TX Channel 100 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11000.00 57.7 PK 74.0 -16.3 1.12H 33 47.47 10.23
> | 1100000 | 45.0AV 54.0 9.0 112 H 33 34.77 10.23
3 | #16500.00 | 63.2 PK 74.0 110.8 118 H 285 47.00 16.20
4 | #16500.00 | 50.3AV 54.0 3.7 118 H 285 34.10 16.20
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 1100000 | 59.2PK 74.0 14.8 157V 336 48.97 10.23
> | 1100000 | 45.7AV 54.0 8.3 157V 336 35.47 10.23
3 | #16500.00 | 63.5PK 74.0 110.5 121V 155 47.30 16.20
4 | #16500.00 | 50.6 AV 54.0 3.4 121V 155 34.40 16.20
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 120 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11200.00 57.4 PK 74.0 -16.6 1.10H 45 47.27 10.13
> | 1120000 | 45.0AV 54.0 9.0 1.10 H 45 34.87 10.13
3 #16800.00 63.8 PK 74.0 -10.2 1.21H 312 46.38 17.42
4 | #16800.00 | 50.6AV 54.0 3.4 121 H 312 33.18 17.42
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 1120000 | 59.0PK 74.0 15.0 1.56 V 319 48.87 10.13
> | 1120000 | 45.6 AV 54.0 8.4 1.56 V 319 35.47 10.13
3 #16800.00 63.2 PK 74.0 -10.8 1.17V 142 45.78 17.42
4 | #16800.00 | 50.5AV 54.0 35 117V 142 33.08 17.42
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 140 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 1140000 | 57.8PK 74.0 16.2 1.06 H 38 47.83 9.97
> | 1140000 | 45.2Av 54.0 8.8 1.06 H 38 35.23 9.97
3 #17100.00 63.5 PK 74.0 -10.5 1.20H 308 45.78 17.72
4 | #17100.00 | 50.5AV 54.0 35 1.20 H 308 32.78 17.72
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11400.00 59.4 PK 74.0 -14.6 1.54V 315 49.43 9.97
> | 1140000 | 45.7 AV 54.0 8.3 154V 315 35.73 9.97
3 #17100.00 63.2 PK 74.0 -10.8 1.17V 155 45.48 17.72
4 #17100.00 50.4 AV 54.0 -3.6 1.17V 155 32.68 17.72
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 144 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11440.00 57.6 PK 74.0 -16.4 1.13H 51 47.60 10.00
2 11440.00 44.8 AV 54.0 -9.2 1.13H 51 34.80 10.00
3 #17160.00 63.8 PK 74.0 -10.2 1.27H 299 45.64 18.16
4 #17160.00 50.4 AV 54.0 -3.6 1.27H 299 32.24 18.16
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 1144000 | 59.0PK 74.0 15.0 1.59 v 312 49.00 10.00
> | 1144000 | 45.3AV 54.0 8.7 159V 312 35.30 10.00
3 #17160.00 63.9 PK 74.0 -10.1 1.19V 172 45.74 18.16
4 #17160.00 50.9 AV 54.0 -3.1 1.19V 172 32.74 18.16
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 149 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
( (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11490.00 55.2 PK 74.0 -18.8 1.13H 8 45.16 10.04
2 11490.00 42.6 AV 54.0 -11.4 1.13H 8 32.56 10.04
3 #17235.00 51.1 PK 74.0 -22.9 1.00H 117 32.54 18.56
4 #17235.00 39.7 AV 54.0 -14.3 1.00H 117 21.14 18.56
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | SRR R | vatte | ractor
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 1149000 | 55.9PK 74.0 18.1 1.55V 360 45.86 10.04
2 11490.00 42.8 AV 54.0 -11.2 155V 360 32.76 10.04
3 #17235.00 51.2 PK 74.0 -22.8 1.24V 310 32.64 18.56
4 #17235.00 39.3 AV 54.0 -14.7 1.24V 310 20.74 18.56
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 157 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
( (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11570.00 55.6 PK 74.0 -18.4 1.12H 16 45.52 10.08
2 11570.00 42.9 AV 54.0 -11.1 1.12H 16 32.82 10.08
3 | #17355.00 | 51.7PK 74.0 22.3 1.00 H 132 32.80 18.90
4 | #17355.00 | 40.5AV 54.0 135 1.00 H 132 21.60 18.90
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | SRR R | vatte | ractor
(MHz) (dBuv/my | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11570.00 56.2 PK 74.0 -17.8 1.52V 359 46.12 10.08
2 11570.00 42.8 AV 54.0 -11.2 1.52V 359 32.72 10.08
3 | #17355.00 | 51.1PK 74.0 22,9 116V 306 32.20 18.90
4 | #17355.00 | 39.1AV 54.0 [14.9 116V 306 20.20 18.90
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 165 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 11650.00 | 555PK 74.0 185 113 H 24 45.53 9.97
> | 1165000 | 43.2Av 54.0 110.8 113 H 24 33.23 9.97
3 #17475.00 51.4 PK 74.0 -22.6 1.00H 127 32.29 19.11
4 #17475.00 40.3 AV 54.0 -13.7 1.00H 127 21.19 19.11
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 11650.00 | 56.1PK 74.0 17.9 1.55V 357 46.13 9.97
> | 1165000 | 428AV 54.0 112 1.55V 357 32.83 9.97
3 #17475.00 51.4 PK 74.0 -22.6 1.19V 301 32.29 19.11
4 #17475.00 39.5 AV 54.0 -14.5 1.19V 301 20.39 19.11
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5. " #": The radiated frequency is out of the restricted band.
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802.11ac VHT40

FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R AR

(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 #10380.00 57.2 PK 74.0 -16.8 1.14H 41 47.76 9.44
2 #10380.00 44.8 AV 54.0 -9.2 1.14H 41 35.36 9.44
3 15570.00 63.4 PK 74.0 -10.6 1.21H 297 49.29 14.11
4 15570.00 50.2 AV 54.0 -3.8 1.21H 297 36.09 14.11
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvmy | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | #10380.00 | 59.1PK 74.0 [14.9 1.55V 304 49.66 9.44
> | #10380.00 | 45.6 AV 54.0 8.4 1.55V 304 36.16 9.44
3 | 15570.00 | 63.2PK 74.0 [10.8 1.20V 159 49.09 14.11
4 | 15570.00 | 50.2AV 54.0 3.8 1.20V 159 36.09 14.11
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 46 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
( (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #10460.00 57.7 PK 74.0 -16.3 1.09H 40 48.09 9.61
> | #10460.00 | 44.9 AV 54.0 9.1 1.09 H 40 35.29 9.61
3 | 15690.00 | 63.1PK 74.0 110.9 1.24 H 203 49.20 13.90
4 | 15690.00 | 49.8AV 54.0 4.2 1.24 H 203 35.90 13.90
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
wo| FrEe | Flaer [ | owaren | AE AR S | vace | eacror
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | #10460.00 | 58.9PK 74.0 151 1.59 v 312 49.29 9.61
> | #10460.00 | 45.5AV 54.0 8.5 159V 312 35.89 9.61
3 | 15690.00 | 63.3PK 74.0 10.7 121V 144 49.40 13.90
4 | 15690.00 | 50.2AV 54.0 3.8 121V 144 36.30 13.90
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 54 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
( (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #10540.00 57.6 PK 74.0 -16.4 1.15H 29 47.74 9.86
2 #10540.00 44.8 AV 54.0 -9.2 1.15H 29 34.94 9.86
3 | 15810.00 | 63.2PK 74.0 108 117 H 307 49.22 13.98
4 | 1581000 | 50.3AV 54.0 3.7 117 H 307 36.32 13.98
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | #10540.00 | 58.8 PK 74.0 15.2 157V 328 48.94 9.86
> | #10540.00 | 45.3 AV 54.0 8.7 157V 328 35.44 9.86
3 15810.00 63.1 PK 74.0 -10.9 1.23V 172 49.12 13.98
4 | 1581000 | 50.2AV 54.0 3.8 1.23V 172 36.22 13.98
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 62 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 10620.00 57.4 PK 74.0 -16.6 1.09H 41 47.37 10.03
> | 1062000 | 45.1AV 54.0 8.9 1.09 H 41 35.07 10.03
3 | 15930.00 | 63.6 PK 74.0 [10.4 118 H 302 49.42 14.18
4 | 1593000 | 50.3AV 54.0 3.7 118 H 302 36.12 14.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 1062000 | 58.4PK 74.0 [15.6 1.56 V 323 48.37 10.03
> | 1062000 | 45.1AV 54.0 8.9 1.56 V 323 35.07 10.03
3 15930.00 63.3 PK 74.0 -10.7 1.24V 155 49.12 14.18
4 | 15930.00 | 50.2AV 54.0 3.8 1.24V 155 36.02 14.18
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

Report No.: RF140808E04-1

122 of 320

Report Format Version 5.3.0




CHANNEL TX Channel 102 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11020.00 58.2 PK 74.0 -15.8 1.13H 29 48.00 10.20
> | 1102000 | 45.5Av 54.0 8.5 113 H 29 35.30 10.20
3 #16530.00 63.5 PK 74.0 -10.5 1.19H 292 47.23 16.27
4 | #16530.00 | 50.3AV 54.0 3.7 119 H 292 34.03 16.27
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 1102000 | 59.0PK 74.0 15.0 1.55V 316 48.80 10.20
2 | 1102000 | 45.5AV 54.0 8.5 1.55V 316 35.30 10.20
3 #16530.00 63.3 PK 74.0 -10.7 1.18V 164 47.03 16.27
4 | #16530.00 | 50.4AV 54.0 36 118V 164 34.13 16.27
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 118 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11180.00 57.5 PK 74.0 -16.5 1.15H 53 47.39 10.11
> | 1118000 | 45.1AV 54.0 8.9 1.15 H 53 34.99 10.11
3 #16770.00 63.4 PK 74.0 -10.6 1.17H 296 46.15 17.25
4 | #1677000 | 50.5AV 54.0 35 117 H 206 33.25 17.25
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11180.00 58.9 PK 74.0 -15.1 1.54V 311 48.79 10.11
2 | 11180.00 | 45.5AV 54.0 8.5 154V 311 35.39 10.11
3 #16770.00 63.4 PK 74.0 -10.6 1.23V 146 46.15 17.25
4 | #16770.00 | 50.5AV 54.0 35 123V 146 33.25 17.25
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 134 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11340.00 57.9 PK 74.0 -16.1 1.12H 49 47.80 10.10
2 11340.00 45.2 AV 54.0 -8.8 1.12H 49 35.10 10.10
3 #17010.00 63.1 PK 74.0 -10.9 1.16 H 287 45.50 17.60
4 | #1701000 | 50.2AV 54.0 3.8 1.16 H 287 32.60 17.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 1134000 | 58.9PK 74.0 151 153V 321 48.80 10.10
> | 1134000 | 45.6 AV 54.0 8.4 153V 321 35.50 10.10
3 #17010.00 63.3 PK 74.0 -10.7 1.19V 157 45.70 17.60
4 | #17010.00 | 50.5AV 54.0 35 119V 157 32.90 17.60
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 142 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11420.00 57.2 PK 74.0 -16.8 1.11 H 33 47.21 9.99
2 11420.00 44.9 AV 54.0 -9.1 1.11 H 33 34.91 9.99
3 #17130.00 63.5 PK 74.0 -10.5 1.18 H 312 45.56 17.94
4 #17130.00 50.2 AV 54.0 -3.8 1.18 H 312 32.26 17.94
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 11420.00 59.1 PK 74.0 -14.9 1.62V 308 49.11 9.99
> | 1142000 | 45.8AV 54.0 8.2 162V 308 35.81 9.99
3 #17130.00 63.8 PK 74.0 -10.2 1.22V 147 45.86 17.94
4 #17130.00 50.6 AV 54.0 -3.4 1.22V 147 32.66 17.94
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 151 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 11510.00 55.8 PK 74.0 -18.2 1.11 H 20 45.75 10.05
> | 1151000 | 43.5Av 54.0 110.5 111 H 20 33.45 10.05
3 #17265.00 50.8 PK 74.0 -23.2 1.04 H 141 32.16 18.64
4 #17265.00 39.7 AV 54.0 -14.3 1.04 H 141 21.06 18.64
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 1151000 | 56.2PK 74.0 [17.8 153V 360 46.15 10.05
> | 1151000 | 43.0AV 54.0 110 153V 360 32.95 10.05
3 #17265.00 51.3 PK 74.0 -22.7 1.24V 306 32.66 18.64
4 #17265.00 39.2 AV 54.0 -14.8 1.24V 306 20.56 18.64
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 159 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. MHz) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
( (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 11590.00 55.3 PK 74.0 -18.7 1.07H 15 45.21 10.09
2 11590.00 42.8 AV 54.0 -11.2 1.07H 15 32.71 10.09
3 #17385.00 51.7 PK 74.0 -22.3 1.01H 132 32.70 19.00
4 #17385.00 40.4 AV 54.0 -13.6 1.01H 132 21.40 19.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
vo| FrEe [FIRE | tmr | owaren | SRR R | vatte | ractor
(MHz) (dBuv/my | @BUVIM) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | 1159000 | 56.0PK 74.0 118.0 153V 360 45.91 10.09
> | 1159000 | 42.7Av 54.0 113 153V 360 32.61 10.09
3 | #17385.00 | 51.6 PK 74.0 22.4 123V 315 32.60 19.00
4 | #17385.00 | 40.0 AV 54.0 "14.0 123V 315 21.00 19.00
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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802.11ac VHT80

CHANNEL TX Channel 42 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
R AR
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 #10420.00 58.2 PK 74.0 -15.8 1.08H 26 48.70 9.50
> | #10420.00 | 45.4 AV 54.0 8.6 1.08 H 26 35.90 9.50
3 | 15630.00 | 63.4PK 74.0 110.6 117 H 304 49.31 14.09
4 | 15630.00 | 50.3AV 54.0 3.7 117 H 304 36.21 14.09
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e R
MHZ) 1 aBuvmy | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | #10420.00 | 59.2 PK 74.0 [14.8 1.56 V 332 49.70 9.50
> | #10420.00 | 45.6 AV 54.0 8.4 1.56 V 332 36.10 9.50
3 15630.00 62.9 PK 74.0 -11.1 1.14V 157 48.81 14.09
4 | 15630.00 | 50.2AV 54.0 3.8 114V 157 36.11 14.09
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier
Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 58 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | #10580.00 | 57.9PK 74.0 16,1 104 H 33 47.89 10.01
2 | #10580.00 | 45.4 AV 54.0 8.6 1.04 H 33 35.39 10.01
3 15870.00 63.4 PK 74.0 -10.6 1.23H 288 49.26 14.14
4 | 15870.00 | 50.3AV 54.0 3.7 123H 288 36.16 14.14
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | #10580.00 | 58.7 PK 74.0 15.3 1.59 V 309 48.69 10.01
2 | #10580.00 | 45.4 AV 54.0 8.6 159V 309 35.39 10.01
3 | 15870.00 | 63.7PK 74.0 110.3 115V 163 49.56 14.14
4 | 15870.00 | 50.5AV 54.0 35 115V 163 36.36 14.14
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 106 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11060.00 58.0 PK 74.0 -16.0 1.10H 31 47.87 10.13
2 | 11060.00 | 45.5AV 54.0 8.5 1.10 H 31 35.37 10.13
3 | #16590.00 | 63.5PK 74.0 105 121 H 285 47.08 16.42
4 | #16590.00 | 50.5AV 54.0 35 1.21H 285 34.08 16.42
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
MHZ) 1 aBuvm) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11060.00 58.9 PK 74.0 -15.1 157V 317 48.77 10.13
2 | 11060.00 | 45.2AV 54.0 8.8 157V 317 35.07 10.13
3 #16590.00 64.0 PK 74.0 -10.0 1.22V 158 47.58 16.42
4 | #16590.00 | 50.8AV 54.0 3.2 122V 158 34.38 16.42
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 122 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11220.00 57.5 PK 74.0 -16.5 1.14H 51 47.35 10.15
2 11220.00 45.0 AV 54.0 -9.0 1.14H 51 34.85 10.15
3 | #16830.00 | 63.3PK 74.0 110.7 123 H 308 45.81 17.49
4 | #16830.00 | 50.0 AV 54.0 4.0 1.23H 308 32.51 17.49
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 11220.00 59.7 PK 74.0 -14.3 1.54V 324 49.55 10.15
> | 1122000 | 46.0AV 54.0 8.0 154V 324 35.85 10.15
3 | #16830.00 | 63.8PK 74.0 110.2 118V 150 46.31 17.49
4 | #16830.00 | 50.3AV 54.0 3.7 118V 150 32.81 17.49
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 138 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
MHZ) 1 aBuvim) | @BUV/M) (dB) (m) (Degree) | (dBuv) (dB/m)
1 11380.00 57.8 PK 74.0 -16.2 1.11 H 43 47.79 10.01
> | 1138000 | 45.0AV 54.0 9.0 111 H 43 34.99 10.01
3 #17070.00 62.8 PK 74.0 -11.2 1.19H 282 45.12 17.68
4 #17070.00 49.8 AV 54.0 -4.2 1.19H 282 32.12 17.68
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R EE AR
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 1138000 | 59.0PK 74.0 15.0 1.56 V 326 48.99 10.01
> | 1138000 | 45.7AV 54.0 8.3 1.56 V 326 35.69 10.01
3 #17070.00 63.3 PK 74.0 -10.7 1.18V 174 45.62 17.68
4 #17070.00 50.5 AV 54.0 -3.5 1.18V 174 32.82 17.68
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 155 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
e R
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 1155000 | 55.1PK 74.0 [18.9 1.07 H 35 45.03 10.07
2 11550.00 42.8 AV 54.0 -11.2 1.07H 35 32.73 10.07
3 #17325.00 51.5 PK 74.0 -22.5 1.02H 141 32.68 18.82
4 #17325.00 40.3 AV 54.0 -13.7 1.02H 141 21.48 18.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
R E AR
(MHz) @Buv/m) | (@BuV/m) (d8) (m) (Degree) | (dBuv) (dB/m)
1 | 1155000 | 55.7PK 74.0 [18.3 149V 360 45.63 10.07
> | 1155000 | 42.7 AV 54.0 113 149V 360 32.63 10.07
3 #17325.00 51.2 PK 74.0 -22.8 1.26 V 326 32.38 18.82
4 #17325.00 39.3 AV 54.0 -14.7 1.26 V 326 20.48 18.82
REMARKS:

1. Emission Level(dBuVv/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier

Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
5. " #": The radiated frequency is out of the restricted band.
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4.4.9 TEST RESULTS (CONDUCTED MEASUREMENT)

Radiated versus Conducted Measurement

Xl Conducted measurement [|Radiated measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or
structure of the equipment with the antenna connector(s) terminated by a specified
load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load
(conducted spurious emissions).

Conducted Measurement Factor

a. The composite gain will be used when signal support the correlated signal.
(Composite gain = 3.08dBi + 10log(2) = 6.09dBi
Composite gain = 4.76dBi + 10log(2) = 7.77dBi)
b. For the out of band spurious the gain for the specific band may have been used rather
than the highest gain across all bands.
c. For the band edge the gain for the specific band may have been used.
d. Inrestricted bands below 1000 MHz, add upper bound on ground plane reflection:

For f = 30 — 1000 MHz, add 4.7 dB.

Note: The conducted emission test was considered some factor to compute test
result.
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BELOW 1GHz WORST-CASE DATA

802.11a — Channel 157
Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) | Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) _ _ Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 86.5025 31.71 40 -8.29 -73.32 | -75.66 7.77 -63.55

2 136.9425 32.04 43.5 -11.46 -74.48 | -73.56 7.77 -63.22

3 286.3225 32.69 46 -13.31 -71.88 | -75.59 7.77 -62.57

4 468.925 32.52 46 -13.48 -72.09 | -75.66 7.77 -62.74

5 702.695 32.75 46 -13.25 -71.78 | -75.62 7.77 -62.51

6 940.83 33.5 46 -12.5 -73.42 | -71.81 7.77 -61.76
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0) Chain (1)
REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 100 kHz [T1] MP YIEW Marker 1 [T1]
VEW 300 kHr 7265 dBm VEW 300 kHr 7417 dBm
62 Ref6.2 dBm Aft 0dB SWT 165 ms 44.06 MHz 62 Ref6.2 dBm Aft 0dB SWT 165 ms 6565 MHz
Offset 5.2 dB Marker 2 [T1] Offset 5.2 dB Marker 2 [T1]
-73.31 dBm -73.12dBm
9936 MHz 110.03 MHz
Marker 3 [T1] Marker 3 [T1]
-71.78 dBm - -71.81 dBm
70270 MHZ 940,83 MHZ
Marker 4 [T1] Marker 4 [T1]
-73.48 dBm - -72.58 dBm
97381 MHz 989.09 MHz.
1 N 4 L2 )
938 T T T T T < 5 > 938 T T T T T < 5 >
Start 30 MHz a7 hHz! Stop 1 GHz. | A D T | Start 30 MHZ a7 WHz! Stop 1 GHz. | A D T |
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ABOVE 1GHz DATA
802.11a - Channel 36

Conducted spurious emission table

No.| Frequency | SC|  Limit | wargin | PG T ISEEGE Ceve
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3459.375 PK 54.99 74 -19.01 -49.09 -49.67 6.09 -40.27
2 3453.125 AV 43.83 54 -10.17 -70.42 -57.75 6.09 -51.43
3 6906.25 PK 57.4 74 -16.6 -45.7 -48.75 6.09 -37.86
4 6906.25 AV 49.44 54 -4.56 -52.77 -59.37 6.09 -45.82
5 10356.25 PK 55.38 74 -18.62 -49.01 -48.96 6.09 -39.88
6 10362.5 AV 39.48 54 -14.52 -65.52 -64.33 6.09 -55.78
7 15535.5 PK 54.66 74 -19.34 -50.57 -48.98 6.09 -40.6
8 | 15532.625 AV 43.54 54 -10.46 -60.77 -60.88 6.09 -51.72
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 KHZ _54.34 0Bm VEW 3 MHZ 412dBm
152 FEf16.208m At 0dB SWT 165 ms 6274 Mz 15 Fer215Em At 2008 SWT 250 ms 517500 GHz.
Offset 16.2 dB Matker 2 [T1] Offset 115 d0 Marker 2 [T1]
-G4.13 dBm -48.33 dBm
119.97 MHz 323125 GHz
Marker 3 [T1] T Marker 3 [T1]
-64.12 dBm -4570 dBm
51621 MHz £ 90625 GHz
Marker 4 [T1]
N -64.08 dBm
97575 MHz B
a— - g
. 5 . SR
Mm Lo i r
B8 T T T T 785 T T T T
Start 30 MHZ 97 WHz? Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4416 dBm VEW 3 MHZ -42.93dBm
o1 5 FEf 21 5dBm At 1008 SWT 230ms 21 5087 GHz 15 Fer215Em At 048 SWT 300ms 3971875 GHz
Offset 1.5 0 Offset 1.5 0
4 1 4 !
7 e P WIS TR TR AV A"
785 T T T 785 T T T T T
Start 135 GHz 145 GHz Stop 25 GHz. Start 25 SHZ 15GHz! Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -4.48 ¢Bm VEW 1 kHz .56.64 dBm
115 RET115 B att 1008 SWT 1455 518195 GHz 115 RET115 B att 1008 SWT135s 21 63050 GHz
Offset 1.5 0 Marker 2 [T1] Offset 1.5 0
-62.76 dBm
1 482813 GHz
Marker 3 [T1]
-5277 dBm
p 690625 GHz p
3
7 7 T
2 A
B85 T T T B85 T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
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Chain (1)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz 1001 ¢Bm VEW 3 MHz .43.88 dBm
o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 518438 GHz o1 5 FEf 21 5dBm At 1048 SWT 230ms 21 67363 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -47.14 dBm
320625 GHz
Marker 3 [T1]
-46.99 dBm
910938 GHz
4 4 1
2 3
50 [P P — e et e -&M‘ gt
N N W \r"w . e b ik
785 T T T T 785 T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz -43.01 dBm VEW 1 kHz 062 dBm
o1 5 RE1ZL5 B At 0B SWT 300 ms 797506z | 4y 5 Ref11SdEm Att 108 SNT1455 518125 GHz
Offset 11560 Offset 11560 Marker 2 [T1]
1 -62.09 dBm
508437 GHz
Marker 3 [T1]
-57 46 dBm
~ £ 90625 GHz
4 1
. },’ . .
' A TA ' -
785 T T T T T B85 T T T T
Start 25 SHZ 15GHz! Stop 40 GHz. Start 1 GHz 125 GHz Stop 135 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .56.69 dBm VEW 1 kHz .55.78 dBm
115 RET115 B att 1008 SWT135s 21 61325 GHz 115 RET115 B 4t 0B SWT1Ts 3970375 OHz
Offset 11560 Offset 11560
. . . X
B85 T T T T B85 T T T T T
Start 135 GHz 145 GHz Stop 25 GHz. Start 25 SHZ 15GHz! Stop 40 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.51 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3969625 GHz
Offset 11560
885 T T
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Bandedge table

Frequency

Mg (MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Correction

Chain0O | Chainl

Factor
(dB)

EIRP
Level
(dBm)

1 5145.95 PK

69.31

74

-4.69

-40.45 | -32.72

6.09

-25.95

2 5150 AV

50.09

54

-3.91

-53.49 | -55.21

6.09

-45.17

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0)

REW 1 MHz ITIMPYEN ey REW 1 MHz ITIMPYEN ey
VEW 3 MHZ 756 dBm VEW 100 Hz -239dBm
o1 5 Fet 2.5 B At 2008 ST 20ms simmsarz | g RETZISEN At 2008 SAT238 518235 GHz
Cifeel 11500 Marker 2 [T1] [T ] Marker 2 [T1]
-40.25 dBm -53.43 dBm
! 515000 GHz 515000 GHz
Marker 3 [T1] Marker 3 [T1]
m 3416 dBm | -53.49 dBm
J ‘ 514110 GHz 515000 GHz
I | / \‘\
L M / \
788 T T T 788 T T T T T
Certer 545 GHz 20MHz! Span2000H: NN Certer 545 GHz 20 Wz Span200NH: SN
REW 1 MHz ITIMPYEN ey REW 1 MHz ITIMPYEN ey
VEW 3 MHZ 955 dBm VBW 10 HZ 0.92dBm
o1 5 Fet 2.5 B At 2008 ST 20ms sinarz | o g RETZISEN At 2008 ST 235 517900 GHz
Cifeel 11500 Marker 2 [T1] Cifeel 11500 Marker 2 [T1]
1 4228 dBm -53.50 dBm
515000 GHz 515000 GHz
Marker 3 [T1] T Marker 3 [T1]
-3272dBm -53.50 dBm
J \ 519585 GHz (& \ 515000 GHz
| =
e VAR
788 T T T 788 T T T T T
Certer 545 GHz 20MHz! Span2000H: NN Certer 545 GHz 20 Wz Span200NH: SN
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802.11a - Channel 40

Conducted spurious emission table

No.| Frequency |FUCET) wimit | wargin | 4 PO PO v
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 | 3459.375 PK 55.08 74 -18.92 | -49.49 | -49.08 6.09 -40.18
2 | 3465.625 AV 45.05 54 -8.95 -70.07 | -56.49 6.09 -50.21
3 | 6934.375 PK 56.45 74 -17.55 | -46.67 | -49.64 6.09 -38.81
4 | 6934.375 AV 48.38 54 -5.62 -53.79 -60.6 6.09 -46.88
5 | 10409.375 PK 55.51 74 -18.49 -49.14 -48.58 6.09 -39.75
6 | 10403.125 AV 40.75 54 -13.25 -64.87 -62.63 6.09 -54.51
7 | 15601.625 PK 55.25 74 -18.75 -49.06 -49.17 6.09 -40.01
8 | 15598.75 AV 43.46 54 -10.54 | -60.23 -61.7 6.09 -51.8
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ _54.76 dBm VEW 3 MHz 641 Bm
152 FET16.20Bm Att 048 SWT 165 ms 6516 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 520000 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-63.80 dBm -46.95 dBm
166.77 MHz 1 312500 GHz
Marker 3 [T1] Marker 3 [T1]
-63.92 dBm -46.67 dBm
B36.01 MHz 693438 GHz
Marker 4 [T1]
K -65.42 dBm
987 63 MHz B
- 2
— ; P . il N b
. 3 5 , o R ot W iHeig .
B8 T T T T T 785 T T T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 3454 dBm VEW 3 MHZ -43.91 dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 G4487 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3970375 GHz
Offset 11560 Offset 11560
4 1 4 1
P T T ks Jﬂmmnh ki A ) " m PR A
N G g Nl A o MMWMWW WA W
785 T T T T 785 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 270 ¢Bm VEW 1 kHz .56.59 dBm
115 FEf115dBm At 1008 SAT145s 520000 GHz 115 et 115 B At 1048 SWT135s 21 55638 GHz
Offset 11560 Marker 2 [T1] Offset 11560
-63.33 dBm
1 4 84687 GHz
Marker 3 [T1]
-53.79 dBm
p 693438 GHz p
3
7 7 T
3 A
- i L - N SN W““
B85 T T T T B85 T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -55.46 dBm
s Ref11.5dBm At 0aB SWT1T s 3970375 GHz
Offset 11560
885 T T
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Chain (1)

T T
Start 25 SH 15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz .54.92 dBm VEW 3 MHz 872 dBm
152 Ref162d8m At 0B SWT 165 ms 57.40 MHz o1 5 Ref215dBm At 2008 SWT 250 ms 520313 GHz
Offset 16.2 B Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-55.12 dBm 1 -46.63 dBm
179.62 MHz 314688 GHz
Marker 3 [T1] Marker 3 [T1]
-63.96 dBm -46.55 dBm
£30.52 MHz 975313 GHz
Marker 4 [T1]
- -£5.33 dBm
983.51 MHz -
50 i o o e L ) ek
y 1 3 [ Wt P e
838 T T T T T -85 T T T
Start 30 MHZ 37 hHzf Stop 1 GHz Start 1 GHE 1.25 GHzd Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4451 dBm VEW 3 MHZ 4260 dBm
15 Ref215dBm Att 1008 SWT 230 ms 21 65638 GHz o1 5 Ref215dBm At 0B SWT 300 ms 3974500 GHz
Offset 11.5d8 Offset 11.5d8
1
4 1 4
T ) WW‘WNMUW WJ
-85 T T T T T -85 T T T T
Start 135 GHz 145 GHzd Stop 25 GHz Start 25 GHz 15 GHz/ Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ -1.43¢Bm WVEW T kHZ .56.59 dBm
11 5 RET115dBm Att 1008 SWT145s 520000 GHz 11 5 RET115dBm Att 1008 SWT135s 21 £4200 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
1 -56.49 dBm
346563 GHz
Marker 3 [T1]
-60.60 dBm
. 693438 GHz .
- - T
3
AV aAvd
. Y .
S
885 T T T T T 885 T T T T
Start 1 GHE 1.25 GHzd Stop 13.5 GHz Start 135 GHz 145 GHzd Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .55.36 dBm
s Ref 11.5 dBm At 0aB SWT17 s 3970000 GHz
Offset 11.5d8
-885 T T
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802.11a - Channel 48

Conducted spurious emission table

No.| Frequency |FUCEP) wimit | wargin | 4 PO PR v
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3493.75 PK 55.42 74 -18.58 -50.34 -47.88 6.09 -39.84
2 3493.75 AV 47.08 54 -6.92 -70 -54.39 6.09 -48.18
3 6987.5 PK 56.62 74 -17.38 | -46.46 | -49.55 6.09 -38.64
4 6987.5 AV 47.17 54 -6.83 -54.78 | -63.08 6.09 -48.09
5 | 10484.375 PK 56.01 74 -17.99 -48.81 -47.94 6.09 -39.25
6 | 10478.125 AV 41.92 54 -12.08 -63.05 -61.9 6.09 -53.34
7 15713.75 PK 54.23 74 -19.77 -49.62 -50.72 6.09 -41.03
8 | 15722.375 AV 43.14 54 -10.86 -60.74 -61.77 6.09 -52.12
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF140808E04-1 144 of 320 Report Format Version 5.3.0




Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5357 dBm VEW 3 MHE .94 dBm
152 Fef16208m At 048 SWT 165 ms 3145 Mz 15 Fer215Em At 2008 SWT 250 ms 523750 GHz.
Offsel 16208 Warker 2[T1] ECREE Warker 2[T1]
53,57 dEm 4553 dBm
17526 MHz 1 315000 GHz
Marker 3 [T1] Marker 3 [T1]
-64.25 dBm -46.46 dBm
331.43MHz 698750 GHz
Marker 4 [T1]
K -65.41 dBm
990.06 MHz B
I - Bt " Lot L " Lk
2 O LR W W N
B8 T T T T T 785 T T T T
Start 30 Mz 97 izt Stop 1 GHz Start 1 GHz 135 Gtz Stop 135 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4452 dBm VEW 3 MHZ 4385 dBm
15 Fer215Em At 1048 SWT 230ms 21 50462 GHz 15 Fer215Em At 048 SWT 300ms 3970375 GHz
ECREE ECREE
" 1 " 1
; PRI R W) el wumm‘u“uuwm ; L m PR
e e WWMW A
- =60~
785 T T T T 785 T T T T T
Start 135 Gz 145 GHz Stop 25 GHz Start 25 GHz 1564z Stop 40 Gtz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .233¢Bm VEW 1 kHz .56.66 dBm
11 5 ReE111.5 dBm att 1048 SAT1458 somsnoHe | g4 Ret11SaEm att 1048 SAT135s 21 1900 otz
ECREE Warker 2[T1] ECREE
5254 dBm
1 488750 GHz
Marker 3 [T1]
-54.78 dBm
p 688750 GHz p
7 7 T
2 A
B85 T T T T B85 T T T T
Start 1 GHz 125 GHz Stop 13.5 GHz Start 135 Gz 145 GHz Stop 25 Gtz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.72 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3973750 GHz
ECREE
885
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Chain (1)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 KHZ 5329 4Bm VEW 3 MHZ 875 dBm
152 FEf16.208m At 0dB ST 165 ms 2001 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 523750 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-65.01 dBm 1 -46.93 dBm
21066 MHz 320000 GHz
Marker 3 [T1] Marker 3 [T1]
-63.82 dBm -47.42 dBm
424.08 MHzZ 973750 GHz
Marker 4 [T1]
N -65.23 dBm
974.05 MHz B
- 2 3
1 e WWMWMWMW
y 1 3 4
B8 T T T T T 785 T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4455 dBm VEW 3 MHZ -4313dBm
o1 5 FEf 21 5dBm At 1008 SWT 230 ms 2173112 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3376750 GHz
Offset 11560 Offset 11560
1
y . ,,
; b b e G e e AR PO . o ) N | ™ .
o i i e e g W b e WWWWWWW
785 T T T T T 785 T T T T
Start 135 GHz 115 GHz Stop 25 GHz Start 25 SHZ 15GHz! Stop 40 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 130 ¢Bm VEW 1 kHz .56.66 dBm
115 et 115 B At 1048 SAT145s 523750 GHz. 115 RET115 B att 1008 SWT135s 21 65638 GHz.
Offset 11560 Marker 2 [T1] Offset 11560
1 -54.39 dBm
349375 GHz
Marker 3 [T1]
-61.90 dBm
p 1047613 GHz p
7 7 T
K3
; ; A P
B85 T T T T T B85 T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 145 GHz Stop 25 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.50 dBm
s Ref11.5dBm At 0aB SWT1T s 3970375 GHz
Offset 11560
885 T T
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802.11a - Channel 52

Conducted spurious emission table

o, Fr?ﬁﬂllj_g;cy ETEVsEi;)n (d:_;’iun\]/i/tm) M(%rg)in Raw-VaIue (dE->m) CoFr;ﬁ(t:(t)iron |_Ee|>§;
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3506.25 PK 56.69 74 -17.31 -48.15 -47.24 6.09 -38.57
2 3506.25 AV 47.74 54 -6.26 -69.33 -53.73 6.09 -47.52
3 7012.5 PK 55.93 74 -18.07 | -47.03 | -50.52 6.09 -39.33
4 7012.5 AV 46.18 54 -7.82 -55.78 -64.01 6.09 -49.08
5 10525 PK 56.65 74 -17.35 -47.7 -47.72 6.09 -38.61
6 | 10521.875 AV 43 54 -11 -63.21 -60.06 6.09 -52.26
7 15771.25 PK 54.85 74 -19.15 -49.02 -50.07 6.09 -40.41
8 | 15779.875 AV 43.8 54 -10.2 -60.05 -61.13 6.09 -51.46
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T T
Start 25 SH 15GHz!

T
Stop 40 GHz

REV 100 kHz ITIMPYEN ey REW 1 MHz ITIMPYEN ey
VEW 300 kHz 6536 dBim VEW 3 MHE 72808m
150 RE11B20BM At 098 ST 165 ms waamz | o g RetZISEN At 2008 ST 250 ms 5 26250 Gz
Offeet 16.2 68 Marker 2 [T1] Cifeel 11500 Marker 2 [T1]
6512 dBm 4558 dBm
89,66 MHz 1 313125 GHz
Marker 3 [T1] Marker 3 [T1]
-63.92 dBm -46.53 dBm
788.21 MHz 725938 GHz
Marker 4 [T1]
b -64.50 dBm
98618 MHz g
a0 :Ih.n 0 J J b o ki
_s0-h i 4 iy " ol R
BB e i e o e B ol b s i
e T T T T T 788 T T T T T
Start 30 MHz a7 Wizt Stop 1 GHz Stert 1 GHz 125 GHz/ Stop 135 GHz
REW 1 MHz ITIMPYEN ey REW 1 MHz ITIMPYEN ey
VEW 3 MHE 4438 dBm VEW 3 MHZ -44.00 dBm
o1 5 RE1ZL5 B £t 1008 ST 230 ms prpecri I T EET At 0B ST 300 ms 3956500 Gz
Cifeel 11500 Cifeel 11500
4 1 4
788 T T T T 788 T T T T T
Stert 135 GHz 145 GHzi Stop 25 Gz Stert 25 GHE 156Hz Stop 40 Gz
REW 1 MHZ ITIMPYEN ey REW 1 MHZ ITIMPYEN ey
VEW kHz 204 dBm VEW kHz 5665 dBm
115 RET115 B £t 1008 SAT1485 sommsarz | 4y g RETI1SEEM at 1008 SAT1385 21 Bansn Gz
Cifeel 11500 Marker 2 [T1] Cifeel 11500
6268 dBm
! 490625 GHz
Marker 3 [T1]
5578 dBm
. 701280 GHz .
b b T
2 A
oes T T T T oes T T T T T
Start 1 GHz 125 Ghzi Stop 135 GHz Start 135 GHz 145 GHz/ Stop 25 Gz
REW 1 MHZ ITIMPYEN ey
VEW kHz 56563 dBm
115 RET115 B At 0B SWTITs 3370750 GHz
Cifeel 11500
885 ; ;
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Chain (1)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHr 5505 dBm VEW 3 MHE 8.89 dBm
12 REf1B2dBm At 0B SWT 165 ms 43.58 MHz o1 5 Ref215dBm At 2008 SWT 250 ms 525938 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.50 dBm 1 -46.32 dBm
133.06 MHz 317188 GHz
Marker 3 [T1] Marker 3 [T1]
-63.80 dBm -47.25 dBm
430.37 MHz 734375 GHZ
Marker 4 [T1]
K -64.47 dBm
979.39 MHz B
r 4 .
! -5 Wﬁwfu‘,mmwmwm
¥ 1 4
B8 T T T T 785 T T T T
Start 30 MHZ 37 hHzf Stop 1 GHz Start 1 GHz 125 GHzi Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4445 dBm VEW 3 MHZ -4370dBm
o1 5 Ref215dBm Att 1008 SWT 230 ms 21 57075 GHz o1 5 Ref215dBm At 0B SWT 300 ms 3979000 GHz
Offset 11560 Offset 11560
4 1 4 1
,SD-WWW\FMWMMWWMW“M ; WWWMWW. .
785 T T T T 785 T T T T
Start 135 GHz 145 GHzd Stop 25 GHz Start 25 GHz 156Hz! Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz <116 ¢Bm VEW 1 kHz .56.30 dBm
11 5 RET115dBm Att 1008 SWT145s 525938 GHz 115 FEf115dBm At 1008 SAT135s 21 53912 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -53.73 dBm
350625 GHz
Marker 3 [T1]
-60.06 dBm
p 1052187 GHz p
2
; A
LI l...
B85 T T T T B85 T T T T T
Start 1 GHE 1.25 GHzd Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -55.48 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3972625 GHz
Offset 11560
885 T T
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802.11a - Channel 60

Conducted spurious emission table

Frequency Emission Limit Margin Raw Value (dBm) | Correction| EIRP
No. (MH2) Level (dBuV/m) (dB) - - Factor | Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 | 3528.125 PK 55.61 74 -18.39 | -48.42 | -49.1 6.09 -39.65
2 3531.25 AV 40.68 54 -13.32 -69.67 | -61.25 6.09 -54.58
3 7075 PK 56.05 74 -17.95 -48.36 -48.27 6.09 -39.21
4 | 7065.625 AV 46.43 54 -7.57 -56.62 | -59.82 6.09 -48.83
5 | 10603.125 PK 56.56 74 -17.44 -48.56 -47.16 6.09 -38.7
6 10600 AV 42.58 54 -11.42 -62.42 -61.23 6.09 -52.68
7 15909.25 PK 54.95 74 -19.05 -49.35 -49.47 6.09 -40.31
8 15892 AV 43.83 54 -10.17 -60.28 | -60.79 6.09 -51.43
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Report No.: RF140808E04-1 150 of 320 Report Format Version 5.3.0




Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5503 dBm VEW 3 MHE 754 dBm
152 Fef16208m At 048 SWT 165 ms 54,56 MHz 15 Fer215Em At 2008 SWT 250 ms 529688 GHz.
Offsel 16208 Warker 2[T1] ECREE Warker 2[T1]
53,00 dEm 4573 dEm
11415 MHz 1 308438 GHz
Marker 3 [T1] Marker 3 [T1]
-63.40 dBm -46.50 dBm
299,66 MHzZ 737500 GHz
Marker 4 [T1]
N -64.23 dBm
986.90 MHz B
ad P " ki L g bl
, L2 3 4 s W o e Wi
B8 T T T T T 785 T T T T T
Start 30 Mz 97 izt Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4350 dBm VEW 3 MHZ 4385 dBm
15 Fer215Em At 1048 SWT 230ms 21 68512 GHz 15 Fer215Em At 048 SWT 300ms 3970375 GHz
ECREE ECREE
4 L 4 1
y " Akl e b y " A Y J i
e " T WWMW W
- =60~
785 T T T T 785 T T T T T
Start 135 Gz 145 GHz Stop 25 GHz Start 25 GHz 156z Stop 40 Gtz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 152 dBm VEW 1 kHz .56.65 dBm
11 5 ReE111.5 dBm att 1048 SAT1458 samacHe | g Ret11SaEM att 1048 SAT135s 21 55638 Gz
ECREE Warker 2[T1] ECREE
L 5229 dEm
4 94688 GHz
Marker 3 [T1]
-56.62 dBm
p 708562 GHz p
7 7 T
2 P
- l | - N TN W'W
B85 T T T T B85 T T T T T
Start 1 GHz 125 GHz Stop 13.5 GHz Start 135 Gz 145 GHz Stop 25 Gtz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -55.43 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3971875 GHz
ECREE
885 T T
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Chain (1)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5479 0Bm VEW 3 MHE 782 dBm
152 Fef16208m At 048 SWT 165 ms 43.58 MHz 15 Fer215Em At 2008 SWT 250 ms 530912 GHz.
Offset 16.2¢B Matker 2 [T1] Offset 115 d0 Marker 2 [T1]
-64.25 dBm -46.28 dBm
130.64 MHz 1 314375 GHz
Marker 3 [T1] Marker 3 [T1]
-63.87 dBm -46.11 dBm
35519 MHzZ 7 34063 GHz
Marker 4 [T1]
N -65.08 dBm
997.09 MHz. B
- e WWWWMWMM
r 1 3
,m MMW
B8 T T T T 785 T T T
Start 30 MHz a7 hHz? Stop 1 GHz. Start 1 GHz 125 GHzt Stop 135 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz .44 60 dBm VEW 3 MHz 4439 dBm
15 Fer215Em At 1008 SWT 230ms 2rrsorr | g 5 Ref215dEm At 08 SWT 300ms 3877125 GHz
Offset 11560 Offset 11560
4 1 4 1
- TR T mu‘mm‘t'm b ) . A R
A anaii WWW’WWW
785 T T T 785 T T T T
Start 135 GHz 145 GHzt Stop 25 GHz Start 25 5Hz 156Hz Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 154 ¢Bm VEW 1 kHz .56.66 dBm
11 5 Fet 1.5 dBm At 1008 SWT 1455 saomnarz |y g REt11SdE At 1008 SWT1355 21 52762 GHE
Offset 11560 Marker 2 [T1] Offset 11560
1 -61.25 dBm
353125 GHz
Marker 3 [T1]
-59.82 dBm
p 708562 GHz p
- - T
2 3
B85 T T T B85 T T T T
Start 1 GHz 125 GHzt Stop 135 GHz Start 135 GHz 145 GHzt Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -55.46 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3970750 GHz
Offset 11560
885 T T
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802.11a - Channel 64

Conducted spurious emission table

o, Fr?ﬁﬂllj_g;cy ETEVsEi;)n (d:_;’iun\]/i/tm) M(%rg)in Raw-VaIue (dE->m) CoFr;ﬁ(t:(t)iron |_Ee|>§;
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 | 3546.875 PK 56.57 74 -17.43 | -49.35 | -46.65 6.09 -38.69
2 3546.875 AV 42.48 54 -11.52 -69.4 -59.27 6.09 -52.78
3 7093.75 PK 56.1 74 -17.9 -47.36 -49.41 6.09 -39.16
4 7093.75 AV 43.75 54 -10.25 -60.22 -61.04 6.09 -51.51
5 | 10640.625 PK 56.77 74 -17.23 -50.14 -45.99 6.09 -38.49
6 | 10640.625 AV 42.06 54 -11.94 -65.12 -60.61 6.09 -53.2
7 | 15958.125 PK 53.65 74 -20.35 -51.11 -50.34 6.09 -41.61
8 15961 AV 42.92 54 -11.08 -61.26 -61.62 6.09 -52.34
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5454 dBm VEW 3 MHZ 631 dBm
152 FEf16.208m At 0dB ST 165 ms 78.02 MHz 15 Fer215Em At 2008 SWT 250 ms 532188 GHz.
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.32 dBm -45.56 dBm
18223 MHz 1 316875 GHz
Marker 3 [T1] Marker 3 [T1]
-64.50 dBm -46.76 dBm
TB0.78 MHz 741250 GHz
Marker 4 [T1]
- -£5.97 dBm
991.75 MHz -
P m Al i
— - et —— b
838 T T T T T -85 T T T T T
Start 30 MHZ 7 MHz! Stop 1 GHZ Start 1 GHz 125 GHz! Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHE .44.41 dBm WVEW 3 MHE 4361 dBm
o1 5 FEf 21 5dBm At 1008 SWT 230 ms 2485912 GHz 15 Fer215Em At 048 SWT 300ms 39.80500 GHz
Offset 11560 Offset 11560
4 1 4 1
[ BTV T VT TR TPV R W ., Y ST . . o u M
A A s g AP TR MRS WY
-85 T T T T -85 T T T T T
Start 135 GHz 115 GHz! Stop 25 GHz. Start 25 GHZ 1.5 GHz/ Stop 40 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 301 dBm VEW 1 kHZ -56.75 dBm
115 RET115 B att 1008 SWT 1455 532188 GHz 115 RET115 B att 1008 SWT135s 21 62475 OHz
Offset 11560 Marker 2 [T1] Offset 11560
-61.96 dBm
1 496875 GHz
Marker 3 [T1]
-60.22 dBm
~ 709375 GHz E
r - T
: ’ Wy
885 T T T T 885 T T T T T
Start 1 GHz 125 GHz! Stop 13.5 GHz Start13.5 GHz 115 GHz! Stop 25 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 5561 dBm
s Ref11.5dBm At 0aB SWT1T s 3971125 GHz
Offset 11560
-885 T T
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Chain (1)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ _54.85 dBm VEW 3 MHz 763 0Bm
152 FET16.20Bm At 0dB ST 165 ms 66.37 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 531875 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.41 dBm -46.65 dBm
138.64 MHz 1 354688 GHz
Marker 3 [T1] Marker 3 [T1]
-64.14 dBm -45.99 dBm
33434 MHz 10 64083 GHz
Marker 4 [T1]
N -65.08 dBm
991 75 MHz B
— . Mo b "
. 1 3 " e o " M i
B8 T T T T T 785 T T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4447 dBm VEW 3 MHZ 4361 dBm
o1 5 RET2150Bm At 1008 SWT 230 ms 24 52625 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3975625 GHz
Offset 11560 Offset 11560
4 1 4 1
) L o b e i s e PTRTY L W M’O ) N T PR
i i W AW
- -60
785 T T T T T 785 T T T T
Start 135 GHz 115 GHz Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 217 dBm VEW 1 kHz .56.60 dBm
115 et 115 B At 1048 SAT145s 532188 GHz. 115 et 115 B At 1048 SWT135s 21 51325 GHz
Offset 11560 Marker 2 [T1] Offset 11560
-58.27 dBm
1 3 54688 GHz
Marker 3 [T1]
-6061 dBm
p 1064083 GHz p
7 7 T
3
B85 T T T T T B85 T T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.51 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3973375 GHz
Offset 11560
885
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Bandedge table

Emission . ] Raw Value (dBm) | Correction| EIRP
Limit Margin
Level Factor Level

@Buv/m)| @BUVM) 1 @B) | ~paino | chaini | @) | (dBm)

Frequency
(MHz)

No.

1 5350.3 PK 70.95 74 -3.05 -30.52 -46.1 6.09 -24.31

2 5350 AV 49.62 54 -4.38 -53.53 | -56.41 6.09 -45.64

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0)

RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]

WVEW 3 MHz 838 dBm WVEWY 100 Hz 188 dBm

o1 5 RE1ZL5 B £t 2008 ST 20ms saamsorz | o5 Ref2SdEm £t 2008 SWT 235 531315 Gz
Cifeel 11500 Marker 2[T1] [T ] Marker 2 [T1]

. -42.35 dBm -53.53 dBm

535000 B3Hz 535000 B3Hz

Marker 3[T1] Marker 3[T1]
-30.52 dBm 1 5353 0Bm
535030 GHz

535000 GHz

o E—T— i I — i

T T
Certer 5.35 GHz 20zt Span 200 MHz SN Certer 5.35 GHz 20MHzr Span 200 Hz SRR

Chain (1)

REW1 MHz TUMPYEN ey REW1 MHz TUMPYEN ey
VB 3 MHE 826 d8m VB 100 He 32008
o1 5 Rt 215 dBm att 208 SWT 20 ms sa2m0oHe | o5 RETZISEEM att 208 SAT238 5 31905 Gz
ECREE Warker 2[T1] ECREE Warker 2[T1]
~43.40 dEm -55.41 dEm
! 535000 GHz 535000 GHz
Marker 3{T1] Marker 3{T1]
M 3374 dBm 5610 dBm
535105 GHz 538500 GHz

§ ﬁ I

“*&‘_

=

i E— — /A T — F @

T T T
Certer 5.35 GHz 20zt Span 200 MHz SN Certer 5.35 GHz 20MHzr Span 200 Hz SRR
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802.11a - Channel 100

Conducted spurious emission table

No.| Frequency |FUCET) wimit | wargin | 4 PO PO v
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3665.625 PK 58.98 74 -15.02 -49.13 -45.66 7.77 -36.28
2 3665.625 AV 52 54 -2 -65.47 -51.19 7.77 -43.26
3 7334.375 PK 58.72 74 -15.28 -46.19 -48.86 7.77 -36.54
4 7334.375 AV 50.47 54 -3.53 -52.77 -65.79 7.77 -44.79
5 | 11003.125 PK 57.51 74 -16.49 -49.09 -48.03 7.77 -37.75
6 | 11003.125 AV 42.84 54 -11.16 -63.54 -62.88 7.77 -52.42
7 | 16504.375 PK 56.41 74 -17.59 -49.25 -50.04 7.77 -38.85
8 16490 AV 45.81 54 -8.19 -59.88 -60.61 7.77 -49.45
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ _65.36 dBm VEW 3 MHz 5.90 8Bm
152 FET16.20Bm Att 048 ST 165 ms 3412 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 550312 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.05 dBm -46.09 dBm
166.53 MHz 1 314375 GHz
Marker 3 [T1] Marker 3 [T1]
-63.80 dBm -45.46 dBm
B79.48 MHZ 10 69688 GHz
Marker 4 [T1]
N -65.20 dBm
98569 MHz B
- e M#WWWQ*“WMMW
0k 2 3 4
,7n w
B8 T T T T T 785 T T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz .43.95 dBm VEW 3 MHz .42.90 dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 24 58375 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3371875 GHz
Offset 11560 Offset 11560
4 1 4 !
50 , e el N M .I.j*
W iy WY
- -60
785 T T T T T 785 T T T T
Start 135 GHz 115 GHz Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 212 ¢Bm VEW 1 kHz .56.65 dBm
115 et 115 B At 1048 SAT145s 550912 GHz. 115 et 115 B At 1048 SWT135s 21 55638 GHz
Offset 11560 Marker 2 [T1] Offset 11560
-65.47 dBm
1 386582 GHz
Marker 3 [T1]
-5277 dBm
p 733437 GHz p
3
7 7 T
- U ] - N TN W‘W
B85 T T T T T B85 T T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .54.69 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3972250 GHz
Offset 11560
. .
885 T T
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Chain (1)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ 8547 dBm VEW 3 MHz 755 0Bm
152 FET16.20Bm Att 048 SWT 165 ms 62,48 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 550000 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.96 dBm -45.66 dBm
188.11 MHz 1 366562 GHz
Marker 3 [T1] Marker 3 [T1]
-6362 dBm -46.54 dBm
294.08 MHz 734375 GHZ
Marker 4 [T1]
N -63.94 dBm
968.23 MHz B
| 0
; . 3 4
B8 T T T T T 785 T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4454 dBm VEW 3 MHZ 4311 dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 56150 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3956875 GHz
Offset 11560 Offset 11560
1
y . ,‘
S ORI WPV T TR R “.AM..A PP ) " - .iﬂ
Sl g S N S il WWW“NWVWW
- -60
785 T T T T T 785 T T T T
Start 135 GHz 115 GHz Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -1 77 dBm VEW 1 kHz .56.69 dBm
115 et 115 B At 1048 SAT145s 550912 GHz. 115 et 115 B At 1048 SWT135s 21 66787 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -51.19 dBm
366562 GHz
Marker 3 [T1]
-62.88 dBm
p 11.00313 GHz p
2
- - T
E Pl
- P (N | -
B85 T T T T T B85 T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.66 dBm
s Ref11.5dBm At 0aB SWT1T s 3970750 GHz
Offset 11560
885 T T
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Bandedge table

Frequency

Mg (MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin

Raw Value (dBm)

Correction

(dB)

Chain0

Chainl

Factor
(dB)

EIRP
Level
(dBm)

1 | 5469.5625 PK

70.16

74

-3.84

-33.26

-43.49

7.77

-25.1

2 5470 AV

51.89

54

-2.11

-54.2

-54.1

7.77

-43.37

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz 868 dBm VBW 100 Hz 137 dBm
o1 5 Rt 215 dBm 4t 2008 ST 20ms ssoiat oz | o5 ReTZISEEM 4t 2008 SWT 295 54391 Grr

Offset 11560 Marker 2 [T1] Offset 11560 Marker 2 [T1]
1 -43.47 dBm -54.20 dBm
547000 GHz 547000 GHz

Marker 3 [T1] Marker 3 [T1]
-33.26 dBm 1 -54.20 dBm
j ‘ 5 46956 GHzZ 547000 GHz

4 \W \I
|
L Ll
785 T T T T 788 T T T
Start 5.35 GHz 25 WHzt Stop SEOHz NN Start 5.35 GHz 25 WHzt Stop SEOHz NN

REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz 10.06 ¢Bm VBW 100 Hz 1,45 ¢Bm
o1 5 Rt 215 dBm 4t 2008 ST 20ms ssmtsoHe | o5 RerZISEEM 4t 2008 SWT 295 5 43908 Ghir

Offset 11560 Marker 2 [T1] Offset 11560 Marker 2 [T1]
1 -43.57 dBm -54.10 dBm
. 547000 GHz 547000 GHz

Marker 3 [T1] Marker 3 [T1]
-33.94 dBm 1 -54.10 dBm
} \ 5 46063 GHzZ m 547000 GHz

[ V \ Ly } \
" L M " / \
T \\"'\K
785 T T T T 788 T T T T
Start 5.35 GHz 25 WHzt Stop SEOHz NN Start 5.35 GHz 25 WHzt Stop SEOHz NN
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802.11a - Channel 120

Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) | Correction| EIRP
No. (MH2) Level (dBuV/m) (dB) _ _ Factor | Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1| 3734.375PK 58.99 74 -15.01 -49.16 | -45.63 7.77 -36.27
2 3731.25 AV 50.71 54 -3.29 -64.49 | -52.59 7.77 -44.55
3 7468.75 PK 57.09 74 -16.91 -48.31 | -49.71 7.77 -38.17
4 | 7465.625 AV 48.14 54 -5.86 -55.82 | -62.03 7.77 -47.12
5 11200 PK 57.51 74 -16.49 -50.48 | -47.19 7.77 -37.75
6 11200 AV 41.47 54 -12.53 -65.98 | -63.51 7.77 -53.79
7 | 16809.125 PK 55.55 74 -18.45 -50.43 | -50.55 7.77 -39.71
8 | 16797.625 AV 44.76 54 -9.24 -61.25 | -61.31 7.77 -50.5
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5457 dBm VEW 3 MHZ 4.41 dBm
152 FEf16.208m At 0B SWT 165 ms 8141 Mz 15 Fer215Em At 2008 SWT 250 ms 560713 GHz.
el 16200 Mz S 115 varker 2 coa
5375 dEm 4570 dBm
128.70 MHz 321875 GHz
Marker 3 [T1] Marker 3 [T1]
-64.34 dBm -47.00 dBm
62170 MHzZ 974375 GHz
Marker 4 [T1]
N 6515 dBm
98012 MHz B
- 3
" . L e st ks e il
) L ) e o vy e Pt o
B8 T T T T 785 T T T T
Start 30 MHZ 97 WHz? Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz .44.38 dBm VEW 3 MHz 43564 dBm
o1 5 FEf 21 5dBm At 1008 SWT 230 ms 2443362 GHz 15 Fer215Em At 0dB SWT 300 ms 3974875 GHz
Offset 1.5 0 Offset 1.5 0
A 1 4 1
,sa-wwwwwmwmuw - WWNWWM .
785 T T T T 785 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 Gz 15 6Hz/ Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 417 dBm VEW 1 kHZ -56.62 dBm
115 RET115 B Aft 1098 ST 1455 550313 GHz 115 RET115 B Aft 1098 SAT135s 21 63338 OHz
Offset 1.5 0 Marker 2 [T1] Offset 1.5 0
-G4.49 dBm
1 373125 GHz
Marker 3 [T1]
-55.82 dBm
~ T 46563 GHZ E
E - T
4 y A =
| AWt
B85 T T T T B85 T T T T
Start1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -55.40 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3971500 GHz
Offset 1.5 0
885 T T
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Chain (1)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHr 5499 dBm VEW 3 MHE 790dBm
152 FET16.20Bm Att 048 SWT 165 ms £4.92 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 560313 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.05 dBm -45.63 dBm
164.34 MHz L 373438 GHz
Marker 3 [T1] Marker 3 [T1]
-63.18 dBm -4719 dBm
561.08 MHZ 1120000 GHz
Marker 4 [T1]
N -65.01 dBm
'998.30 MHz. B
p ;
R e WMWMWW
r 1 2 e
B8 T T T T 785 T T T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzi Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 44.42 dBm VEW 3 MHZ 4318 dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 24 58025 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3969250 GHz
Offset 11560 Offset 11560
1
4 1 4
o e e e ) . s “'t“
TR o o g NS TV A
785 T T T 785 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156Hz! Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 237 dBm VEW 1 kHz .56.57 dBm
115 FEf115dBm At 1008 SAT145s 559687 GHz 115 FEf115dBm At 1008 SAT135s 21 53338 GHz
Offset 11560 Marker 2 [T1] Offset 11560
-52.59 dBm
1 373125 GHz
Marker 3 [T1]
-62.03 dBm
p 7 46563 GHz p
2
7 7 T
3
B85 T T T B85 T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -55.43 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3971875 GHz
Offset 11560
885 T T
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802.11a - Channel 140

Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) | Correction| EIRP
No. (MH2) Level (dBuV/m) (dB) _ _ Factor | Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3800 PK 57.11 74 -16.89 -49.69 | -48.29 7.77 -38.15
2 3800 AV 40.38 54 -13.62 -63.48 | -70.23 7.77 -54.88
3 | 7609.375 PK 57.64 74 -16.36 -48.04 -48.8 7.77 -37.62
4 7600 AV 47.7 54 -6.3 -55.68 | -66.38 7.77 -47.56
5 | 11396.875 PK 56.92 74 -17.08 -48.52 | -49.82 7.77 -38.34
6 | 11396.875 AV 39.57 54 -14.43 -66.3 -66.64 7.77 -55.69
7 | 17090.875 PK 56.88 74 -17.12 -48.24 | -50.32 7.77 -38.38
8 | 17090.875 AV 45.71 54 -8.29 -59.77 | -60.97 7.77 -49.55
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 54.45 4Bm VEW 3 MHz .35 4Bn
150 RE11B20BM 4t 0B SWT 165 ms 65,60 MHz o1 5 RE1ZL5 B att 2008 SWT 250 ms 559688 GHz
Offset 18268 Marker 2 [T1) AT 5 Marker 2 [T1)
5387 dom 4504 dom
178.41 MHz 1 310625 GHz
Marker 3 [T1] Marker 3 [T1]
-64.05 dBm -46.09 dBm
49730 MHz. 971875 GHz
Marker 4 [T1]
N -6365 dBm
993.94 MHz B
) " e ol At - i bl Lo i
E " N At b e
y L 2 3 4
B8 T T T T T 785 T T T T
Start 30 hiHz o7 s Stop 1 Gz Start 4 64z 125 6Ho Stop13.5 Gtz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4432 dBm VEW 3 MHZ -41 65 dBm
o1 5 RE1ZL5 B att 1008 SWT 230 ms 21 63338 OHz o1 5 RE1ZL5 B 4t 0B SWT 300 ms 3872625 GHz
AT 5 AT 5
1
4 1 4
S IIVTRY TR VO T TR Ny Mmm\ P ) w e M A f
N g g N e g Wil oy
785 T T T T 785 T T T T
Stat 135 Gtz 115 aHzt Stop 25 0Hz Start 25 6Hz 156 Stop 406tz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 276 dBm VEW 1 kHz .55.86 dBm
11 5 REr115 0B At 1008 SWT145s semmomots | g, g Ret115dn at 10d8 SMT 1383 21 Seeo0 oy
AT 5 Marker 2 [T1) AT 5
53,48 dom
1 380000 GHz
Marker 3 [T1]
-55.68 dBm
p 750000 GHz p
; . , N
/"\-fj -
B85 T T T T T B85 T T T T
St 1 6tz 125 6Hz Stop13.5 0Hz St 135 6Hz 115 6z Stop 25 Gtz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .54.39 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3971500 GHz
AT 5
r 1
885 T T
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Chain (1)

T T T
Start 25 GHz 15GHz! Stop 40 GHr.

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 KHZ 5472 0Bm VEW 3 MHZ 754 dBm
152 FEf16.208m At 0dB ST 165 ms 40.43 MHz o1 5 FEf 21 5dBm At 2008 SWT 250 ms 5 69688 GHz.
Offset 16.2¢B Marker 2 [T1] Offzel 115 0o Marker 2 [T1]
-64.37 dBm -46.60 dBm
197.08 MHz 1 301563 GHz
Marker 3 [T1] Marker 3 [T1]
-60.38 dBm -4723 dBm
903.00 MHz. 970313 GHz
Marker 4 [T1]
N 6513 dBm
964 60 MHz B
4 .
[ s = Wﬁ«m%&wmw
K 1
B8 T T T T T 785 T T T T T
Start 30 MHZ 97 WHz? Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4405 dBm VEW 3 MHZ 4378 dBm
o1 5 FEf 21 5dBm Att 1008 SWT 230ms 2480450 GHz o1 5 FEf 21 5dBm At 08 SWT 300ms 3874125 Ghz
Offset 11560 Offset 11560
4 1 4 1
y PO IR ST R PR PR y A A j“
M o s A IR IRAT AT W
785 T T T T T 785 T T T T T
Start 135 GHz 145 GHz Stop 25 GHz. Start 25 SHZ 15GHz! Stop 40 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 226 ¢Bm VEW 1 kHz .56.55 dBm
115 RET115 B att 1008 SWT 1455 559688 GHz 115 RET115 B att 1008 SWT135s 21 64775 GHz
Offset 11560 Marker 2 [T1] Offset 11560
-68.79 dBm
L 320313 GHz
Marker 3 [T1]
-63.91 dBm
p 579688 GHz p
7 7 T
- - e
] :
B85 T T T T T B85 T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.57 dBm
s Ref11.5dBm At 0aB SWT1T s 3969625 GHz
Offset 11560
885
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Bandedge table

Emission . ] Raw Value (dBm) | Correction| EIRP
Limit Margin

Level (dBuV/m) (dB) Factor Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

Frequency
(MHz)

No.

1 5732.9 PK 71.43 74 -2.57 -31.77 | -45.75 7.77 -23.83

2 5725.05 AV 51.51 54 -2.49 -54.03 | -55.09 7.77 -43.75

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0)

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 783 0B VEW 300 Hz 245 dBm
15 Fer215Em At 2008 ST 20ms 570280 GHz 15 Fer215Em At 2008 SWT 760 ms 569740 GHz
Offsel 11560 Marker 2[T1] Offsel 11560 Marker 2[T1]
-42.42 dBm -54.00 dEm
! 572500 GHz 572500 GHz
Marker 3[T1] Marker 3[T1]
m ~31.77 dBm 1 -54.00 dBm
573290 GHz 572500 GHz

\ , (M
\ , |

N ' SRR
o — @ | F (7]

T T
Certer 5725 GHz 20zt Span 200 MHz SN Certer 5725 GHz 20MHzr Span 200 Hz SRR

Chain (1)

REWY 1 MHZ TIMPYEN et ) REWY 1 MHZ [T1]MP iEW

Marker 1 [T1]

VW 3 MHz .58 dBm VB 100 He _1.95dBm
o1 5 FEf 21 5dBm Att 2008 SWT 20 ms 570180 GHz 15 Fer215Em At 2008 SWT23s 570285 GHz
Offsel 11.5 68 Matker 2[T1] Offsel 11.5 68 Matker 2[T1]
1 -43.56 dBm 5515 dBm
573500 GHz 572500 GHz

Marker 3[T1] Marker 3[T1]
M ~33.36 0Bm 1 -55.07 dBm
672515 GHz 572525 GHz

;f
—
L

788 T T T T T 788 T T T T T
Certer 5725 GHz 20zt Span 200 MHz SN Certer 5725 GHz 20MHzr Span 200 Hz SRR
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802.11a - Channel 144

Conducted spurious emission table

No.| Frequency |FUCET) wimit | wargin | 4 PO PO v
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3812.5 PK 56.77 74 -17.23 -49.63 -48.93 7.77 -38.49
2 3812.5 AV 48.3 54 -5.7 -64.24 -55.24 7.77 -46.96
3 7631.25 PK 57.22 74 -16.78 -50.93 -47.4 7.77 -38.04
4 7628.125 AV 46.27 54 -7.73 -57.02 -69.08 7.77 -48.99
5 | 11440.625 PK 56.4 74 -17.6 -50.64 -48.82 7.77 -38.86
6 | 11440.625 AV 40.82 54 -13.18 -66.3 -64.36 7.77 -54.44
7 | 17159.875 PK 55.17 74 -18.83 -51.16 -50.59 7.77 -40.09
8 | 17154.125 AV 44.36 54 -9.64 -61.88 -61.48 7.77 -50.9
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T T T
Start 25 GHz 15GHz! Stop 40 GHr.

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5374 4Bm VEW 3 MHz 51948
150 RE11B20BM At 0B SWT 185 ms sadamz | o g RETEISEN £t 2098 ST 250 ms 572167 Gz
Offset 16.2¢B Marker 2 [T1] Offzel 115 0o Marker 2 [T1]
-63.23 dBm -47.23 dBm
137.43MHz 1 31533 GHz
Marker 3 [T1] Marker 3 [T1]
-63.92 dBm -46.90 dBm
253.83 MHz 742188 GHz
Marker 4 [T1]
- -£4.72 dBm
986.66 MHz -
h 2
= T L a1t Ll bk
1 2 B N 0 T L i i i e
838 T T T T T -85 T T T T T
Start 30 MHz a7 WHzt Stop 1 GHz Start 1 GHz 125 GHei Stop 135 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4432 dBm VEW 3 MHZ 4413 dBm
o1 5 RE1ZL5 B att 1008 SWT 230 ms 21 53336 GHz o1 5 Fet 2.5 B At 0B SWT 300 ms 3856250 GHz
Offset 11560 Offset 11560
4 1 4 1
S T S T LT ) Y.
Nl T g g g e e bt i ik W Y
- -B0 -
-85 T T T T T -85 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 15 GhHas Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 322 ¢Bm WVEW T kHZ .56.57 dBm
11 5 ReE111.5 dBm 4t 1008 SWT 1455 s7rarore | g4 Ret11S@EM 4t 1008 SAT1355 1 B6M2 G
Offset 11560 Marker 2 [T1] Offset 11560
-64.24 dBm
1 381250 GHz
Marker 3 [T1]
-57.02 dBm
p 752812 GHz p
) : ) .
- 2 - R A
L1
- S :
885 T T T T T 885 T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHai Stop 25 Gz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ -55.48 dBm
s Ref11.5dBm At 0aB SWT1T s 3973375 GHz
Offset 11560
-885
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Chain (1)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5351 aBn VEW 3 MHz 811 4B
150 RE11B20BM 4t 0B SWT 165 ms 6055 MHz o1 5 RE1ZL5 B att 2008 SWT 250 ms 571553 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-63.77 dBm 1 -46.16 dBm
163.86 MHz 318750 GHz
Marker 3 [T1] Marker 3 [T1]
6377 dBm -46.98 dBm
26110 MHzZ 718375 GHz
Marker 4 [T1]
N 6516 dBm
991 .27 MHz B
- 3
A JL. PV TV e o b P
S0 Y bl ke o
ol p : 4
B8 T T T T T 785 T T T T
Start 30 MHz a7 WHzt Stop 1 GHz Start 1 GHz 125 GHzi Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4501 dBm VEW 3 MHZ 4235 dBm
o1 5 RE1ZL5 B att 1008 SWT 230 ms 2461763 GHz. o1 5 RE1ZL5 B 4t 0B SWT 300 ms 3966625 GHz
Offset 11560 Offset 11560
1
4 ; y
B A N U v T i W i . o N PRI
A ‘ o MW#WW A
785 T T T T T 785 T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 15 6H Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 184 ¢Bm VEW 1 kHz .56.55 dBm
11 5 ReE111.5 dBm 4t 1008 SWT 1455 s72a7oHe | gy Ret11SEEM 4t 1008 SWT135s 21 54792 Ghr
Offset 11560 Marker 2 [T1] Offset 11560
1 -55.24 dBm
381250 GHz
Marker 3 [T1]
-63.74 dBm
p 577500 GHz p
7 7 T
. . - e
: e :
B85 T T T T T B85 T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.29 dBm
s Ref11.5dBm At 0aB SWT1T s 3971125 GHz
Offset 11560
) .
885 T T
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Bandedge table

Frequency

Mg (MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin

Raw Value (dBm)

Correction

(dB)

Chain0

Chainl

Factor
(dB)

EIRP
Level
(dBm)

1 5855.875 PK

57.18

74

-16.82

-49.12

-48.61

7.77

-38.08

2 5851.6 AV

45.09

54

-8.91

-61.03

-60.88

7.77

-50.17

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0)

RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHz 928 dBm WVEWY 100 Hz 137 dBm
15 Fer215Em At 2008 SWT 20ms smror: | o5 Ref2SdEn £t 2008 SWT345 51177261z

Offsel 11560 Marker 2[T1] Offsel 11560 Marker 2[T1]
1 -50.48 dEm 6107 dEm
585000 B3Hz 585000 B3Hz

Marker 3 [T1] Marker 3 [T1]
-47 .84 dBm 1 -60.97 dBm
’ ‘ 580185 GHz m 585610 GHz

o m\. | / \
3
[ o
5
3
60—
788 T T T T 788 T T T T
Certer 5.8 GHz 30 MHzt Span 300 MHz NN Certer 55 GHz 30MHzr Span 300 NH: SRR

RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHz 11.09 ¢Bm WVEWY 100 Hz 016 dBm
15 Fer215Em At 2008 SWT 20ms s721336H | 4y 5 Ref21SdEm £t 2008 SWT345 571810 Gz

Offsel 11560 Marker 2[T1] Offsel 11560 Marker 2[T1]
1 -50.23 dEm -61.02 dEm
" 585000 B3Hz 585000 B3Hz

Marker 3 [T1] Marker 3 [T1]
-48.30 cBm 1 -50.84 cBm
( ‘ 586015 GHz (‘"‘) 586420 GHz

|M \'h‘ | / \
3
el " !
// \l\ ;
60
788 T T T T 785 T T T T
Certer 5.8 GHz 30 MHzt Span 300 MHz NN Certer 55 GHz 30MHzr Span 300 NH: SRR
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802.11a - Channel 149

Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) | Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) _ _ Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1| 3828.125PK 57.27 74 -16.73 -50.87 | -47.36 7.77 -37.99

2 3828.125 AV 49.91 54 -4.09 -71.05 | -53.19 7.77 -45.35

3 | 7659.375 PK 57.81 74 -16.19 -47.21 | -49.58 7.77 -37.45

4 | 7659.375 AV 36.85 54 -17.15 -70.27 | -68.33 7.77 -58.41

5 | 11490.625 PK 55.74 74 -18.26 -50.72 | -49.91 7.77 -39.52

6 | 11490.625 AV 40.97 54 -13.03 -65.19 | -64.96 7.77 -54.29
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ _54.88 dBm VEW 3 MHz 591 Bm
152 FET16.20Bm Att 048 SWT 165 ms 5425 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 574062 GHz
Offset 16.2 ot Marker 2 [T1] Offeet 115600 Marker 2 [T1]
-54.00 dBm -45.43 dBm
14349 MHz 1 326563 GHz
Marker 3 [T1] Marker 3 [T1]
-6361 dBm -4372 dBm
S19.12NMHz 577500 GHz
Marker 4 [T1]
N -64.53 dBm
968.48 MHz B
— - i Ll i il
ol B 3 s Py o i w o ¥
B8 T T T T T 785 T T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz -44.46 cBm VEW 3 MHz 4330 cBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 24 58600 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3973375 GHz
Offset 1.5 0 Offset 1.5 0
1
4 1 4
,SD—WKWMWWWWW*#H—“ - WWWW‘*W) L
785 T T T T 785 T T T T T
Start135 GHz 115 GHz Stop 25 GHz Start 25 GHE 15 GHL/ Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW kHz 301 dBm VEW 1 kHz _56.75 dBm
115 FEf115dBm At 1008 SAT145s 574688 GHz. 115 et 115 B At 1048 SWT135s 21 1613 GHz
Offeet 115600 Marker 2 [T1] Offeet 115600
-58.50 dBm
1 309375 GHz
Marker 3 [T1]
-54.34 dBm
p 577500 GHz p
- - T
r L r A
2 W
; Iy ] ;
~—=—
B85 T T T T B85 T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW kHz 5567 tEm
11 5 RET115dBm Att 048 SATITS 3970000 GHz
Offset 1.5 0
B85 T T T T T
Start 25 GHz 15 GHz/ Stop 40 GHz
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Chain (1)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHr 5502 dBm VEW 3 MHE 824 dBm
12 REf1B2dBm At 0B SWT 165 ms 38.97 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 574062 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.76 dBm 1 -46.76 dBm
B9.66 MHz 303437 GHz
Marker 3 [T1] Marker 3 [T1]
-63.96 dBm -42.58 dBm
371.93MHZ 577500 GHz
Marker 4 [T1]
N -64.98 dBm
968.48 MHz
- = WMMWWWWMM
a0 3 4
B8 T T T T T 785 T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzi Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 44.97 dBm VEW 3 MHZ -43.00 dBm
o1 5 Ref215dBm Att 1008 SWT 230 ms 21 63375 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3978625 GHz
Offset 11560 Offset 11560
1
[ I M TV PPV PR A L . % 4 .ﬁ
o L T T e bl e i Ww
- =60~
785 T T T T 785 T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156Hz! Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 252 dBm VEW 1 kHz .56.76 dBm
115 FEf115dBm At 1008 SAT145s 574375 GHz 115 FEf115dBm At 1008 SAT135s 21 51900 GHz
Offset 11560 Marker 2 [T1] Offset 11560
-5319 dBm
1 382813 GHz
Marker 3 [T1]
-55.77 dBm
p 577500 GHz p
2
- T
h A WAV AN A S S
B85 T T T T B85 T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.74 dBm
s Ref11.5dBm At 0aB SWT1T s 3972625 GHz
Offset 11560
885 T T
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Bandedge table

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Correction
Factor

Chain0

Chainl

(dB)

EIRP
Level
(dBm)

5708.75 PK

70.64

74

-3.36

-32.62

-45.2

7.77

-24.62

5714.975 AV

52.36

54

-1.64

-53.38

-54

7.77

-42.9

5723.225 PK

76.55

78.2

-1.65

-27.01

-35.88

7.77

-18.71

5851.1 PK

57.31

78.2

-20.89

-47.95

-49.67

7.77

-37.95

aljlbhjljw]ldNd]PF

5880.2 PK

57.69

74

-16.31

-47.87

-48.89

7.77

-37.57

6

5860.55 AV

45.2

54

-8.8

-60.92

-60.77

7.77

-50.06

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Ch

ain (0)

REW 1 MHz ITMPYEN oy REW 1 MHz ITMPYEN oy
VBW 3 MHE 28dEm VBW100Hz 151 dBm
o1 5 Fet 2.5 B At 2008 ST 20ms srairsarz | o g RETZISEN At 2008 SAT345 574753 6tz
St 11508 Marker 2 [T1] St 11508 Marker 2 [T1]
4345 dBm -53.36 dBm
t 571500 GHz 571500 GHz
Marker 3 [T4] Marker 3 [T4]
m 3064 dBm ] -43.83 dBm
572500 GHz 572500 GHz
, ] Marker 4 [T1] m Marker 4 [T1]
-49.66 dEm 6086 dBm
565000 Gtz 565000 Gtz
Marker 5 [T1] Marker 5 [T1]
— - -50.98 dBm — - -61.00dBm
556000 GHz 556000 GHz
Warker & [T1] Warker & [T1]
6] 5 | -3262 dBm -53.36 dBm
570875 Gtz 571500 GHz
Merker 7 [T1] Merker 7 [T1]
| -27.01 dem 6087 dBm
w 572323 Gtz 566520 Gtz
Marker & [T1]
FARTon: PRI i | -47.95 dBm
585110 GHz
Marker 3 [T1] ?
-51.80 dBm
W 6 EE <@> W 6 EE <@>
788 T i T i T 788 T i T i T
Certer 57675 GHz 30 MHz! Span300NH: NN Certer 57675 GHz 30 Mzt Span300NHz IR
Chain (1)
REW 1 MHz ITMPYEN oy REW 1 MHz ITMPYEN oy
VBW 3 MHE .4048m VBW100Hz L1 5598
o1 5 Fet 2.5 B At 2008 ST 20ms srarrsarz | o g RETZISEN At 2008 SAT345 574285 Gtz
St 11508 Marker 2 [T1] St 11508 Marker 2 [T1]
1 4248 dBm -53.98 dBm
571500 GHz 571500 GHz
Marker 3 [T4] Marker 3 [T4]
f \I -32.82 dBm f -45.57 dBm
572500 GHz 572500 GHz
l l Marker 4 [T1] m Marker 4 [T1]
5026 dBm 6072 dBm
565000 Gtz 565000 Gtz
Marker 5 [T1] Marker 5 [T1]
— - -50.55 dBm — - -60.83 dBm
= 556000 GHz 556000 GHz
'J \L Warker & [T1] } { Warker & [T1]
+35.69 dBm -53.98 dBm
570943 Gtz 571500 GHz
Merker 7 [T1] Merker 7 [T1]
1 | | -27.08 dBm 60,77 dBm
W M‘m 571573 6tz \ 566052 Gtz
Marker & [T1]
kil Mo " N -48.56 dBm
585050 Gtz
Marker 8 [T1] /
-50.79 dBm
W 6 EE <@> W 6 EE <@>
788 T i T i T 785 T i T i T
Certer 57675 GHz 30 MHz! Span300NH: NN Certer 57675 GHz 30 Mzt Span300NHz IR
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802.11a - Channel 157

Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) | Correction| EIRP
No. (MH2) Level (dBuV/m) (dB) _ _ Factor | Level
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3856.25 PK 58.02 74 -15.98 -49.89 | -46.72 7.77 -37.24
2 3856.25 AV 51.18 54 -2.82 -70.85 | -51.91 7.77 -44.08
3 | 7721.875PK 57.16 74 -16.84 -48.19 -49.7 7.77 -38.1
4 7712.5 AV 44.95 54 -9.05 -58.5 -68.45 7.77 -50.31
5 | 11568.75 PK 57.11 74 -16.89 -48.08 | -49.99 7.77 -38.15
6 | 11571.875 AV 42.91 54 -11.09 -64.39 | -62.15 7.77 -52.35
7 3856.25 PK 58.02 74 -15.98 -49.89 | -46.72 7.77 -37.24
8 3856.25 AV 51.18 54 -2.82 -70.85 | -51.91 7.77 -44.08
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T T
Start 25 SH 15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHr 5505 dBm VEW 3 MHE 284 dBm
12 REf1B2dBm At 0B SWT 165 ms 82,62 MHz o1 5 Ref215dBm At 2008 SWT 250 ms 576750 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-63.56 dBm B -46.56 dBm
114.87 MHz 3.09375 GHz
Marker 3 [T1] Marker 3 [T1]
-63.22 dBm B8.84 dBm
439512 MHz 578750 GHz
Marker 4 [T1]
- -65.21 dBm
997.09 MHz -
20 B s b " B L i L Lol
— - A Ll
. L 3 A w
838 T T T T T -85 T T T T T
Start 30 MHZ 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzi Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4475 dBm VEW 3 MHZ 4369 dBm
o1 5 Ref215dBm Att 1008 SWT 230 ms 21 65638 GHz o1 5 Ref215dBm At 0B SWT 300 ms 3972250 GHz
Offset 11560 Offset 11560
4 1 4 1
y L R R R N R y ™ Pl )J
g i MWW»W'“W WA W
-85 T T T T -85 T T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156Hz! Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 065 dBm WVEW T kHZ .56.48 dBm
11 5 RET115dBm At 1008 SAT145s 578437 GHz 115 FEf115dBm At 1008 SAT135s 21 53912 GHz
Offset 11560 Marker 2 [T1] Offset 11560
B -55.80 dBm
243438 GHz
Marker 3 [T1]
-0.65 dBm
p 578437 GHz p
- - T
[ e
S | . .
885 T T T T 885 T T T T T
Start 1 GHE 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .55.24 dBm
s Ref11.5dBm At 0aB SWT1T s 3971125 GHz
Offset 11560
) ,
-885 T T
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Chain (1)

RBWY 100 kHz. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
WEWY 300 kHz 6174 dBm WVEW 3 MHz 1048 ¢Bm
152 FEf16.208m At 0dB ST 165 ms 35.82 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 578750 GHz
Offeet 16.2 01 Marker 2 [T1] [T ] Marker 2 [T1]
-63.75 dBm 3 -46.72dBm
17453 MHz 385625 BHz
Marker 3 [T1] Marker 3 [T1]
-63.46 dBm 10.48 dBm
53367 MHz 578750 GHz
Marker 4 [T1]
- -64.53 dBm
963.38 MHz. -
y Al i L o b Ak N
r E] N A bl b LT
38 T T T T T 788 T T T
Stert 30 MHz a7 tHzy Stop 1 GHz Stert 1 GHz 125 GHz/ Stop 135 GHz
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4426 dBm VEW 3 MHZ 4331 dBm
o1 5 FEf 21 5dBm Att 1008 SWT 230ms 21 65063 GHz o1 5 FEf 21 5dBm At 0B SWT 300ms 3868125 GHz
St 11508 St 11508
4 1 4 !
gl o N o b oM L s y A nn.)'
LT ey g gl SN AT AR S
- 60
788 T T T T 788 T T T T
Start 135 GHz 145 GHz/ Stop 25 Gz Stert 25 GHE 156Hz Stop 40 GHz
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1] RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 074 dBm VEW 1 kHZ .56.51 dBm
11 5 Fet 1.5 dBm at 1008 SAT1485 sraaararz | g g RETI1SEN at 1008 SAT1385 21 51900 Gz
St 11508 Marker 2 [T1] St 11508
i -51.91 dBm
385625 BHz
Marker 3 [T1]
0.74 dBm
p 578437 GHz p
2
- - T
€8s T T T T €8s T T T
Stert 1 GHz 125 GHz/ Stop 135 GHz Start 135 GHz 145 GHz/ Stop 25 GHz
RBW 1 MHzZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ .55.26 dBm
s Ref 11.5 dBm Aft 0dB SWT1T s 3970000 GHz
St 11508
- ;
€8s T T T T T
Start 25 GHz 156Hz! Stop 40 GHz
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802.11a - Channel 165

Conducted spurious emission table

Frequency Emission LRiifi Margin Raw Value (dBm) | Correction| EIRP

No. (MH2) Level (dBuV/m) (dB) Factor | Level

(dBuV/m) Chain0 | Chainl (dB) (dBm)

1 3884.375 PK 59.5 74 -14.5 -49.61 | -44.76 7.77 -35.76

2 3881.25 AV 55.47 54 *1.47 -58.98 | -47.88 7.77 -39.79

3 11643.75 PK 55.83 74 -18.17 -49.57 | -50.96 7.77 -39.43

4 | 11653.125 AV 40.32 54 -13.68 -66.56 | -65.02 7.77 -54.94
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

* The unwanted emission was verified and the test result was passed by radiated measurement.
(Please refer APPENDIX A)
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Chain (0

T
Start 25 SH

T T
15 6GHz! Stop 40 GHr.

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 KHZ _54.54 4Bm VEW 3 MHZ .66 dBm
152 FEf16.208m At 0B SWT 165 ms 33.40 MHz 15 Fer215Em At 2008 SWT 250ms 582188 GHz
Offset 16.2¢B Matker 2 [T1] Offset 115 d0 Marker 2 [T1]
-64.74 dBm -46.66 dBm
14979 MHz )] 358063 GHz
Marker 3 [T1] Marker 3 [T1]
-64.05 dBm 6.66 tBm
589.21 MHZ 582188 GHz
Marker 4 [T1]
K -65.41 dBm
99515 MHz. B
504 LW T A b U s bkl FIT ey
et 5 | o - e i
B8 T T T T T 785 T T T T T
Start 30 MHZ 97 WHz? Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4388 dBm VEW 3 MHZ 4356 dBm
o1 5 FEf 21 5dBm At 1008 SWT 230ms 21 58162 GHz 15 Fer215Em At 048 SWT 300ms 3967375 GHz
Offset 11560 Offset 11560
4 1 4 1
. Lk e ok L iy HM... OO .. . N " " Wi
Gl T T e b ki WWGMMWW ST W
785 T T T T T 785 T T T T T
Start 135 GHz 145 GHz Stop 25 GHz. Start 25 SHZ 15GHz! Stop 40 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .232¢Bm VEW 1 kHz .56.65 dBm
115 RET115 B att 1008 SWT 1455 592813 GHz 115 RET115 B att 1008 SWT135s 21 64487 OHz
Offset 11560 Marker 2 [T1] Offset 11560
-58.95 dBm
i 388125 GHz
Marker 3 [T1]
-2.32dBm
p 582813 GHz p
7 7 T
2
p + p A/\
U I e Eactns
E - — E
B85 T T T T T B85 T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.70 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3971875 GHz
Offset 11560
885 T T
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Chain (1

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5518 dBm VEW 3 MHZ 781 dBm
152 FET16.20Bm Att 048 SWT 165 ms 74.38 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 582813 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.59 dBm -44.76 dBm
192.96 MHz i 388437 GHz
Marker 3 [T1] Marker 3 [T1]
-64.08 dBm 7.81 dBm
B30.74 MHZ 582813 GHz
Marker 4 [T1]
N -65.30 dBm
97526 MHz B
! E) WWWWW
. s 3 .
B8 T T T T T 785 T T T T T
Start 30 MHZ a7 WHz! Stop 1 GHz. Start 1 GHz 125 GHz! Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz 4457 dBm VEW 3 MHz -43.94 cBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 59087 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3973000 GHz
Offset 11560 Offset 11560
4 1 4 1
P T I P e . N .
TR Rt e P g TN PRSI NP T
785 T T T T T 785 T T T T T
Start 135 GHz 115 GHz/ Stop 25 GHz Start 25 GHz 1.5 GHz/ Stop 40 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 171 dBm VEW 1 kHZ -56.63 dBm
115 et 115 B At 1048 SAT145s 582188 GHz. 115 et 115 B At 1048 SWT135s 21 52475 GHz
Offset 11560 Marker 2 [T1] Offset 11560
3 -47.58 dBm
388125 GHz
Marker 3 [T1]
-1.71 dBm
~ 582188 GHz ~
E - T
- = :
B85 T T T T T B85 T T T T T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 135 GHz 115 GHz/ Stop 25 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 5554 dBm
s Ref11.5dBm At 0aB SWT1T s 3971125 GHz
Offset 11560
885 T T
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Bandedge table

Emission Correction| EIRP

No.

Frequency
(MHz)

Level
(dBuV/m)

Limit
(dBuV/m)

Margin

Raw Value (dBm)

(dB)

Chain0

Chainl

Factor

(dB)

Level
(dBm)

5653.175 PK

57.58

74

-16.42

-47.26

-50.13

7.77

-37.68

5712.275 AV

45.91

54

-8.09

-60.75

-59.58

7.77

-49.35

5720.675 PK

57.76

78.2

-20.44

-49.41

-47.38

7.77

-37.5

5853.95 PK

72.07

78.2

-6.13

-31.4

-41.14

7.77

-23.19

aljlbhjljw]ldN]PF

5865.5 PK

69.3

74

-4.7

-45.8

-34.01

7.77

-25.96

6

5860.025 AV

50.98

54

-3.02

-54.22

-56.11

7.77

-44.28

Note :
Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

Chain (0)

REW 1 MHz ITIMPYEN ey REW 1 MHz ITIMPYEN ey
VEW 3 MHE 81 dBm VEW 100 He 1,48 cBm
o1 5 RE1ZL5 B £t 2008 ST 20ms seans0GHz | 5y 5 Ref21SdEm £t 2008 SWT345 & 62307 GHz
Cifeel 11500 Marker 2 [T1] Cifeel 11500 Marker 2 [T1]
| -43.23 dBm 6053 dBm
571500 GHz 571500 GHz
Marker 3 [T1] Marker 3 [T1]
{ v 1 5018 dBim ] -60.43 dBim
572500 GHz 572500 GHz
r l Marker 4 [T1] m Marker 4 [T1]
-34.03 dBm -46.37 dBm
585000 GHz 585000 GHz
Marker 5 [T1] Marker 5 [T1]
| — 4311 dBm | — -54.20 dBm
56000 GHz E 56000 GHz
, \ 5 Marker § [T1] f Marker § [T1]
4726 dBm 6071 dBm
565318 GHz 570298 GHz
Marker 7 [T1] Marker 7 [T1]
J | I -49.23 dBm -54.200Bm
& 571500 GHz 556000 Hz
Marker 8 [T1]
et L i il -31.40 dBm
585385 GHz
Marker 8 [T1] 6
-43.45 dBm
LE: £ <@> LE: £ <@>
788 T T T T T 788 T T T T T T T
Certer 57675 GHz 30z Span 300 MHz NN Certer 57675 GHz 30z Span 00 NH: SN
Chain (1)
REW 1 MHz ITIMPYEN ey REW 1 MHz ITIMPYEN ey
VEW 3 MHE a38.08m VEW 100 He 190 cBm
o1 5 RE1ZL5 B £t 2008 ST 20ms seasisorz | oy 5 Ref2SdEm £t 2008 SWT345 662288 GHz
Cifeel 11500 Marker 2 [T1] Cifeel 11500 Marker 2 [T1]
1 -50.53 dBm 605 dBm
571500 GHz 571500 GHz
Marker 3 [T1] Marker 3 [T1]
-50.37 dBim | -59.95 dBm
572500 GHz 572500 GHz
J Marker 4 [T1] m Marker 4 [T1]
4055 dBm -51.95 dBm
585000 GHz 585000 GHz
Marker 5 [T1] Marker 5 [T1]
| — -46.20 dBm | — 5612 dBm
56000 GHz 56000 GHz
"‘ “J Marker § [T1] l \ Marker § [T1]
-47.35 dBm -60.54 dBim
568860 GHz E 570875 GHz
Marker 7 [T1] Marker 7 [T1]
UL | ‘ -47.38 dBm -56.49 dBm
[ 7 572067 Gtz / \ 557308 3tz
&J Marker 8 [T1]
i hATRRTANIY L 3514 dBm
5.85035 GHz R //
Marker 9 [T1]
-50.99 dBm e
LE: £ <@> LE: £ <@>
788 T T T T T 788 T T T T T T T
Certer 57675 GHz 30z Span 300 MHz NN Certer 57675 GHz 30z Span 00 NH: SN
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802.11ac (VHT20) - Channel 36

Conducted spurious emission table

No.| Frequency |FUCEP) wimit | wargin | 4 PO PR v
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3443.75 PK 55.53 74 -18.47 -47.81 -50.17 6.09 -39.73
2 | 3453.125 AV 44.61 54 -9.39 -69.98 | -56.95 6.09 -50.65
3 6906.25 PK 56.78 74 -17.22 -46.45 -49.12 6.09 -38.48
4 6906.25 AV 49.37 54 -4.63 -52.81 | -59.55 6.09 -45.89
5 | 10365.625 PK 55.35 74 -18.65 | -48.39 | -49.74 6.09 -39.91
6 | 10365.625 AV 39.2 54 -14.8 -66.74 -64 6.09 -56.06
7 15535.5 PK 55.19 74 -18.81 -49.09 -49.25 6.09 -40.07
8 | 15538.375 AV 43.73 54 -10.27 | -60.44 | -60.83 6.09 -51.53
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHZ _54.82 dBm VEW 3 MHz 502 0Bm
152 FET16.20Bm Att 048 ST 165 ms 80,58 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 517500 GHz
Offset 16.2 B Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-54.21 dBm -46.26 dBm
M527 MHz 1 318438 GHz
Marker 3 [T1] Marker 3 [T1]
-63.31 dBm -46.45 dBm
956.84 MHz £.90625 GHz
Marker 4 [T1]
- -£5.05 dBm
986.42 MHz -
A il onaabiddlik "
3 A o W o W
“ST= )
838 T T T T T -85 T T T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHzt Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHE 4418 dBm WVEW 3 MHE .44.38 dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 21 53050 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3956875 GHz
Offset 11.5d8 Offset 11.5d8
4 1 4 il
S PV U N R T L .IIJJLW ) ™ " ﬂ
ot R T T it o ot k™ WWWWW‘W‘ A L
-85 T T T T T -85 T T T T T
Start 135 GHz 115 GHz Stop 25 GHz Start 25 GHz 156H Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ 401 dBm WVEW T kHZ .56.32 dBm
115 et 115 B At 1048 SAT145s 518438 GHz. 115 et 115 B At 1048 SWT135s 21 53050 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
-§3.33 dBm
1 482813 GHz
Marker 3 [T1]
-52.81 dBm
p 690625 GHz p
3
2 .Y
, , N
A |
885 T T T T T 885 T T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 115 GHz Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .55.55 dBm
s Ref 11.5 dBm At 0aB SWT17 s 3971500 GHz
Offset 11.5d8
-885 T T
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Chain (1)

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 KHZ _54.54 4Bm VEW 3 MHZ 6.2 dBm
152 FEf16.208m At 0dB ST 165 ms 3345 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 517812 GHz.
Offset 16.2¢B Marker 2 [T1] Offzel 115 0o Marker 2 [T1]
-64.37 dBm -46.53 dBm
96,68 MHz 1 3.08438 GHz
Marker 3 [T1] Marker 3 [T1]
-63.77 dBm -47.04 dBm
B03.51 MHz 9.03750 GHz
Marker 4 [T1]
- -64.65 dBm
973.81 MHz -
- 3
| yo FRT [T
L , = W w
838 T T T T T -85 T T T T
Start 30 MHZ 97 WHz? Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4433 dBm VEW 3 MHZ 4283 dBm
o1 5 FEf 21 5dBm Att 1008 SWT 230ms 21 64200 GHz o1 5 FEf 21 5dBm At 08 SWT 300ms 3871125 Ghz
Offset 11560 Offset 11560
A 1 " 1
) I N VT AT mmm gty ) N A h.;nlh
ARG AR - MMWWWW A
-85 T T T T -85 T T T T T
Start 135 GHz 145 GHz Stop 25 GHz. Start 25 SHZ 15GHz! Stop 40 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .232¢Bm WVEW T kHZ .56.37 dBm
115 RET115 B att 1008 SWT 1455 518195 GHz 115 RET115 B att 1008 SWT135s 21 64775 GHz
Offset 11560 Marker 2 [T1] Offset 11560
-56.95 dBm
L 345313 GHz
Marker 3 [T1]
-58.55 dBm
p 690625 GHz p
) , ) \
E
p 1 n p /\
I | L. | |
885 T T T T 885 T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .55.51 dBm
s Ref11.5dBm At 0aB SWT1T s 3971875 GHz
Offset 11560
885 T T T T T
Start 25 GHz 156Hz! Stop 40 GHz
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Bandedge table

Frequency

Mg (MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value (dBm)

Correction

Chain0

Chainl

Factor
(dB)

EIRP
Level
(dBm)

1 5144.1 PK

69.06

74

-4.94

-32.47

-46.19

6.09

-26.2

2 5150 AV

49.46

54

-4.54

-54.96

-54.84

6.09

-45.8

Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 575 dBm VEW 100 Hz -350dBm
15 Fer215Em At 2008 ST 20ms 517800 GHz 15 Fer215Em At 2008 SWT23s 518290 GHz

Offsel 11560 Marker 2[T1] STl 1158 Marker 2[T1]
-41.22 dBm -54.36 dEm
1 515000 GHz 515000 GHz

Marker 3[T1] Marker 3[T1]
/I-‘P‘.\ -32.47 dBm -54.93 dBm
( \ 510410 GHr 1 514995 GHz

AN I
s L J \
o %Lm ) / \
o /
EEH T T 7 785 T T
Certer 515 GHz 20 MHzt Span 200 MHr NN Certer 515 GHz 20MHzr Span 200 Hz SRR

REW 1 MHZ [PIMPYER et m1) REW 1 MHZ [PIMPYER et m1)
VEW 3 MHZ 312dBm VEW 100 Hz -2.01 dBm
15 Fer215Em At 2008 ST 20ms 518185 GHz 15 Fer215Em At 2008 SWT23s 517750 GHz

Offsel 11560 Marker 2[T1] Offsel 11560 Marker 2[T1]
1 43,53 dBm -54.54 dEm
515000 GHz 515000 GHz

Marker 3[T1] Marker 3[T1]
-35.340Bm | 5454 dBm
{ \ 514185 Grz 515000 GHz

] h\'l'v \ ‘\ N j \
L W
EEH T T : 785 T T :
Certer 515 GHz 20 MHzt Span 200 MHr NN Certer 515 GHz 20MHzr Span 200 Hz SRR
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802.11ac (VHT20) - Channel 40

Conducted spurious emission table

No.| Frequency |FUCET) wimit | wargin | 4 PO PO v
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3465.625 PK 55.28 74 -18.72 -49.2 -48.96 6.09 -39.98
2 | 3465.625 AV 45.22 54 -8.78 -70.08 | -56.31 6.09 -50.04
3 6934.375 PK 56 74 -18 -47.61 -49.26 6.09 -39.26
4 | 6934.375 AV 48.07 54 -5.93 -53.37 | -69.98 6.09 -47.19
5 | 10403.125 PK 56.21 74 -17.79 -49.43 -47.16 6.09 -39.05
6 | 10406.25 AV 40.13 54 -13.87 | -66.36 | -62.81 6.09 -55.13
7 | 15595.875 PK 54.33 74 -19.67 | -50.18 | -49.89 6.09 -40.93
8 | 15590.125 AV 42.79 54 -11.21 -61.61 -61.54 6.09 -52.47
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 kHr 5456 dBm VEW 3 MHE 520dBm
152 FET16.20Bm Att 048 SWT 165 ms B6.37 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 519688 GHz
Offset 16.2 B Marker 2 [T1] Offset 11.5d8 Marker 2 [T1]
-54.47 dBm -46.31 dBm
180.05 MHz 1 362188 GHz
Marker 3 [T1] Marker 3 [T1]
-63.96 dBm -47.29 dBm
72719 MHz 7.35938 GHz
Marker 4 [T1]
- -£4.55 dBm
963.14 MHz -
h 3
— . Aol i i, RPN
r 1 3 n g w N S
838 T T T T -85 T T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzi Stop 13.5 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4446 dBm VEW 3 MHZ -4379dBm
o1 5 RET2150Bm Att 1098 SWT 230ms 21 61325 GHz o1 5 RET2150Bm At 048 SWT 300ms 3980125 GHz
Offset 11.5d8 Offset 11.5d8
4 1 4 L
,sa-mvwwwwwwwwmw . WMMWMWW‘ P
-85 T T T T -85 T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156Hz! Stop 40 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .362 dBm WVEW T kHZ .56.23 dBm
115 FEf115dBm At 1008 SAT145s 520313 GHz 115 FEf115dBm At 1008 SAT135s 21 54200 GHz
Offset 11.5d8 Marker 2 [T1] Offset 11.5d8
-52.69 dBm
1 484687 GHz
Marker 3 [T1]
-53.37 dBm
p 693438 GHz p
3
2 /\
: i : S N
885 T T T T 885 T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ .55.65 dBm
s Ref 11.5 dBm At 0aB SWT17 s 3975250 GHz
Offset 11.5d8
-885 T T
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Chain (1)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 KHZ _53.95 4Bim VEW 3 MHZ 7.90dBm
152 Fef16208m At 048 SWT 165 ms 7389 Mz 15 Fer215Em At 2008 SWT 250 ms 520913 GHz.
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.50 dBm -45.96 dBm
15319 WMHz 1 309687 GHz
Marker 3 [T1] Marker 3 [T1]
-64.37 dBm -46.69 dBm
59721 MHzZ 803750 GHz
Marker 4 [T1]
N -64.88 dBm
990,78 MHz B
— = WM—WWWWM
¥ 1 4
)
B8 T T T T 785 T T T T
Start 30 MHZ 97 WHz? Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4456 dBm VEW 3 MHZ 4361 dBm
o1 5 FEf 21 5dBm At 1048 SWT 230ms 2479012 GHz 15 Fer215Em At 048 SWT 300ms 39.80500 GHz
Offset 11560 Offset 11560
4 1 A 1
,sa-vanMWMwM , M quN
_ WWMWWWWMN AWV 4
785 T T T T 785 T T T T
Start 135 GHz 145 GHz Stop 25 GHz. Start 25 SHZ 15GHz! Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -1 47 dBm VEW 1 kHz .56.57 dBm
115 RET115 B att 1008 SWT 1455 520313 GHz 115 RET115 B att 1008 SWT135s 21 63338 OHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -56.31 dBm
346563 GHz
Marker 3 [T1]
-62.81 dBm
p 1040625 GHz p
7 T
E A
B85 T T T T B85 T T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.50 dBm
s Ref11.5dBm At 0aB SWT1T s 3972250 GHz
Offset 11560
885
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802.11ac (VHT20) - Channel 48

Conducted spurious emission table

No.| Frequency | SC|  Limit | wargin | PO T IECECE Cove
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3493.75 PK 55.67 74 -18.33 -49.94 -47.72 6.09 -39.59
2 3493.75 AV 47.15 54 -6.85 -69.7 -54.32 6.09 -48.11
3 6987.5 PK 56.44 74 -17.56 -47.13 -48.88 6.09 -38.82
4 6987.5 AV 47.5 54 -6.5 -53.96 | -70.06 6.09 -47.76
5 10487.5 PK 55.76 74 -18.24 -49.09 -48.16 6.09 -39.5
6 | 10484.375 AV 41.27 54 -12.73 -65.24 -61.66 6.09 -53.99
7 | 15728.125 PK 54.01 74 -19.99 -50.25 -50.46 6.09 -41.25
8 15725.25 AV 42.85 54 -11.15 -61.36 -61.66 6.09 -52.41
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5439 dBm VEW 3 MHZ 551 dBm
152 FET16.20Bm Att 048 SWT 165 ms 80,44 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 523438 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.55 dBm -46.28 dBm
208.72 MHz 1 303437 GHz
Marker 3 [T1] Marker 3 [T1]
-63.85 dBm -46.79 dBm
45923 MHZ T 36562 GHZ
Marker 4 [T1]
K -65.45 dBm
996 61 MHz B
= s b T |kl o
1 va—ww il i eyt
B8 T T T T T 785 T T T T
Start 30 MHZ a7 WHz! Stop 1 GHz. Start 1 GHz 125 GHz! Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHz .44.24 dBm VEW 3 MHz 4382 dBm
o1 5 RET2150Bm Att 1008 SWT 230 ms 24 649637 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3972625 GHz
Offset 11560 Offset 11560
4 1 4
,sa-wwwwwww -
785 T T T T 785 T T T T T
Start 135 GHz 115 GHz/ Stop 25 GHz Start 25 GHz 1.5 GHz/ Stop 40 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHZ 343 0Bm VEW 1 kHZ -56.63 dBm
115 FEf115dBm At 1008 SAT145s 523750 GHz 115 FEf115dBm At 1048 SWT135s 21 54487 GHz
Offset 11560 Marker 2 [T1] Offset 11560
6261 dBm
1 4 88750 GHz
Marker 3 [T1]
-53.96 dBm
~ 698750 GHz E
3
E - T
2 P
B85 T T T T B85 T T T T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 135 GHz 115 GHz/ Stop 25 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 5559 dBm
s Ref11.5dBm At 0aB SWT1T s 3971500 GHz
Offset 11560
885 T T
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Chain (1)

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 KHZ 5474 4Bm VEW 3 MHZ 751 dbm
152 FEf16.208m At 0dB ST 165 ms 8723 MHz o1 5 FEf 21 5dBm At 2008 SWT 250 ms 523750 GHz.
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.57 dBm -46.59 dBm
15513 MHz 1 311563 GHz
Marker 3 [T1] Marker 3 [T1]
-64.12 dBm -47.21 dBm
788.08 MHzZ T AETS GHZ
Marker 4 [T1]
N -64 63 dBm
977 69 MHz B
h 3
o s Lul " i i Lk
: , B} Mot g
B8 T T T T 785 T T T T
Start 30 MHZ 97 WHz? Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4432 dBm VEW 3 MHZ 4326 dBm
o1 5 FEf 21 5dBm At 1008 SWT 230 ms 21 55350 GHz 15 Fer215Em At 048 SWT 300ms 3974500 GHz
Offset 11560 Offset 11560
1
S R S T Vo TR . . . . A At
i - - MMWJ’WWW R
785 T T T T 785 T T T T T
Start 135 GHz 145 GHz Stop 25 GHz. Start 25 SHZ 15GHz! Stop 40 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 182 dBm VEW 1 kHz .56.64 dBm
115 RET115 B att 1008 SWT 1455 524375 GHz 115 RET115 B att 1008 SWT135s 21 63050 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -54.32 dBm
349375 GHz
Marker 3 [T1]
-61 66 dBm
p 1048438 GHz p
7 7 T
: A
7 <I 7 WA
E g LAY E
B85 T T T T B85 T T T T
Start 1 GHz 125 GHz Stop 135 GHz. Start 135 GHz 145 GHz Stop 25 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.54 dBm
s Ref11.5dBm At 0aB SWT1T s 3971875 GHz
Offset 11560
B85 T T T T T
Start 25 GHz 156Hz! Stop 40 GHz
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802.11ac (VHT20) - Channel 52

Conducted spurious emission table

No.| Frequency |FUCET) wimit | wargin | 4 PO PO v
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3506.25 PK 56.07 74 -17.93 -48.86 -47.78 6.09 -39.19
2 3506.25 AV 47.82 54 -6.18 -69.41 -53.64 6.09 -47.44
3 7009.375 PK 55.15 74 -18.85 -49.22 -49.21 6.09 -40.11
4 7012.5 AV 46.76 54 -7.24 -55.08 -64.35 6.09 -48.5
5 10525 PK 57.62 74 -16.38 -49.98 -44.9 6.09 -37.64
6 10525 AV 42.4 54 -11.6 -64.51 -60.36 6.09 -52.86
7 | 15785.625 PK 54.38 74 -19.62 -49.3 -50.79 6.09 -40.88
8 | 15785.625 AV 44.06 54 -9.94 -60.17 -60.44 6.09 -51.2
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHz 5483 dBm VEW 3 MHE 610 dBm
152 Fef16208m At 048 SWT 165 ms 6249 MHz 15 Fer215Em At 2008 SWT 250 ms 525625 GHz.
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.52 dBm -45.76 dBm
100.81 MHz 1 356562 GHz
Marker 3 [T1] Marker 3 [T1]
-63.57 dBm -47.02 dBm
BBSAT MHZ 1327187 GHz
Marker 4 [T1]
N -64 67 dBm
976.96 MHz B
- 3
- . i " i bt Sl
e . } - Whlriiodnt et st
B8 T T T T T 785 T T T T T
Start 30 MHZ 97 WHz? Stop 1 GHz. Start 1 GHz 125 GHzt Stop 135 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 3472 dBm VEW 3 MHZ -4353dBm
15 Fer215Em At 1048 SWT 230ms 21 52475 GHz 15 Fer215Em At 048 SWT 300ms 3969625 GHz
Offset 11560 Offset 11560
1
p . y
I TR . P . ) " A ﬁ
TN o o «WMWWWWW
785 T T T T T 785 T T T T T
Start 135 GHz 145 GHzt Stop 25 GHz Start 25 5Hz 156Hz Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .243¢Bm VEW 1 kHz .56.62 dBm
115 RET115 B At 1008 SWT 1455 526250 GHz 11 5 Fet 1.5 dBm At 1008 SWT1355 21 55950 GHz
Offset 11560 Marker 2 [T1] Offset 11560
-62.52 dBm
! 480825 GHz
Marker 3 [T1]
-55.08 dBm
p 701250 GHz p
7 7 T
2 Wl
B85 T T T T T B85 T T T T T
Start 1 GHz 125 GHzt Stop 135 GHz Start 135 GHz 145 GHzt Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.63 dBm
s Ref11.5dBm Aft 0dB SWT1T s 3970375 GHz
Offset 11560
885 T T
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Chain (1)

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 kHr 5414 dBm VEW 3 MHE 5.96 dBm
12 REf1B2dBm At 0B SWT 165 ms 4946 MHz o1 5 RET2150Bm Att 208 SWT 250 ms 526250 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.57 dBm 1 -46.40 dBm
146.40 MHz 314688 GHz
Marker 3 [T1] Marker 3 [T1]
-63.75 dBm -44.90 dBm
37387 MHzZ 1052500 GHz
Marker 4 [T1]
N -64.50 dBm
998.54 MHz B
R e WMWWW
so L 3
B8 T T T T T 785 T T T T
Start 30 Mz 97 Hz! Stop 1 GHz Start 1 GHz 125 GHzi Stop 13.5 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4457 dBm VEW 3 MHZ 4359 dBm
o1 5 Ref215dBm Att 1008 SWT 230 ms 21 62475 GHz o1 5 RET2150Bm Att 048 SWT 300 ms 3970000 GHz
Offset 11560 Offset 11560
4 1 4 L
E " PYOPTRVE T M.J‘u..udmm“ TRTIORY sita.e. . ™ g
i e WWM/WWWW
785 T T T T T 785 T T T T
Start 135 GHz 145 GHzi Stop 25 GHz Start 25 GHz 156Hz! Stop 40 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz 132 ¢Bm VEW 1 kHz .56.50 dBm
115 FEf115dBm At 1008 SAT145s 526250 GHz 115 FEf115dBm At 1008 SAT135s 21 54200 GHz
Offset 11560 Marker 2 [T1] Offset 11560
1 -53.64 dBm
350625 GHz
Marker 3 [T1]
-60.36 dBm
p 1052500 GHz p
2
7 7 T
: /\
. Ul | .
B85 T T T T T B85 T T T T T
Start 1 GHz 125 GHzi Stop 13.5 GHz Start 135 GHz 145 GHzi Stop 25 GHz
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.26 dBm
s Ref11.5dBm At 0aB SWT1T s 3968125 GHz
Offset 11560
; .
885

T T T
Start 25 GHz 15GHz! Stop 40 GHr.
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802.11ac (VHT20) - Channel 60

Conducted spurious emission table

o, Fr?ﬁﬂllj_g;cy ETEVsEi;)n (d:_;’iun\]/i/tm) M(%rg)in RaW-VaIue (dE->m) CoFr;ﬁ(t:(t)iron |_Ee|>§;
(dBuV/m) Chain0 | Chainl (dB) (dBm)
1 3525 PK 55.58 74 -18.42 -50.19 -47.72 6.09 -39.68
2 3531.25 AV 40.77 54 -13.23 -69.56 -61.17 6.09 -54.49
3 7068.75 PK 56.54 74 -17.46 -47.85 -47.79 6.09 -38.72
4 7065.625 AV 46.77 54 -7.23 -55.92 -60.34 6.09 -48.49
5 | 10606.25 PK 56.95 74 -17.05 | -47.91 | -46.96 6.09 -38.31
6 | 10603.125 AV 42.31 54 -11.69 -65.09 | -60.28 6.09 -52.95
7 | 15894.875 PK 54.28 74 -19.72 -50.37 -49.81 6.09 -40.98
8 15892 AV 43.72 54 -10.28 -60.47 -60.81 6.09 -51.54
Note :

Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
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Chain (0)

T T T
Start 25 GHz 15GHz! Stop 40 GHr.

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 300 KHZ 5514 4Bm VEW 3 MHZ 741 dBm
152 FEf16.208m At 0dB ST 165 ms 7871 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 530312 GHz
Offset 16.2¢B Marker 2 [T1] Offzel 115 0o Marker 2 [T1]
6447 dBm -46.72 dBm
144.94 MHz 1 307500 GHz
Marker 3 [T1] Marker 3 [T1]
-63.95 dBm -46.56 dBm
231.03 MHzZ T 31878 GHz
Marker 4 [T1]
N -65.24 dBm
997.09 MHz. B
- T L o ST VTPV oW
; P 3
B8 T T T T T 785 T T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 3 MHE 4486 dBm VEW 3 MHZ -43.90dBm
o1 5 FEf 21 5dBm At 1008 SWT 230 ms 2033963 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3371500 GHz
Offset 11560 Offset 11560
4 1 4 1
) e o e L e awﬂmm-umm ) , “ .t
e o ikttt WWMWWJW
785 T T T T T 785 T T T T
Start 135 GHz 115 GHz Stop 25 GHz Start 25 GHz 15GHz! Stop 40 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1] REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz -1 96 dBm VEW 1 kHz .56.52 dBm
115 et 115 B At 1048 SAT145s 530000 GHz. 115 et 115 B att 1008 SWT135s 21 61613 GHz.
Offset 11560 Marker 2 [T1] Offset 11560
-62.28 dBm
1 434688 GHz
Marker 3 [T1]
-55.92 dBm
p 708562 GHz p
7 7 T
2
| P Y S AV O S
B85 T T T T T B85 T T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 145 GHz Stop 25 GHz.
REW 1 MHZ. [T1] MP YIEW Marker 1 [T1]
VEW 1 kHz .55.38 dBm
s Ref11.5dBm At 0aB SWT1T s 3970000 GHz
Offset 11560
; .
885 T T
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Chain (1)

T
Start 25 SH

T
15GHz!

T
Stop 40 GHz

REW 100 kHz [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
VEW 300 KHZ 5471 4Bm VEW 3 MHZ 7.49dBm
152 FEf16.208m At 0dB ST 165 ms 80.92 MHz o1 5 FEf 21 5dBm Att 2008 SWT 250 ms 529688 GHz
Offset 16.2¢B Marker 2 [T1] Offset 11560 Marker 2 [T1]
-64.51 dBm -46.51 dBm
146.40 MHz 1 350000 GHz
Marker 3 [T1] Marker 3 [T1]
-63.83 dBm -46.66 dBm
229.58 MHz T3S GHz
Marker 4 [T1]
- -£5.42 dBm
971.38 MHz -
] A o A
; 1 3 .
838 T T T T T -85 T T T
Start 30 MHz 97 MHzf Stop 1 GHz Start 1 GHz 125 GHz Stop 135 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW 3 MHE 4422 dBm WVEW 3 MHE 4383 dBm
o1 5 FEf 21 5dBm At 1008 SWT 230 ms 21 53338 GHz o1 5 FEf 21 5dBm At 0dB SWT 300 ms 3974875 GHz
Offset 11560 Offset 11560
4 1 i 1
L T EP I i e sl . N & & f"
A o WWMWWNWW
-85 T T T T T -85 T T T T
Start 135 GHz 115 GHz Stop 25 GHz Start 25 SHZ 15GHz! Stop 40 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1] REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ -1 46 ¢Bm WVEW T kHZ .56.56 dBm
115 et 115 B At 1048 SAT145s 520688 GHz. 115 RET115 B att 1008 SWT135s 21 61613 GHz.
Offset 11560 Marker 2 [T1] Offset 11560
1 6147 dBm
35325 GHz
Marker 3 [T1]
-60.28 dBm
p 1060313 GHz p
- - T
: : A
885 T T T T T 885 T T T T
Start 1 GHz 125 GHzt Stop 13.5 GHz Start 135 GHz 145 GHz Stop 25 GHz.
REW 1 MHZ [T1] MP YIEW Marker 1 [T1]
WVEW T kHZ -55.49 dBm
s Ref 11.5 dBm At 0aB SWT17 s 3969625 GHz
Offset 11560
-885 T T
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